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Warning
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2. £ HAAE Parts Book2 2 AZHFPoBE FA2 A E7FRUT.

3. AHA d3 §lo] Alge] ¥R E & AsUH.

1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.
3. Parts are Subject to change in Design Without Prior Notice.

Note

- A 2E A FY BEL oY AEYFLZ HEEA O A F+ dsU.
http://www.sunstarcs.com
<718 UM HaE TE AO|Ed 2% Had RES AFE £ dsU.
- RERA-AFHIY-LFES RN 2EUZ Y AYLFE YYEo FESAE EF7F HU.
- RENSE REAE ZS B2 23§ YA AESE 715 S ANEA A
F 7159 fx8L 23 5 UgUT.
- B2EL BAME FES en FAE €2 UG FF V|5 fold.

* You can make an order for the parts of Sunstar machine to connect internet address.
http://www .sunstarcs.com
* You can request for parts you want after login if you are a registered member.

+ In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.
- If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.
+ This parts book is classified by the mechanism, therefore you can find part easily.
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SJS/A-BA2
Sunstar Jean System
HAE} El A|AH 2-Needle
Series
Al2|= Belt Loop Attacher
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Applied

o s
Ref. No Parts No. Note Name of Parts = o Q'ty Period
A-1 CAB-AA004804 Arm o 1 Mat.24.11
CAB-AAQ04803 Arm o 1 Jan.19.11
A-2 CAB-AB004001 Bed H = 1
A-3 CMB-LA018400 Face Plate oo 1
A-4 CMB-FC006000 Face Plate Gasket S JpAF 1
A-9 DSC-BJ003200 Screw(11/64, n=40) ELIAH11/64, n=40) 8
A-10 DPL-CB000200 Face Plate Rubber Cap op n2opy 1
A-11 CMB-LD000200 Caution Sticker dOAE|H 1
A-12 CMB-LA018500 Take—-up Lever Cover A7 FHe 1
A-13 DSC-BJ000300 Screw(9/64"n=40) ELEAL9/647n=40) 1
A-14 DSC-BF003100 Screw(11/64, n=40) E LIAH11/64”n=40) 13
A-15 CMB-LA018600 Bed Cover(R) | =7 8 (F) 1
A-16 CMB-FC006100 Bed Cover(R) Gasket H| =78 () 2kA2 1
A-17 CMB-LAO18700 Bed Cover(L) | =7 61 (=) 1
A-18 CMB-FC006200 Bed Cover(L) Gasket | =7 5 (F) 7tA% 1
A-19 DSC-BA000100 Screw(9/64"n=40) ELIAH9/84"n=40) 3
A-20 CMB-HK008100 Thread Guide(T) AZol(T) 1
A-21 CMB-HK008200 Thread Guide(L) AdZol(L) 1
A-22 CMB-LA018800 Rear Cover SISEA 1
A-23 CMB-FC006300 Rear Cover Gasket SIFY 7tA#H 1
A-24 CTR-BA000300 Cylinder Body A EF7| vic] 1
A-25 PPP-AA000100 Nipple L &(MS, 4¢) 1
A-26 PSC-AC012300 Screw(M4xP0.7, L=20) EILEAHMAXPO.7, L=20) 2
A-27 ATR-PS000700 Piston Ass'y oA E(XE) 1set
A-28 PPK-BA000500 Piston O-Ring T AE AlR(P-2 0-8) 1
A-31 DSP-AAD010700 Piston Spring ojAEATE 1
A-32 CTR-BJ002200 Tension Release Flange HEFI| BUZX 1
A-33 PBS-BA001000 DU Bushing(¢6x10L) DU £ 4 (p6x10L) 1
A-34 PSC-AC014300 Screw(M3xP0.5, L=10) ELIAHM3XPO.5, L=10, 62) 2
-35 CMB-LB008601 Bed Right Cover (B) H = 25 F8{(B) 1
-36 CMB-LB008501 Bed Left Cover (B) H = =E #u(8) 1
A-37 AMB-PS003300 Bed Right Cover (A) Ass'y HE 5 AHHA(X) 1Set
A-38 AMB-PS004100 Bed Left Cover (A) Ass'y H E =& HHYA(E) 15et
A-39 PSC-BB001500 Screw(M4xP0.7, L=10) ELIAHMAXPO.7, L=10) 9
A-40 DSC-HY000400 Screw E LA 2
A-41 PSN-DA000100 Nut E X HE(M4) 2
A-42 DPK-CB000300 Needle Bar Rubber Cap shsti 1F op7f 1
A-43 DPK-CB000801 Arm Rubber Cap ofgt AHE 15 opif 1 Aug.22.11
A-44 DPK-CB000100 Rubber Cap(L) FO7H(cH) 1
A-45 CMB-FD000100 Bed Rubber W= D 1
A-46 CMB-LD008300 Model Mark Z2ot3 1
A-47 CMB-LA020201 Top Cover 2UEH 1
A-48 ABW-PS000700 Bobbin Winder Ass’y AEZI(XE) 1Set
A-49 ABW-PS000201 Bobbin Winder Base Ass'y AZ7| H0|A(X) 1Set | Feb.17.12
A-50 CBW-KZ000600 Bobbin Winder Shaft A7 2ES 1
A-51 PSC-CB000200 Screw(M4) ELEAHM4) 1
A-52 CBW-CP000100 Bobbin Winder Pulley HH7| BE Ee 1
A-53 DSC-CB000300 Screw(11/64”, n=40) ELEAL11/647, n=40) 2
A-54 CBW-FA000100 Bobbin Winder Action Ring A7 =EE 244 1
A-55 CBW-FA000200 Bobbin Winder Shaft Rubber Ring M| 7EH 12Y 1
A-56 CBW-CM000100 Bobbin Winder Lever Al Zt7] el 1
A-57 CBW-BJ000200 Bobbin Winder Adjusting Plate I = HE 1
A-58 DSC-BF001800 Screw(1/8”n=40) 4 ELHAH1/87, n=40) 1
A-59 DWS-AAD00200 Washer 24M 1
A-60 CBW-KC000100 Bobbin Winder Lever Shaft Y| el 5 1
A-61 CBW-DZ000100 Bobbin Winder Adjusting Cam AE7 = Y 1
A-62 PSC-AC001500 Screw ELEAL 1
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Applied

Ref. No. Parts No. Note Name of Parts = o Q'ty ]
g i Period

A-63 PSR-AC000200 E-Ring E-E (&334 5) 2
A-64 CBW-BJ000100 Bobbin Winder Action Plate AZ7| EESE 1
A-85 CBW-BA000102 Bobbin Winder Action Body A7 ZHEH 1 Oct.05.12
A-66 DWS-AA000400 Washer oM R 54 2
A-67 DSP-AB000100 Bobbin Winder Spring HET elE ATy 1
A-68 CBW-BH000100 Bobbin Stopper BHl AEH 1
A-69 DSC-BF001700 Screw E LA 5
A-70 CBW-BN000300 Bobbin Stand BHIARE 1
A-71 CMB-NB000100 Bobbin Winder Mes A7 o~ 1
A-72 DSC-BF001800 Screw E LA 2
A-73 AMB-PS000300 Thread Tension Adjusting Ass'y A7 AEE = EER(X) 1Set
A-74 CMB-HM000100 Thread Tension Adjusting Shait AT WA xEE 5 1
A-75 CMB-HK001000 Thread Guide Plate Aohy o 1
A-76 CTA-HLO00100 Thread Tension Disk A eh Al 2
A-77 DSP-BA000300 Thread Tension Spring AT =3 Ay 1
A-78 CTA-BJ000100 Thread Tension Spring Stopper AT =FH A58 AEH 1
A-79 CTA-BD000200 Spring Cover 2xg Hy 1
A-80 DSN-CD000100 Thread Tension Nut AEY =3 Y HE 1
A-81 DSN-AA000700 Nut(15/64”n=28) HEY X3 5 4E 1
A-82 AMB-PS003200 Safety Plate Ass'y SHEEHX) 1Set
A-83 CMB-BJ006300 Safety Plate S g 1
A-84 CMB-BB008000 Safety Plate Bracket SHM @ =22y 1
A-85 CMB-BG000600 Safety Plate Holder pgafug-1x| 1
A-86 DSC-FAQ00100 Safety Plate Hinge Screw SHH @ ChLpA} 1
A-87 DWS-AA000600 Washer 2hM 2
A-88 PWS-CB000100 Spring Washer(M6) T Al AT 2bM (MB) 12
A-89 DSC-BJ003200 Screw ELbA 1
A-80 CMB-LA018900 Motor Cover 2E{FH 8 1
A-91 DSC-HB002700 Motor Cover Support Bar 2E HY X XS 4
A-92 DSC-BF003100 Screw(11/64", n=40) 28 Hy| EHLIAH11/64”, n=40) 4
A-93 CMB-LA022000 Cover for back electricity o] M A 1
A-34 DSC-BC000100 Screw E LA 10
A-95 CMB-LD007100 CE Mark CE o}3 1
A-96 CMB-HK003200 Thread Guide with Two Holes F 7Y dZol 1
A-97 DSN-AA000100 Thread Guide with Two Holes Nut F 7Y dEo HE 1
A-98 CMB-HK002700 Thread Guide with Three Holes M Y dZEol 2
A-99 DSN-AA000700 Thread Guide with Three Holes Nut N 7Y dZEo| HE 2
A-100 CMB-HK008300 Thread Guide (R) HE0I(F) 1
A-101 CMB-LD006000 Caution Sticker A HIOAEIHA 1
A-102 DBS-DB007900 Thread Guide Bushing ol 24 2
A-103 CMB-LA022800 Option |Face Plate o 1
A-104 GP-039228-00 Option |Base 20| X ol 2 Hjo|A 1
A-105 CNB-HK003300 Thread Guide HYH x| ek 1
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Ref. No.|  PartsNo. | Note Name of Parts = o 'ty Habuled
: Period

B-1 CUS-KF000800 Upper Shaft Cial 1
B-2 CUS-DA000300 Link Cam 3y 1
B-3 DWS-AA000100 Link Cam Washer F3Y 2AM 1
B-4 DSC-BJ000100 Screw(15/64"n=28) ZFLIAN15/64"n=28) 1
B-5 DSC-CB000500 Screw(15/64"n=28) ELIAN15/64"n=28) 4
B-6 AS-005854-00 Thread Take-Up Lever Ass'y | (E) 1Set
B-7 CTH-HJ002200 Thread Take-Up Lever A2 1
B-8 CTH-CJ000300 Needle Bar Crank HHEOl 3¥3 1
B-9 CTH-CB000300 Thread Take-Up Lever Crank A7l g3 1
B-10 PBR-BAD00600 Needle Bearing A 7| L& ol 8 (KT8123NC3) 1
B-11 PBR-BA000600 Needle Bearing A7) L& ol ™ (KT8123NC3) 1
B-12 CTH-CC000100 Needle Bar Crank Rod el 3Y¥3 S 1
B-13 DSC-BF001600 Needle Bar Left Screw dhECi C/R 2ILtAl 1
B-14 CNB-BF002100 Needle Bar Holder A dHECl Eol A 1
B-15 DSC-BF001500 Needle Bar Holder Screw HHsch Fol Lhab 2
B-16 DPN-AD000301 Thread Take—-Up Lever Pin A7) § 1 Jun.18.12
B-17 DSC-CB000500 Screw Y H& ohl DFELIAL 1
B-18 CNB-CD000100 Needle Bar Guide Block dhgch ohf B S 2
B-19 CNB-KA002801 Needle Bar Hhg )| 1 Jul.04.12
B-20 DBS-DA027400 Needle Bar Upper Bushing thEd Ay 2
B-23 DSC-BB002200 Screw(M4, L=6) ELHAHMA, L=6) 2
B-24 CNB-BF002400 Needle Clamp HhE BYX 1
B-25 CNB-BJ001300 Needle Clamp A Fix Plate HHe BYIADYE 1
B-26 PSN-AA003500 Nut HE(Z3H 4) 1
B-27 PSC-CB003200 Screw(M4, L=15) ELIAHMA, L=15) 1
B-28 CNB-HK002500 Needle Thread Guide A HhE & HHA 1
B-29 CNB-HK002400 Needle Thread Guide B thE 4 ehiB 1
B-30 CGA-GD000900 Needle Clamp A HhE B IA 1
B-31 CGA-GD001000 Needle Clamp B HHe 2 I8 1
B-32 PSC-CB000200 Screw(M4, L=6) EILEAHMA, L=6) 3
B-33 PSC-AC014100 Screw(M4x12) ELEAHMAX12) 2
B-34 PTC-CA000800 Needle(1955-07-MR425) H}E 2
B-35 PBR-AA008700 Bearing A A% 0o 2 A(6003DDUNR) 1
B-36 PBR-AA008800 Bearing B A% & 4o @B(6003DDU) 1
B-37 DCL-AB003000 Upper Shaft Bearing Bushing(F) AlEH o & 4 () 1
B-38 DSC-CB000400 Screw(1/4”n=40) E LEAH1/4"n=40) 4
B-39 CUS-CF000100 Bobbin Winder Driving Wheel A7 2E 8 1
B-40 PSC-CB001900 Screw F AL 2
B-41 DCL-AB003100 Upper Shaft Bearing Bushing(M) A% Holy $4(F) 1
B-42 PBR-AA000200 Bearing A% Z 4012 (6904DDUNR) 1
B-43 DCL-AAQ01000 Upper Shaft Collar a5 712t 1
B-44 DSC-CB000500 Screw(15/64"n=28) a5 Fi2h ELIAL 2
B-45 PBR-AA008900 Bearing 2% ¥ 40 2/(6302DDUNR) 1
B-46 PCR-AD000100 Coupling a5 HEY 1
B-47 DSC-CB000500 Screw(M6, L=8) a5 HEF FLIAHMS, L=8) 8
B-48 SFAM-550-001 Main Motor FRIE 1
B-49 PSC-AC000100 Screw(M5, L=25) EILEAHMS, L=25) 4
B-50 DWS-CA000100 Spring Washer A2l (@5) 4
B-51 DWS-AADD0600 Washer H2tM (@5) 4
B-52 DGR-AC000100 Hand Pulley Gear A BE &2l 7|10 A 1
B-53 DSC-CB000400 Screw(15/64"n=28) DHLAK15/64"n=28) 4
B-54 DGR-AC000100 Hand Pulley Gear A e Eal 7|10 A 1
B-55 DBS-DA000401 Hand Pulley Bushing ME Ea| A 1 Apr.04.11
B-56 DSC-CB000500 Screw(15/64”n=28) DHLEAN15/64"n=28) 1
B-57 CHP-KZ000100 Hand Pulley Shaft ME E2| & 1
B-58 CHP-CL000100 Hand Pulley Roller HE FHel 2E 1
B-59 DSC-FA000200 Hand Pulley Roller Stud Screw HE &2l 282 ChAl 1
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SunStar;

Ref. No. Parts No. Note Name of Parts = = Q'ty Ass;:;(r)nbly
B-60 DSP-AAD00100 Hand Pulley Spring MME Fo| AT 1
B-61 CHP-CP000200 Hand Pulley $E Fa| 1
B-62 DSC-BF000200 Screw ME Fa| FHLAL 1
B-63 DPL-BC004400 Upper shaft Timing Pulley A% Eloly &al 1
B-64 DSC-CB000400 Screw(1/4”, n=40, L=6) ELLAN1/47, n=40, L=6) 2
B-65 DGR-AB000100 Upper shaft Drive Gear A8 FE 7|0 1
B-66 DSC-CB000500 Screw(15/64”n=28) ELIAH15/64"n=28) 6
B-67 CUS-BB001700 Base For Lower Shaft Drive Gear a5 75710 "ol 1
B-68 PSC-AC007200 Screw E LA 2
B-69 PWS-AA001000 Washer 24M 2
B-70 DPL-BC004500 Pulley for Lower Shaft A 55 FERHA EE 1
B-71 DGR-AB000400 Oscillator Shaft Gear 24l2l0lE{ & 7]|0f 1
B-72 PBR-AADQD0600 Bearing | 0 & (60822) 2
B-73 CUS-KC000300 Oscillator Shatft 24e0lg & 1
B-74 PBT-BC001900 Upper shaft Timing Belt A5 Elo|Y ¥ E(S5Mx200x710) 1
B-75 CUS-BB000501 Bracket For Idler oto| &3 =23 1
B-76 PSC-AA000800 Screw(M8, L=15) ZLIAKMS, L=15) 1
B-77 PSC-AC003800 Screw(M8, L=70) FEL-HAHMSE, L=70) 1
B-78 PBR-AAQ01900 Idler Bearing oto| & 2| Hjof 8 (639722) 2
B-79 DSC-FA003600 Idler Shaft olol&e & 1
B-80 PSN-AAQ00900 Nut(M86) L4 E(M6) 4
B-81 PSC-AC004300 Screw(M6x90) 28 ZELAHM6EX90) 1
B-82 DWS-AA0Q03300 Washer olol &3 2tM 1
B-83 DWS-AAQ00800 Washer &5 E{AE 9IM 1
B-84 CNB-KA003100 Support Needle Bar 2= dhey 1
B-85 CNB-BF002000 Needle Bar Holder B Hhscl Eol B 1
B-86 CNB-BK002100 Block HHE) Fol 18 83 1
B-87 CNB-BK002000 Needle Bar Block Guide HHEd 83 J10|1= 1
B-88 PSC-AC004500 Screw HhECl #% 7101 DHLIAL 2
B-89 DBS-DA037200 Needle Bar Lower Bushing SHEr] 8154 2 Jul.25,11

DBS-DAQ06900 Needle Bar Lower Bushing e 8h5 4 2
B-90 DSC-BJ003200 Screw LA 1
B-91 09-045W-3701 Spring Washer 0| #0| 24M 1
B-92 DSC-CB000500 Screw(15/64"n=28) 35 FE% A #al FLHAH15/64"'n=28) 2
B-93 PSN-AA000400 Nut HE 1
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Applied

Ref. No. Parts No. Note Name of Parts = =] Q'ty B
3 F i Period

C-1 CLS-KC003000 Lower Shaft A BHHA 1

c-2 DPL-BC004600 Timing Pully for Lower Shaft A sl5A ElO|Y Ee2| 1

C-3 DSC-CB000500 Screw(15/64"n=28) ELIAH15/64"n=28) 2

C-4 DWS-AAQ00800 Trust Washer EBAE 914 2

C-5 PBR-BA000300 Needle Bearing 0| & |0 & (KT81110) 2

C-6 DCL-BA001200 Lower Shaft Rear Bush Collar 5t ERY Ftet 1

c-7 DBS-DA026400 Lower Shaft Rear Bush & ERY 1

Cc-8 DCL-AA000400 Lower Shaft Collar Bt Ftat 1

C-9 DSC-CB000700 Screw(11/64"n=40) ELEAH11/64"n=40) 2

C-10 DBS-DA027500 Lower Shaft A Bushing(F) SHEA 24(H) 1

c-11 DCL-AAQ08300 Hook Collar =712t 1

Cc-12 PSC-CB003300 Screw(M4x0.7, L=6,) ELIAHMAX0.7, L=6) 2

C-13 CHK-HA000400 Hook 7o} 2

C-14 CHK-HB000300 Bobbin 2yl 2

C-15 CHK-HC000300 Bobbin Case Bl Ao~ 2

C-16 CLS-KC003100 Lower Shaft B 5t&5B 1

C-17 DBR-FF000100 Spline Holder Ass'y A Eelel #O(=E) 1set

C-18 DBR-GG000100 Spline Shalt 28atel & 1

C-19 PSC-CB002100 Screw(M6XP1.0, L=5) EL-IAHME%P1.0, L=5) 4

C-20 DPL-BC004700 Timing Pully for Lower Shaft B 515B EtolY &Ea| 1

Cc-21 PBR-AAQ08800 Bearing for Lower Shait B 5% B H|0{ @8(6003DDU) 2

C-22 DBS-DA026500 Lower Shaft B Bushing 558 4 1

C-23 DSC-CB000400 Screw(1/4”, n=40, L=6) E-HAH1/47, n=40, L=6) 2

C-24 CHB-KC000301 Hook Shaft 25 1 Dec.6.10
C-25 CLB-JLO10700 Hook Shaft Felt ESUE 2

C-26 CHK-HH000800 Hook Holder ZtatErol 2

c-27 CHB-BK000200 Hook Holder Block JtatEtol B 2

C-28 PSC-CB000200 Screw(M4x0.7, L=4) E-FAHMAX0.7, L=4) 2

C-29 PSC-BB001500 Screw(M4x0.7, L=15) ELIAHMAXPO.7, L=15) 2

C-30 DSN-CY001300 Fix Bushing Nut LHEY HE 2

C-31 CHB-BAD00800 Hock Base = Hjo| A 1

C-32 CHB-BJ000601 Hock Base Cover(R ) Holder 4| oA 7{8{(%) #C 1 Jun.18.12
C-33 CHB-BB000201 Piston Holder ZAE &4 1

C-34 PSC-AC007100 Screw(M4x0.7, L=10) ZELIAHMAXPO.7, L=10) 4

C-35 PSC-CB001900 Screw(M5x0.8, L=8) ELIAHM5%PO.8, L=8) 1

C-36 DSC-CB000700 Screw(M5%0.8, L=5) E LIAHMSXP0.8, L=5) 1

C-37 DSP-AAQ011000 Rotor Spring 2E| Ay 1

C-38 PBR-AD001100 Rotor Stop Ball 2| A 8@ 1

C-3% CHB-CT000100 Rotor 2E 1

C-40 PSC-AC003600 Screw(M5xL35) E LEAHM5%L35) 1

C-41 PSC-AC013800 Screw(M5xL40) ELEAHMSXL40) 1

C-42 PSC-AC013900 Screw(M5%L145) ELAHMSXL45) 1

C-43 PSC-AC014000 Screw(M5xL50) EHLpAHMSEXL50) 1

C-44 CHB-KC000500 Rotor Shaft 2E & 1

C-45 PSC-CB003600 Screw(M4x0.7, L=8) ELIAHMAXPO.7, L=8) 1

C-46 CMB-BJ007100 Needle Plate (F) A EE) 1

C-47 DSC-BC000100 Screw LA 5

C-48 CMB-BJ007200 Needle Plate (R) A EH{FE) 1

C-49 PSC-CB002500 Screw(M6xP1.0, L=20) EHLHAHMEXP1.0,L=20) 1

C-50 PPP-AA000200 Nipple U (ALY M5,40) 1

C-51 DBS-DA028801 Hook Bushing(U) = 24(4) 1 Dec.6.10
c-52 DPL-BC004800 Trimming Pulley(S) for Hook(F) =(H) Eto]Y Eal(2) 1

C-53 DBS-DA026601 Hook Bushing(L) F8(8h 1 Oct.18.10
C-54 PBR-AA009000 Bearing(F) for Hook(F) = (%) 1|0of @ A(6005DDU) 1

C-55 DPL-BC004901 Trimming Pulley(L) for Hook(F) = (%) Etoly Eal(cH) 1 Oct.18.10
C-56 DSC-BA000700 Screw(15/64"n=28, L=6) E LEAH15/64", n=28, L=6) 2

C-57 DSC-CB000400 Screw(1/4”n=40, L=6) ELIAH1/47, n=40, L=6) 2
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Applied

Ref. No.|  Parts No. Note Name of Parts = e Q'ty ;
Period

C-58 DBT-BC0O0D0400 Hook Shaft Timing Belt 2% E0| 9 Bl E(S5Mx150%295) 1

C-59 DSC-HB002800 Screw H| = F{B{ 5 LEAL 2

C-60 CMB-LA019900 Bed Cover | E3 1

C-61 PSC-AGO000600 Screw(M5xP0.8, L=15) ZEILIAHM5XPO.8, L=15) 2

C-62 CHB-BJ000500 Gib x| = 2

C-63 CHB-BK000100 Space AH 0| A 2

C-64 CHB-BJ000400 Slide Plate &2jo|E Bt 1

C-65 CHB-BJ000300 Base Plate o]~ £ 1

C-66 CHB-BK000400 Stopper AEH 1

C-67 PSC-AC004500 Screw(M5x0.8, L=10) Z LEAHMSXPO.8, L=10) 1

C-68 PSC-AC001900 Screw(M6xP1.0, L=35) ELAHMEXP1.0, L=35) 4

C-68 PSC-AC003700 Screw(M5x0.8, L=20) ELIAHM5%P0.8, L=20) 2

C-70 PSC-AG000600 Screw(M5%0.8, L=15) ELAHMEXPO.8, L=15) 8

C-71 PSC-CB002100 Screw(M6xP1.0, L=6) FH = FLAHMEXP1.0, L=6) 3

C-72 CHB-BK000300 Connecter Y& 1

c-73 PWS-AA003600 Washer oL (M86) 1

C-74 PCP-AA000100 Clamping Lever S8 2t (GN 300-45-M6-20-SW) 1

C-76 PSC-AC005800 Screw(M6xP1.0, L=15) E LEAHMBXP1.0, L=15) 2

C-77 DSC-HZ001800 Screw FHEf O] M| ZEFLIAL 1

C-78 DSP-AAD11100 Cutter Tension Spring MHE| B AT 1

C-79 CHB-BB000100 Sensor Bracket HAM =22 1

C-80 PSC-CB003700 Screw(M3xP0.5 L=3) ELIAHM3XP0.5, L=3) 1

C-81 PSC-AC014100 Screw(M4xP0.7 L=12) ELIAHM4XP0.7, L=12) 1

c-82 PSN-AA003500 Nut L E(M4) 2

C-83 PWS-AA000200 Washer HobM (M4) 4

C-84 PBT-BC002000 Hook A Shaft Timing Belt BH5A EIO|Y W E(S5Mx210x440) 1

C-85 PBR-AAD08700 Bearing ) o @ 1

C-86 DCL-AB003200 Lower Shaft B Busing (M) 3l5 B F4(&) 1

Cc-87 DSC-CB002900 Screw DE AL 2

c-88 PWS-AAD03600 \Washer M 1

C-90 AS-006724-00 Slide Ass'y 20| E(E) 1set

C-91 EM-000304-05 Switch Box Ass'y A9z WH(xX) 1set Aug.19.11
c-92 GP-019776-04 Front Cover el Ay 1 Apr.10.10
Cc-93 GP-019772-03 Rear Cover =0 Ay 1 Apr.10.10
C-94 SC-000383-00 Screw(ST4xL8) DHLAHSTAXLS) 4

C-95 SC-000654-00 Screw(M3x%L18) DHLIAHM3XL16) 4

C-96 GP-019773-00 Push 1 EMA 1

C-97 GP-019774-00 Push 2 EM2 1

C-98 CTT-GLO01300 Needle Plate Cover & T 2y 2

Cc-99 DSC-BB000300 Screw ElLIA 4

C-100 CA-001906-00 Limit Switch Cable 2|0|E A9 x| #Ho| & 2

c-101 27-009W-7507 Washer 24N 4

c-102 PPP-AA005200 Union Y FU2Y 2

C-103 PPP-AD000100 Air Hose olo] A 2

C-104 CLB-BG005900 Hose Holder DEHN A FAFO| 1 Apr.09.02
C-105 PSC-AC002800 Screw(M3xp0.5) DAL 1

C-106 SR-000008-00 C-Ring (L) ZHoY A& (3h 2

C-107 SR-000009-00 C-Ring (U) ZHold A& (&) 1

C-108 PBR-BA004300 Needle Bearing =& H o3 2
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Applied

Ref. No. Parts No. Note Name of Parts = 2] Q'ty 2
pLsy : i g Period

D-1 CCP-KD000100 Presser Foot Bracket Shaft LR EEE 5 2
D-2 CCP-BB005300 Presser Foot Bracket (R ) R 223 (%) 1
D-3 CCP-BB005200 Presser Foot Bracket (F ) LR 22l (H) 1
D-4 CCP-CNO000100 Presser Foot Piston LRI AR 2
D-5 PPK-DA000200 O-RING (DYR-8) 0-3 (DYR-8) 4
D-6 PSC-CB002500 Screw(M6xP1.0, L=10) ELIAHMBEXP1.0, L=10,) 4
D-7 CCP-BK002100 Gib for Presser Foot Guide 2 70|1E 7|2 2
D-8 CCP-BK002000 Presser Foot Guide LRy JlolE 2
D-9 CCP-BJ003801 Plate for Presser Foot Guide R o0E f 2 Apr.13.12
D-10 PSC-AC010100 Screw(M3xP0.5, L=12) ELFAHM3XPO.5, L=12) 8
D-11 PWS-CAD02200 Spring Washer 218 2k (M3) 8
D-12 CCP-BK002201 Presser Foot Support Block R XX B2y 2
D-13 CCP-BJ003900 Washer R XX B 24N 2
D-14 DSC-AC002300 Screw(M5xP0.8) E LbAHM5xP0.8) 2
D-15 DWS-CA000100 Spring Washer AT 2LM(M5) 2
D-16 DSP-AB004900 Presser Foot Return Spring LR AT 2
D-17 PSC-CB003200 ScrewM4xP0.7, L=12) LEAHMAXPO.7, L=12) 2
D-18 CGA-GC007200 Presser Foot(F) = RRHE) 1
D-19 CGA-GC007300 Presser Foot(R) CRR(FE) 1
D-24 PSC-AC013400 Screw(M3xP0.5, L=14) ELIAHM3XP0.5, L=14) 4
D-25 PWS-CAQ00100 Spring Washer 208 2EM (M3) 4
D-26 PWS-AA001900 Washer H 2bM (M3) 4
D-28 CWP-BA000200 Support For Wiper Base 2}0|IH Hjo| A wH 1
D-29 CWP-BB001600 Wiper Cylinder Base (R ) 20| H 4 BIC (F)Hol~ 1
D-32 AS-005497-00 Wiper Cylinder Ass'y S}o|H MEIH(XE) 25et
D-33 PPP-AA000100 Nipple B (A M5,40) 3
D-34 PSC-AC005800 Screw(MB6xP1.0, L=15) ELIAHMBXP1.0, L=15) 1
D-35 PWS-CAQ00600 Spring Washer AT8 2L (M6) 2
D-36 PWS-AA001000 Washer o 2bM (M6) 1
D-38 CWP-BJ001500 Wiper Support Base Fix Plate 2ol X|X| BjojA DE T 1
D-42 CWP-BB001801 Wiper Cylinder (F) Base(B) 2jo|H A (M) Ho|A(B) 1 Sep.26.12
D-43 PBR-BF000600 Needle Roller Pin(@6x16.8L) ol & B2 EiP6x16.8L) 1
D-44 CWP-BB001701 Wiper Cylinder (F) Base(A) 2ol H 4 210 (M)e ol 2(A) 1 Apr.02.12
D-46 PPP-AA000200 Nipple HE(RLXE M5,40) 1
D-47 PSC-AC014200 Screw(M6x1.0, L=12) ELIAHMEX 1.0, L=12) 1
D-48 PWS-CA000600 Spring Washer AX 2hM (M6) 2
D-50 PSC-AC002000 Screw(M6xP1.0, L=20) ELIAHMBE%P1.0, L=20) 1
D-51 CWP-BA000300 Control Support for Wiper Base 20| H|o| A =X 9 1
D-52 CWP-BF000200 Wiper Arm 2ol & 2
D-53 CWP-BH000400 Wiper 240| H 2
D-54 DSC-BFO12100 Screw ELHAH1/87n=40) 2
D-55 AS-008727-00 Presser Foot Bracket(R) Ass'y TR E2P(FE)(E) 1set
D-56 AS-006728-00 Presser Foot Bracket(F) Ass'y R 22E(HE)(X) 1set
D-58 PSN-AA000400 Nut(M8) L E(M8) 2
D-59 PSC-AC007500 Screw(M3) DELEAL 2
D-60 CGA-GC010400 |Option |Presser Foot(F)-16mm T RE(H™)-16mm 1
D-61 CGA-GC010500 [Option |Presser Foot(R)-16mm CFE(FE)-16mm 1
D-62 CGA-GC010400 [Option |Presser Foot(F)-12mm L2e(A)-12mm 1
D-63 CGA-GC011400 |Option |Presser Foot(R)=12mm ZeH(F)-12mm 1
D-64 CWP-BAD00401 Wiper Support Base A 20| X|X| HjO|A A 1
D-65 CWP-BB002000 Wiper Support Base B 2}0|H X|X| Hjo|A B 1
D-66 DSC-FB002000 Wiper Support Base Screw 2}0|H X|X| #o|A THpA} 1
D-67 PSN-AA001400 Nut HE 1
D-68 CWP-BJ001600 Wiper Support Base Plate Spring 2}0|H X|X| HjO|A F AZE 1
D-69 PSC-AC004500 Screw DELEA 2
D-70 PWS-CA000800 Spring Washer AZE oM 2
D-71 PWS-AAQ00400 Washer HotM 2
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Assembly

Ref. No. Parts No. Note Name of Parts = g Q'ty No
E-1 CTT-KC001000 Shaft for Trimming Cylinder AlEA RN & 1
E-2 PSR-AC000300 E-Ring EZ (42) 3
E-3 PPP-CA004500 Trimming Cylinder ApEalel 1
E-4 PPP-AAD0D100 Nipple HE(TAY M5,42) 2 E-G5
E-4-1 PPP-AB001100 Speed Controller AncRAEgs 2
E-5 DSN-AA004000 Nut APE Bt 2 AEH L{E(A) 2
E-6 CTT-BNOOOSOD Stopper AE dlBiY 2E 2 2
E-7 DSN-AA004100 Nut APE MRl 22 AeH HE(B) 2
E-8 CA-001905-00 Cable HAM e #Holg 2
E-9 CTT-BM000200 Fork for Cylinder A AR 223 2
E-10 DPN-AD009400 Fork Pin ZRFH 2
E-11 PSR-AC001200 E-Ring EY(58) 2
E-12 CTT-KC001100 Fixed Shaft for Cylinder AE el nyx 1
E-13 CTT-CM003300 Trimming Lever(R ) AbE 2 (F) 1
E-14 CTT-CMO003400 Trimming Lever(F ) A2 M (T) 1
E-15 DPN-AD009801 Spacer AT M 1
E-16 PSC-AC004100 Screw(M4xP0.7 L=8) EILIAHMAXPO.7, L=8) 2
E-17 PSC-CB000300 Screw(M5XP0.8 L=5) EILIAHMSXPO.8, L=5) 2
E-18 CTT-BA0O1202 Thread Trimmer Support AR B 2 Jul.07.11
E-19 PBS-BA000900 DU bushing(@5x8L) DU 4 (@5x8L) 4
E-20 CTT-NAQO1901 Moving Mes S0 A 2 Jul.07.11
E-21 CTT-BJ004900 Lower Thread Catcher ATl 2
E-22 CTT-BB003300 Fixed Mes Bracket DHM A =223 2
E-23 CTT-NB001900 Fixed Mes DHO A 2
E-24 PSC-CB003400 Screw(M3xP0.5, L=8) =HLIAHM3XPO.5, L=8) 4
E-25 PSC-AC002800 Screw(M3xP0.5, L=8) E|ILIAHM3XPO.5, L=8) 4
E-26 PSC-AC007300 Screw(M3xP0.5, L=15) E|LIAHM3XP0.5, L=15) 4
E-27 PWS-CA000100 Spring Washer AT 2I2LM (M3) 4
E-28 PWS-AA001900 \Washer o 2bM (M3) 4
E-29 PSC-AC014300 Screw(M3xP0.5, L=10) E LIAHM3%P0.5, L=10) 2
E-30 PWS-CA000100 Spring Washer A D20 (M3) 4
E-31 PWS-AA001900 Washer = 2}A (M3) 4
E-32 PPP-CA004500 Trimming Cylinder Al d@ld 1 _—
E-33 AS-005488-00 Trimming Cylinder Ass'y AFE ABO(X) 1Set
E-34 PSC-AC017400 Screw(M3xL=15) EILIAHM3XL=15) 2
E-35 AS-005521-00 Belt Loop Supply Unit Ass'y gE 2xaz ax|(x) 1
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Applied

Ref. No. Parts No. Note Name of Parts | = Q'ty Period

F-1 DBS-DA001800 Y-Feed Bushing(F) Y-0|& M 54 1
F-2 DBS-DA001900 Y-Feed Bushing(R) Y-0l& ¥ 24 1
F-3 DGR-AF000300 Y-Feed Shaft Y-0|& % 1
F-4 CYF-BB005200 Y-Feed Arm Y-0| & &t 1
F-5 DSC-CB000400 Screw(1/4"n=40) ELIAH1/4"n=40) 3
F-6 DSC-FF002500 Y-Feed Hinge Stud Screw Y—0| & 81 X| Al 1
F-7 CYF-BJ005700 Y-Sensor Film Y-l A 2K 1 1
F-8 DSC-AAQ00600 Screw(11/64"n=40) ELEAH11/64"n=40) 1
F-9 DGR-AAD03200 X-Feed Lever Gear X-0| &aljuf 7| of 1
F-10 CXF-CD000200 X-Feed Block X-0|& 88 1
F-11 DPN-AD010000 X-Feed Block Shaft X-0l& B8 & 1
F-12 DSC-CB003100 Screw X-0|& B& & EHupAl 1
F-13 CXF-BJ003300 X-Sensor Film X=4l M Zx| 1
F-14 DSC-AA000600 Screw XA ZX| T ELIAL 1
F-15 DPN-AD00S3900 X-Feed Lever Gear Shaft X-0| &ally] & 1
F-16 DCL-BB000300 X-Feed Lever Gear Shaft Collar X-0| &l & 7|2} 1
F-17 DSC-BJ003200 Screw ELEAL 2
F-18 STM01-000001 X-Driving Motor Ass'y X-T7&2E{(X) 1Set
F-19 DGR-AAD02900 X-Drive Gear X-0|&7&7|0f 1
F-20 DSC-CB000500 Screw ELHAL 4
F-21 PSC-AC014100 Screw(M4 L=12) ELEAHMA, L=12) 8
F-22 DWS-AA001100 Washer 2HM 8
F-23 DSC-AA002800 Screw(M5 L=12) EILIAHMS, L=12) 8
F-24 DWS-AAD00600 Washer M 8
F-25 CXF-BJ0O03800 X-Motor Mounting Plate X-2E{ FET 1
F-26 STM01-000001 Y—Driving Motor Ass'y Y-TEZE(XE) 1Set
F-27 DGR-AADQ0500 'Y-Drive Gear Y-0l&735719 1
F-28 CYF-BJ005600 Y-Motor Mounting Plate Y-2E| S EHE 1
F-29 CXF-BJ004000 X—Sensor Base X—l A | Of & 1
F-30 GP-014836-00 X—Sensor X—H M 1
F-31 DSC-BAD00700 Screw(3/16”, n=32) EILIAH3/16", n=32) 4
F-32 CYF-BJ006100 Y-Sensor Base Y-l A | O] A 1
F-33 GP-014837-01 Y-Sensor Y-HlM 1
F-34 AYF-PS001000 X-Y Roller Guide X-Y B2{7t0|= 1
F-35 PSC-AC001300 Screw(M5xP0.8,1.=20) ELIAHMSXPO0.8,L=20) 4
F-36 DWS-CA000100 Spring Washer A I3 2LM (M5) 3
F-37 DWS-AAD00600 Washer H 2t (M5) 6
F-38 DWS-AADO1100 Washer LM 1
F-39 CCP-BB005100 Feed Bracket mo|= a3 1
F-40 PSC-AC004500 Screw(M5xP0.8,L=10) ELIAHMS5%P0.8,L=10) 6
F-41 CGA-GJ002100 Feed Plate(60) Ol & £H(60) 1

F-41-2 CGA-GJ002200 Feed Plate(55) 0| & 1H(55) 1

F-41-3 CGA-GJ002300 Feed Plate(57) 0| & RH57) 1

F-41-4 GP-051034-00 Feed Plate(80) 01 & E(80) 1 0ct.20.10
F-42 CCP-BB004700 Clamp Bracket BYZ 2ap3y 1
F-43 CCP-BB005400 Clamp Support Y= x| x| 1
F-44 PSC-AC003900 Screw(M5X%P0,8,L=15) E LHAHM5X%P0.8,L=15) 4
F-45 PSC-AC003900 Screw(M5xP0.8,L=15) ELIAHM5%P0.8,L=15) 2
F-46 PSC-CB002100 Screw(M6 L=5) EILEAHMG, L=5) 4
F-a7 CCP-BJO04000 Feed Guide Plate |0l = 0| Ef 1
F-48 DSC-BC000100 Screw A EHLIAL 4
F-49 CCP-BB005700 A Carpet Stopper(R) Bt 2EH($) 1
F-50 CCP-BB005600 A Carpet Stopper(L) Bt AEH(E) 1
F-51 CCP-BJ004100 A Carpet Stopper Fixed Plate BCHAEH DT 1
F-52 PSC-AC004100 Screw(M4xP0.7, L=8) ot AEH IHE DFHLIAL 4
F-53 CCP-BJ004200 Safety Guide SHd 710l = 1
F-54 PSC-AC004100 Screw(M4xP0.7, L=8) ok 710|E TIELIAL 2
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Applied

Ref. No. Parts No. Note Name of Parts = =) (O
Period
F-55 CCP-BB005500 Feed Bracket Support jo|= Bap3 22y 1
F-56 PSC-AC004500 Screw(M5%P0.8, L=10) uo|E HalF EZtH DF LA 2
F=57 PSC-AC003800 Screw(M5xP0.8, L=15) W EFH ] DE LA} 4
F-58 CYF-BJ001900 Cloth Feed Support Plate 85 0l& XX 1
F-59 DSC-BJ000200 Screw(11/64"n=40) E7tE BIX| DFLEA 3
F-60 CCP-BH000501 Guide Shaft 70| & 1
F-61 DSC-FA001400 Hinge Screw CHopAL 1
F-62 CGA-GJ002400 Option |Feed Plate—16(50) 0| & 1-16(50) 1
F-63 PTC-AHO00500 Cable Holder #Hlol & &ol 1
F-64 DSC-BJ000200 Screw TELEAL 1
F-65 CGA-GJ002500 Option |Feed Plate 12mm(30. 50) 0| & 12mm(30. 50) 1
F-66 CGA-GJ002600 | Option |Feed Plate 12mm(Normal) O| & T 12mm(=HEIR) 1
F-67 PWS-AA000200 Washer YEAEE BE 24N 4
F-68 PWS-CAQ00900 Spring Washer A XY M 2
F-69 CCP-BH000600 Guide Shaft o= & 1
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Assembly

Ref. No. Parts No. Note Name of Parts = = Q'ty i
G-1 ATA-PS005100 Thread Tension Control Ass'y(Foundation) [& =& ZHX|(Z)-2E 8 1Set
G-2 ATA-PS004000 Thread Tension Control Ass'y(General)  |&Z=H Zx|(=)-2¢t8 1Set
G-3 ATA-PS005200 Thread Tension Control Ass'y(Heavy) AEH FX(E)-FER 1Set
G-4 DSP-BA00D700 Thread Tension Spring(Foundation) A = ADY-YUEE 2
G-5 DSP-BA001000 Thread Tension Spring(General) AEY =W Ang-QuE 2
G-6 DSP-BA002300 Thread Tension Spring(Heavy) HEY =3 ATY-2EE 2
G-7 CTA-BJ002400 Thread Tension Plate HEY #HE3) 1
G-8 CTA-HM001700 Thread Tension Adjusting Shaft HEY =HH 1
G-9 DSP-BB000800 Thread Take-up Spring(Left) M7 AT (E) 1
G-10 CTA-BJ002300 Thread Take-up Spring Guide Plate A7 Axg ohy it 2
G-11 DWS-AA013600 Plate for Guide Plate A7 2Dy ohy Falm 1
G-12 DCL-BB001800 Washer for Guide Plate 7| AT ol 2bM 2
G-13 DCL-BB001900 Collar for Guide Plate AR7| AT ohj gt 7j2} 1
G-14 DSP-BB000700 Thread Take-up Spring(Right) A7 ATYH(R) 1
G-15 CTA-BAQ00900 Body for Thread Take-up Spring M7 223 g 1
G-16 DSC-CA003100 Screw [1/8"n=44, L=4] A7 A0 G4 DHLIAL 2
G-17 DSN-CD000700 Nut for Thread Tension Stud I zHE HE 1
G-18 CTA-BK000200 Adjusting Plate for Thread Take—-up Spring|AZH7] 2723 =X 1
G-19 CTA-BJ002200 Stopper for Thread Take-up Spring A7 AZ2 AEH 1
G-20 DSC-BF016100 Screw [9/64"n=40] A7 ATg AEH DFLIAL 1
G-21 CTA-KF000200 Thread Take-up Spring Guide Shaft 7| ATE ohy= 1
G-22 CTA-HM001800 Stud for Thread Tension Control (Large) |&Z2f =8 chtal(cl) 1
G-23 CTA-HM001600 Stud for Thread Tension Control (Small) |A&l2{ =X Shpal(4) 1
G-24 DPN-AA009300 Pin for Tension Disk (Small) AEY =HHA DFHE(2) 1
G-25 DPN-AA009400 Pin for Tension Disk (Large) AR =HHA DHE(H) 1
G-26 DPN-AA009000 Pin for Thread Guide aohy | 1
G-27 CTA-HM001900 Stud for Thread Guide (Large) EE Aol chobAH(CH) 1
G-28 CTA-HM002000 Stud for Thread Guide (Small) B Aokl Shpal(4) 1
G-29 DSN-AA003300 Nut [11/64”"n=40] BxE Mokl Y4E 2
G-30 DPN-AA009100 Thread Release Pin (Small) HEF7| #(x) 1
G-31 DPN-AAD09200 Thread Release Pin (Large) HEF7] 8(d) 1
G-32 CTA-HL001100 Thread Tension Disk HER =HHA 4
G-33 CTA-BJ002000 Plate for Thread Tension Disk AT ZHPAM S8 1
G-34 CTA-BJ0O0D100 Stopper for Thread Tension Spring HEY =3 ADYY AEH 2
G-35 DSN-CD000100 Control Cap for Thread Tension e B =3Y 1
G-36 CTA-HL001200 Sub Thread Tension Disk BxE AEY =EYAM 4
G-37 DSP-BA002200 Sub Thread Tension Spring BE AT ADY 2
G-38 DSN-CC000400 Sub Thread Tension Nut BEx JEY =¥ HE 2
G-39 CTA-HK001000 Thread Guide Plate o ghf 1
G-40 DSC-BF013100 Screw [9/64"n=40] Sl ehHE DY LA 1
G-41 DBS-DB007900 Thread Guide Bushing Aoty 24 1
G-42 CTR-BH001100 Thread Tension Release Spring MEFE21 223 1
G-43 CTR-BJ002100 Thread Tension Release Plate MEFEo| ® 1
G-44 DSC-FAD14400 Stud Screw for Thread Tension Release Plate |4l & 37|H GhobAl 2
G-45 DSC-BJ000200 Thread Guide Bushing Aot £4 1
G-46 CTA-BJ001900 Stopper for Thread Tension Control A=H Ex AEH 1
G-47 DSC-BJ001100 Screw [9/64”n=40] AEH Bx| AEH DHLIA 1
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Applied

Ref. No. Parts No. Note Name of Parts = of Q'ty :
Period

H-1 CBL-BB000400 Base Bracket (B-1) 22 x| Ho|~ =223 (B-1) 1
H-2 CBL-BB000700 Base Bracket (B-2) S8z ylojA 223 (B-2) 1
H-3 CBL-BJ000300 Base Bracket (B-3) 22 E x| Hlol~ 2212 (B-3) 1
H-4 CBL-BB000800 Base Bracket (B-4) 2= HlolA 2217 (B-4) 1
H-5 CBL-BB000S00 Base Bracket (M) 22 HolA 2217(M) 1
H-6 PSC-AC007200 Screw(M6xP1.0 L=25) ELEAHMBXP1.0 L=25) 4
H-7 PWS-CA000600 Spring Washer AT (ZAA 6) 4
H-8 CBL-BB000600 Base Bracket (L) S2EE Ho|A 2212 (L) 1
H-9 PSC-AG000400 Screw(M8xXP1,25 L=30) SSEX| ZFLIAHMB®P1.25 L=30) 1
H-10 DSN-AA004200 Nut SSEX ABH LE 1
H-12 AS-005489-00 cylinder Ass'y SaEx dEf(x) 1Set
H-13 PSC-CB002100 Screw(M6XP1.0 L=5) ELEAHMBXP1.0,L=5) 1
H-14 CBL-BK000400 Cut Fixing DE = 1
H-15 CBL-BJ000&800 Valve Holder Bracket We goi 22 1
H-16 PSC-AC007100 Screw(M4xP0.7 L=10) ELEAHMAXP0.7,L=10) 2
H-17 PWS-CAQ00900 Spring Washer AZ2IOIM(EEH 4) 2
H-18 PWS-AA000200 Washer HOtM (ZAH 4) 2
H-19 ABL-PS000100 Safety Valve Ass'y SHAR = (=) (M7t =) 1
H-20 PSC-AC006900 Screw(M4 xP0.7 L=30) E LEAHM4XP0.7,L=30) 2
H-21 PWS-CAQ00900 Spring Washer An2N (S8 4) 2
H-22 PWS-AA000200 Washer HetM(EHE 4) 2
H-23 PSN-AA003500 Nut § 2t E(M4) 2
H-24 CBL-KC000200 Guide Shaft Sz JolE & 1
H-25 CBL-BK000101 Sliding Support Block £20|E XIX| g3 1
H-26 PBR-FA001400 Ball Bearing ] 0] 2 (SSEM16WW) 2
H-27 CLB-JLO10800 Felt 2233 s2l0/= B8 7 YE 3
H-28 PSC-AC002000 Screw(M6XP1.0 L=20) ELUAHMEXP1.0,L=20) 2
H-29 PWS-CAQ00600 Spring Washer T Al AZ22EM (MB) 2
H-30 CBL-BB000300 Roller Support Bracket B x|x| 221 1
H-31 PSC-AC007200 Screw(MBXP1.0 L=25) E|LIAHMEXP1.0,L=25) 2
H-32 PWS-CAD00600 Spring Washer ALYAMN (S 6) 2
H-33 PWS-AA001000 Washer Hetq(E4A 6) 2
H-34 PBR-BC000200 Bearing % 22} 8| 0| 3 (CFEUUR) 1
H-35 PSC-CB003600 Screw(M4xP0.7 L=5) ELEAHM4AXPO.7,L=5) 1
H-36 PPK-BA002300 0-Ring AEH 28 1
H-37 CBL-BB000500 Base Bracket (R) S| HlolA =Hel3(R) 1
H-38 DSC-HB002900 Screw Do A e % LA} 1
H-39 PSC-CB002100 Screw(MBXP1.0 L=6) EILIAHMBXP1.0, L=6) 1
H-40 CBL-KC000100 Fixed Shaft For Supply Unit BEEx DHE 1
H-41 CBL-BA000100 Moving Cylinder Support o|& 4 e x| x| m 1
H-42 CBL-BK000200 Buffer 257 1
H-43 CBL-BJ000500 Buffer Fixing &7 - 1
H-44 PSC-AC012300 Screw(M4xP0.7 L=20) EILIAHMA4XP0.7,1=20) 2
H-45 PWS-CA000900 Spring Washer AD2otd(Ead 4) 2
H-46 PWS-AA000200 Washer et (52 4) 2
H-47 CBL-BK000300 Sliding Block Guide o|ng 28 J0IE 1
H-48 PSC-AC007200 Screw(M6xP1.0 L=25) ELIANMBEXP1.0,L=25) 1
H-49 PSC-AC001900 Screw(M6xP1.0 L=35) E LIAHMBEXP1.0,1=35) 1
H-50 PWS-CAQ00600 Spring Washer Aol (SaAH 6) 2
H-51 PWS-AA001000 Washer oM (S 2H 6) 2
H-52 CBL-BE000100 Holder Bracket & =22 1
H-53 CBL-BB000201 Sensor Bracket MA 2213 1 Nov.24.10
H-54 CBL-BB001101 Sensor Bracket(F) MM 2l (H) 2 Nov.24.10
H-55 PSC-BH000700 Screw(M4xP0.7 L=10) E LIAMAXPO.7, L=10) 3
H-57 CBL-BJ000400 Loader Sliding Plate 20 oDy 1
H-58 PSC-AC007200 Screw(M6xP1.0 L=25) Z|LIAHMBEXP1.0,L=25) 2
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Applied

Ref. No. Parts No. Note Name of Parts = o Q'ty g
Period
H-59 PWS-CA000600 Spring Washer AZAM(EEE 6) 2
H-60 CBL-BJ000100 Valve Opening Plate =] e 1
H-61 PSC-BH001400 Screw(M4xP0.7 L=15) EILIAHM4XP0.7, L=15) 2
H-62 09-045W-3701 Washer Ol 0|2t (ZAH 4) 2
H-63 PSC-AC005800 Screw(M6xP1.0 L=15) E|LEAHMEXP1.0,L=15) 3
H-64 PWS-CAQ00600 Spring Washer ADRAM(EAH 6) 3
H-66 PSC-CB000200 Screw(M4xP0.7 L=4) ELbAHMAXPO,7, L=4) 1
H-67 CBL-KC000300 Pivot for Sensor Reading HA HXE 1
H-68 AS-005496-00 Butfer Cylinder Ass'y ASABO(XE) 1Set
H-69 PSC-AC005800 Screw(MEXP1.0 L=15) EILIAHMBXP1.0,L=15) 4
H-70 PWS-CA000600 Spring Washer 2ZAAM(ZHE 6) 4
H-71 CBL-BNO0O100 Bumper Stopper 2E AEH 1
H-72 DPK-CB003100 Rubber Cap neopy 1
H-73 DSC-AA003600 Bolt AET|EE 1
H-74 CBL-BB001000 Bumper Support 2HE7|X| X oY 1
H-75 PSC-AC003400 Screw(M6xP1.0 L=20) ELIAHMBEXP1.0, L=20) 2
H-76 PSN-AAQ00300 Nut F2L{ E(M10) 1
H-77 CBL-BD000100 Finger Unit Lift Cylinder UM #x 2@ dag 1
H-78 CBL-CNO000100 Finger Unit Lift Cylinder Piston LM Ex w8 HgY mAg 1
H-79 PPK-BAOCO500 O-Ring o E B E 23 2
H-80 PSC-CB004000 Screw(M6xP1.0 L=15) EHLIAHMEXP1.0, L=15) 1
H-81 PSN-AA000900 Nut 24 E(MB) 1
H-82 DPK-BA0O00400 0-Ring P-5 0-& 1
H-83 PPP-AA004800 Nipple B (LR M5,40) 1
H-84 PPP-AA000100 Nipple U E (X8 M5,40) 3
H-85 PPP-AAD05000 Filting | & (M=3UT) 1
H-86 PSC-AC014100 Screw(M4xP0.7 L=12) E LEAHMAXPO.7,L=12) 2
H-87 PWS-CA000200 Spring Washer ATZIM(EHE 4) 2
H-88 PWS-AA000200 Washer HotM (s aH 4) 2
H-89 CBL-BA000200 Finger Base Plate Support YA yo|A® x| X|Cf 1
H-920 PSC-AC007200 Screw(M&xP1.0 L=25) EILtAHMBXP1.0,L=25) 1
H-91 PSN-AA000300 Nut F2t{ E(M10) 1
H-92 DSP-AA011300 Finger unit lift lever Spring YA Ex gy A2y 1
H-93 CBL-BB001600 Finger Holder Plate Support YH &0 T x| x|y 1
H-94 PBS-BA001000 DU bushing(@6x10L) DU 54J(@6x10L) 2
H-95 PBR-BF000600 Needle Roller Pin{@6x16.8L) Lol& B2 fl(@6x16.8L) 2
H-96 PBR-BF000700 Needle Roller Pin(@4x15.8L) Lol& B2 H(@4x15.8L) 4
H-97 PSC-BB001700 Screw(M&xP1.0 L=10) ELIAHMBEXP1.0, L=10) 2
H-98 PSC-CB001900 Screw(M5xP0.8 L=8) ELIAHM5%P0.8, L=8) 2
H-99 CBL-BJ000200 Finger Plate o 1
H-100 CBL-BK000600 Connector for Finger Support Plate A X £ H4YE 1
H-101 CBL-BN000300 Spacer for Finger Fixing A DFH AHOolA 1
H-102 PSC-AC014400 Screw(M4xP0.7 L=35) ELEAHMAXPO.7,L=35) 1
H-103 PSC-AC007100 Screw(M4xP0.7 L=10) E LEAHMAXPO.7,L=10) 2
H-104 CBL-BK000800 Metric Ruler Support O|E{ X} X| X| i 1
H-105 PSC-AC016300 Screw(M3xP0.5 L=15) E LtAHM3XP0.5,L=15) 2
H-106 PWS-CA000100 Spring Washer ADZHAM(EAH 3) 2
H-107 PWS-AA001900 Washer HetM (3 3) 2
H-108 DSC~-HZ001900 Finger Control Bolt HH 2 =FEBE 1
H-109 DSN-CY001200 Nut ABHE 1
H-110 PSN-AA003500 Nut T2t E(M4) 1
H-112 DTC-CB000100 Metric Ruler o|E{ X} 1
H-113 PSC-AC014300 Screw(M3xP0.5 L=10) E L}AHM3%P0.5,L=10) 1
H-114 PWS-CAQ00100 Spring Washer ADYAM(EAH 3) 1
H-115 PWS-AA001900 Washer HetM(EaE 3) 1
H-116 CBL-BJ000700 Cylinder Support Plate A Mgl xxg 2
H-117 PKY-AB000500 Key H 8 7| (4x4x20) 2
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Applied

Ref. No. Parts No. Note Name of Parts = g Q'ty i
g i 7 Period
H-118 CBL-BD000200 Cylinder for finger rotate A 8N Algd 2
H-119 PPK-BA002000 O-Ring O-8 P-17 2
H-120 PPK-BA002100 O-Ring o-3 P-12 4
H-121 CBL-CN000200 Cylinder Piston for Finger Rotate oA 3 M Mgl oAs 2
H-122 DGR-AF001200 Rack Gear for Finger Rotate HH 8™ oo 2
H-123 CBL-BN000200 Cylinder Spacer for Finger Rotate A 8H deld AHolAM 2
H-124 RI-000073-00 Ring DAL 25 97 (8x12x3.5) 2
H-125 PSR-AB001000 C-Ring cli HE™(R-17) 2
H-126 PPP-AA000100 Nipple HE(M ALY M5,40) 4
H-127 PSC-AC014100 Screw(M4xP0.7 L=12) ElLEAHMAXPO.7 L=12) 4
H-128 PWS-CA000900 Spring Washer AZYAM(ERXH 4) 4
H-129 PWS-AA000200 Washer HoM(5ad 4) 4
H-130 PSC-AC006700 Screw(M4xP0.7 L=15) ElLbAHMAXP0.7,L=15) 2
H-131 PWS-CA000900 Spring Washer AZYAM(EE Y 4) 2
H-132 PWS-AA000200 Washer Hepd (58 4) 2
H-133 CBL-BB001700 Finger Shaft Base HHEH Hol A 2
H-134 PBS-BA001100 DU bushing(@6x8L) DU 24 (@6x8L) 4
H-135 DGR-AA003400 Pinion Gear for Finger Rotate A B ulud 7|0 2
H-136 CBL-BK000500 Rack Gear Guide 2710f 710l = 2
H-137 PSC-AC007100 Screw(M4xP0.7 L=10) ELIAHM4%P0.7 L=10) 4
H-138 PSC-AC013400 Screw(M3xP0.5 L=10) ELIAHM3XP0.5,L=10) 4
H-139 CBL-BB001200 Hat Support 27|0f XIX|cH(A) 2
H-140 PSC-AC013400 Screw(M3%P0.5 L=10) E LIAHM3%P0.5,L=10) 2
H-141 PWS-CAQ00100 Spring Washer AZZAM(EYH 3) 2
H-142 PPP-AA000100 Nipple B (X M5,40) 2
H-143 CBL-LB000100 Hat Support Cover 247|10f X|X|cH Heq 2
H-144 DSC-BHO00600 Screw(M3xP0.5 L=5) ELHAHM3XPO0.5, L=5) 2
H-145 CBL-KC000401 Grip Positioning Pivot 2| X 9| x| n 1
H-148 PSC-CB004500 Screw(M6xP1.0 L=8) ELIAHMBEXP1.0, L=6) 2
H-147 CBL-BF000101 Finger Fixed Support HHE Ol 2 Feb.16.12
H-148 PSC-CB000200 Screw(11/64”n=40) ELIAH11/64"n=40) 4
H-149 CBL-BJ001000 Finger Plate AH E20lE 2
H-150 CBL-BB001300 Finger Mobile Support BH S X XY 2
H-151 PSC-BH000700 Screw(M4xP0.7 L=10) ELIAHM4AXPO.7, L=10) 2
H-152 09-045W-3701 Washer O| &0 2HM(ZAH 4) 2
H-153 PSC-CB004400 Screw(M3xP0.5 L=3) E LIAHM3xPO.5, L=3) 6
H-154 PSC-AC007500 Screw(M3xP0.5 L=6) ELAHM3xPO.5, L=6) 4
H-155 PWS-CA000100 Spring Washer AZYLAM(EEH 3) 4
H-156 PWS-AA001900 Washer HelM (& A 3) 4
H-157 CBL-BH000401 Belt Loop Support Pin{U) H EDa|Fo| g(Ah 2 Feb.06.12
H-158 CBL-BH000301 Belt Loop Support Pin{L) & E 2| EHo| (8} 4 Feb.06.12
H-159 GP-015843-01 Finger Stiffening Support(R) WEDZ| { Fol($) 1
H-160 GP-015842-01 Finger Stiffening Support(L) HED2| { Fol(E 1
H-161 CBL-BKO000700 Support for Hook Plate = I x| X|cH 1
H-162 PSC-CB0013800 Screw(M5xP0.8 L=8) E LIAHMS5xP0.8, L=8) 1
H-163 CBL-BJ000800 Belt Loop Holder Sopport B HED2| F0 X|x| 1B 1
H-164 CBL-BJ000900 Belt Loop Support Plate HED2| o 1
H-1865 PSC-AC005800 Screw(MBxP1.0 L=15) ELHAHMEXP1.0 L=15) 1
H-166 PWS-CAD00600 Spring Washer ADZM(EHE 6) 1
H-167 PWS-AA001000 \Washer Bl (&3 6) 1
H-168 CBL-BD000300 Cylinder YEFolAEY 1
H-169 PSC-AC013400 Screw{M3xP0.5 L=10) ELIAHM3XPO.5, L=10) 2
H-170 PWS-CA000100 Spring Washer ADZAM (A 3) 2
H-171 PWS-AA001900 \Washer HelM(3ad 3) 2
H-172 CBL-CN000300 Belt Loop Holder Cylinder Pisten HWED2| Fol AgH DAE 1
H-173 PPK-DAD00300 O-RING(DYR-10A) O-2(DYR-10A) 1
H-174 PSC-CB006000 Screw(M4xP0.7 L=5) ELIAHMAXP0.7, L=5) 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Qty ;
Period
H-175 DSP-AAD11900 Belt Loop Holder Cylinder Piston Return Spring |2 E D2|Tto| ABIH HAE 2|6 AT g 1
H-176 CBL-BJ001200 Belt Holder Cylinder Plate WEZFO| Mg EYOIE 1
H-177 PSC-AC006700 Screw(M4xP0.7 L=15) ELAHM4AXPO.7, L=15) 1
H-178 PSN-AA003500 Nut FZL E(M4) 1
H-179 PSC-AC013400 Screw(M3xP0.5 L=10) ELEAHM3XPO.5, L=10) 2
H-180 PWS-CA000100 Spring Washer 2D (EAH 3) 2
H-181 PWS-AAD01900 Washer HeiM(E3E 3) 2
H-182 PPP-AA000100 Nipple HE (XY M5,49) 1
H-183 PSC-CB003700 Screw(M3xP0.5 L=3) ELAHM3%PO.5, L=3) 2
H-184 CBL-KF000100 Belt Loop Support Shaft WE D2 Fo| X|X|& 1
H-185 CLB-BH000100 Belt Loop Holder WeE 12| Fo| 1
H-186 PSC-CB003600 Screw(M4xP0.7 L=6) E LIAHMAXPO.7, L=6) 1
H-187 CBL-LA000100 Cover for Supply Unit SE x| H 1
H-188 CBL-FD000100 Cover Support Rubber HEH K| x| 12 4
H-189 CBL-FD000200 Cover Support Rubber(F) HHX|X| D2 (F) 1
H-190 PSC-BH000700 Screw(M4xP0.7 L=10) ELIAHMAXPO,7, L=10) 5
H-191 CBL-FD000300 Dustproof Rubber A SYHEIDFA 3
H-192 CBL-FD000400 Dustproof Rubber B YEIEB 1
H-193 AS-005829-00 Finger Cylinder Ass'y A el (x) 1set
H-194 DPK-DA000100 Belt Loop Holder Cylinder Piston Wear-Ring | E 12| #o| AlgiH oA E fof & 2
H-195 CBL-BH000200 Belt Loop Holder-28 WE 1e| Fol-28 1
H-197 09-045W-3701 Washer 0|Z0| 2hM 3
H-198 PWS-AAD01000 Washer XUIA =223l DELIAL 21 4
H-199 PWS-CAQ00900 Spring Washer 223 24N 2
H-200 PPP-AA004800 Nipple L 1
H-201 PWS-AA001900 Washer HAM (ZHH3) 2
H-202 PWS-CA000900 Spring Washer Ang M (S AIZ4) 2
H-203 CPR-BJ000500 Sensor Bracket MM =23 3
H-204 CA-001903-00 Sensor MM 3
H-205 DSC-BA0D01800 Screw OH LA} 3
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Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period
I-1 CBP-BK000100 Grip Guide C12|E Jjoj= 1
I-2 PSC-AC005800 Screw(M6xP1.0 L=15) E LEAHMEXP1.0,L=15) 2
-3 CBP-BAD00100 Pulling Cylinder Base(L) ol # &l giCd wo|A(3h) 1
-4 PSC-AC004500 Screw(M5xP0.8 L=10) EHAHMSEXPO.8 L=10) 8
-5 DWS-CAD000100 Spring Washer ATAM(SEH 5) 8
-6 PWS-AA001500 Washer HetM (&3l E 5) 8
-7 CBP-BB000300 Pulling Cylinder Base(R) o1& AR HolA(S) 1
I-8 CBP-BB000200 Pulling Cylinder Base(L) o1& HEH HolA(F 1
-9 CBP-BA000201 Pulling Cylinder Base(U) o1& AEH HolA(a) 1 Jul.10.12
I-10 PSC-CB004100 Screw(M4xP0.7 L=20) QIET x| EHLIAHMAXPO.7, L=20) 4
1-11 PSN-AA003500 Nut(M4) L E(M4) 4
1-12 AS-005495-00 Pulling Cylinder Ass'y SIEEX MBO(E) 1
1-13 AS-005494-00 Pulling Cylinder Ass'y IEHX| ABH(x) 1
1-14 CBP-BB000400 Pulling Cylinder Support(R) o1& eI X|X|ch (%) 1
I-15 PSC-AC003900 Screw(M5xP0.8 L=15) ELIAHMS%P0.8 L=15) 4
1-16 DWS-CA000100 Spring Washer AD22M (52 E 5) 4
17 PSC-CB001900 Screw(M5xP0.8 L=8) ELIAHMS5X%P0.8,L=8) 1
1-18 CBP-FB000300 Rubber Washer ol& dEr n2epMB 5
1-19 PSN-AA000400 Nut(M8) K24 E(M8) 1
|-20 CBP-BJ000501 Pulling Cylinder Sensor Plate QlE MBI MAME 1 Nov.24.10
1-21 CBP-KC000100 Pulling Cylinder Guide Shaft ol&E MR Jlo|=Ex 1
|-22 CBP-BB000701 Pulling Sensor Support(R ) Base o1& MM X X|CH(FE) Hlo|A 1 Nov.24.10
1-23 PSC-AC006700 Screw(M4xP0.7 L=15) ZLIAHMAXPO.7 L=15) 2
I-24 PSC-AC012300 Screw(MaxL20) DELpAL 1
I-25 PSN-AA001500 Nut HE 1
|-28 CBP-BB000601 Pulling Sensor Support(F) QIEMAM XX CH(H) 1 Nov.24.10
1-30 PSC-CB003700 Screw(M3xP0.4 L=3) E LFAHM3XPO.5,L=3) 1
1-31 CBP-FB000201 Pulling Cylinder Rubber Washer A ol&E ATH IF2AMA 4
1-32 PSC-AC007200 Screw(M6XP1.0 L=25) ELIAHMEXP1.0 L=25) 1
1-33 PSC-AC002800 Screw(M3xP0.5 L=8) E LIAHM3XP0.5,=8) 2
I-34 PWS-CA000100 Spring Washer AXot(Ead 3) 2
1-35 PWS-AA001900 Washer el (&8 3) 2
1-36 CBP-BB000501 Moving Bracket o| S =23 1 Nov.24.10
1-37 PSC-CB000200 Screw(M4xP0.7 L=4) E LHAHMAXPO.7,L=4) 1
1-38 DTC-CB000200 Pulling Device Metric Rubber ol & olE{ X} 1
1-39 CLB-MG000300 Sponge o|E{ X} AEX| 1
1-40 CBP-BJ000401 Pulling Sensor Plate Ql& MAm 1 Nov.24.10
I-41 CBP-ED000100 Belt Pulling Bracket HE ol&E =2all 1
1-42 PPP-AA000100 Elbow e 1
1-43 CBP-CN000100 Piston for Grip Block J2|Z BE DjAE 1
1-44 PPK-BA000500 0-Ring Arlell F 28 1
1-45 DSP-AB005600 Pulling Device Return Spring olEEx 2|t A= 1
1-46 DPN-BA001000 Pulling Return Spring Pin ol alel AZgdolg !
1-47 CBP-BJ000100 Belt Holding Plate(L) A EEo| IH(&}) 1
1-48 PWS-CA000900 Spring Washer AoAM(EHE 4) 2
1-49 PSC-AC014100 Screw(M4xP0.7 L=12) ELIAHMAXP0.7, L=12) 2
1-50 PSC-AC004400 Screw(M4xP0.7 L=25) ELIAKMAXPO.7 L=25) 2
1-51 PWS-CA000900 Spring Washer 2DEAM(EHE 4) 2
|-52 PWS-AA000200 Washer HM(EAH 4) 2
1-53 CBP-BK000200 New Type Grip Block HWECIHEY 1
1-54 PBR-BF000800 Needle Roller Pin(@3x23.8L) HhE B8 E(@3x23.8L) 1
1-55 CBP-BJ000200 Belt Holding Plate washer ' E ol 2t 2fM 4
1-56 CBP-BJ000300 Belt Holding Plate(U) ' ETHo| EH(A) 1
1-57 CBP-BB000100 Rear Grip Stopping Bracket Sl EEx|H 221 2
1-58 PWS-CAD00600 Spring Washer Axgetd(Ead e) 2
|-59 PSC-AC002000 Screw(M6xP1.0 L=20) E LEAHMBXP1.0,L=20) 2
1-60 CBP-FD000100 Cover Support Rubber(P) 7 X| x| DF(P) 2
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Ref. No.

Applied

Parts No. Note Name of Parts = Q'ty :
: Period

1-61 CBL-FD0O0O0100 Cover Support Rubber HEX|X| DT 1
1-62 PSC-AG000600 Screw(M5xP0.8 L=12) ELHAHMEXP0.8,L=12) 3
1-64 CBP-LA000102 Caver for drawing out unit QI EFRHY 1 Feb.06.12

CBP-LA000101 Cover for drawing out unit ol &EEFHH 1 Feb.06.12
1-65 CBL-FDC00300 Dustproof Rubber A SEIRA 3
1-66 CBL-FD000400 Dustproof Rubber B WEDFB 1
1-67 PWS-CA000900 Spring Washer ATy M (EAH 4) 2
1-68 PWS-AA001500 \Washer oM (3 d 5) 4
1-69 PWS-AA000200 Washer HaM(58E 4) 4
1-70 PWS-CA000600 Spring Washer A2 AM(52E 6) 2
I-71 PWS-AA001000 Washer HopM (582 8) 2
1-72 CBP-FB000100 Pulling Cylinder Rubber Washer °l& Al DF2UM 1 May.19.09
1-73 CPR-BJ000500 Sensor Bracket MM 223 3
1-74 CA-001902-00 Sensor Ml A 3
1-75 DSC-BA001900 Screw DHELEAL 3
1-76 DPN-AAD15400 Sensor Pin A E 1 Nov.24.10
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Applied

Ref. No. Parts No. Note Name of Parts = Q'ty
Period
J-1 CCT-BA000400 Cutter cylinder Base FHE{ 4l BlCiE| o]~ 1
J=2 PSC-ACO015500 Screw(MBXP1.0 L=15) ELEAHM8BXP1.25,L=30) 4
J=3 PWS-CAQQ1500 Spring Washer AR (EAEH 8) 4
J-4 PBS-BAC00100 DU bushing(@10x20L) DU ®4(@10x20L) 1
J-5 PTC-BC000100 Pipe OAY ol 1
J-6 PPP-ADO00700 Hose A MIHZ| ) & EAA 1
J-7 DPP-AA000200 Super Nozzle(U) A#HI-EA) 1
J-8 DPP-AA000300 Super Nozzle(L) #H - &(5H 1
J-9 PPP-ADQ00800 Hose B M7H7| vl &S AB 1
J-10 PTC-CD000100 Pocket MIHZ| Fou 1
J-11 PPP-AAQ00100 Elbow o 1
J-12 PSC-AC006900 Screw(M4xP0.7 L=30) E LFAHMAXPO.7 L=30) 2
J-13 PWS-CA000900 Spring Washer AT2AM(ZHH 4) 2
J-14 PWS-AA000200 Washer HOM(EHZ 4) 2
J-15 CCT-BB001902 Cutter cylinder Bracket HE| AEH =213t 1 Nov.10.10
J-16 AS-005485-00 Cutter cylinder Ass'y ZiE] A B0 (=) 1
J-17 PSC-AC014800 Screw(M10xP0.8 L=35) E|LEAHM10%P1.5,1=35) 3
J-18 PWS-CA002300 Spring Washer A2Detd(E8E 10) 4
J-19 PSC-CB001900 Screw(M5%P0.8 L=8) ZILIAHMSXP0.8, L=8) 1
J-22 CCT-BF001000 Rotation Cutter Base Holder T e dlolx &0 1
J-26 PSC-AC015600 Screw(M10xP1.5 L=25) ELIAHM10XP1.5,L=25) 1
J-29 PSC-CB002500 Screw(M6XP1.0 L=10) ELIAHMEXP1.0, L=10) 1
J-30 CCT-KC000900 Cutter Support Guide HE] X|X| 7I0|E 1
J=31 CCT-BB002300 Safety Cover Guide SHH #Hy 70| 1
J-32 PSC-AC004100 Screw(M4 xP0.7 L=8) E LtAHM4AXP0.7,L=8) 2
J-33 PWS-CA000900 Spring Washer ADYAM(ZEE 4) 4
J-34 PWS-AA000200 Washer HelM (52 4) 4
J-35 CCT-BB002200 Safety Cover Support Bracket oHMF Y X|X| B2 1
J-36 PSC-AC007100 Screw(M4xP0.7 L=10) ELIAHM4XP0.7,L=10) 2
J-39 CCT-BJ001500 Safety Cover Fixing Plate oM DHE 1
J-40 CCT-LA000100 Safety Cover Erabalcl 1
J=41 DSC-AA003700 Screw(M4xP0.7 L=12) ELIAHMAXPO.7,L=12) 8
J-43 DWS-AA001100 Washer HelM(EAE 4) 4
J-44 CCT-BHO000100 Belt Tension Spring HE FHd A=y 1
J-45 CCT-BJ001600 Belt Guide HWEJIo|I= 2
J-46 CCT-BJ001701 Hammer Slide Plate #HH g20l=E § 1
J-47 CCT-GN000100 Rotation Cutter Hammer MY e 8y 1
J-48 CCT-BD000101 Hammer Cylinder HH AEH 1
J-49 PPP-AA000200 Nipple L E(JAHE M5,40) 3
J=50 PSC-CB003400 Screw(M3xP0.5 L=3) ELIAHM3XPO.5, L=3) 1
J-51 PPK-DA000400 O-Ring 0-8 MYP9(DYP9, MYP9) 2
J-52 DPN-AAD15500 Hammer Pin HH g 1
J-54 PBR-BF000700 Needle Roller Pin(@4x15.8L) dhE B3 E(@4x15.8L) 1
J-55 PSC-CB004600 Screw(M4xL10) EHLIAHMAXL10) 1
J-56 PSC-CB004200 Screw(M4xL28) ELIAHM4XL28) 1
J-57 PSC-CA000200 Plug Bolt Ee|JEBE(PT 1/4, L=10) 1
J-58 PPK-BAQ002200 O-Ring P-12.5 0-3 P-12.5 1
J-59 CCT-KC001100 Belt Support Sensor Lever Hinge Shatt WESZZ HIAM 2l g1x]|5 1
J-60 CCT-BB002501 U Bracket L 1
J-61 DSP-AC007400 Feeler Press Spring el s/ Ay 1
J-62 DCL-AAQ09000 Feeler Press Spring Collar el 58§ 228 712} 1
J-63 PSC-CB000200 Screw(M4xP0.7 L=4) ELEAHMAXPO.7, L=4) 1
J-64 CCT-BK000401 Loop Discard Holder Block I g0 EY 1
J-65 PSC-CB001900 Screw(M5XP0.8 L=8) ELEAHMSXP0.8, L=8) 1
J-66 PSC-AC003300 Screw(M5xP0.8 L=15) ELIAHMSXP0.8,L=15) 1
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Applied

Ref. No. Parts No. Note - Name of Parts = g Q'ty :
T ; G y Y Period

J-67 CCT-BB002400 Belt Support Sensor Plate WEDZ MAME 1

J-68 DSP-ABO05700 [Anti—Vibration Spring TEYR| AT 2

J-69 CCT-BB002000 Sensor Holder Lever MM & ey 1

J-70 DSC-CB000700 Screw(M5xP0.8 L=5) E LIAHM5%PO0.8, L=5) 1

J-71 DSC-FA019000 Stud Screw ChpbAK(3/16”, n=32) 1

J=75 PSC-AC007500 Screw(M3XP0.5 L=8) E LFAHM3XP0.5,L=8) 1

J-76 CCT-BJ001900 Loop Brake Plate FI =213 ® 1

J-77 PSC-BH000200 Screw(M5xP0.8 L=8) ELtAHMEXP0.8,L=8) 2

J-78 PSC-AC004100 Screw(M4 X P0.7 L=8) EILFAHMAXPO.7,1=8) 1

J-79 09-045W-3701 Washer 040l 2hM 1

J-80 CCT-KC001200 Belt Support Sensor Lever Shaft MAMESH O H 1

J-81 PSC-CB002100 Screw(MB6XP1.0 L=6) ELIAHMBEXP1.0, L=6) 1

J-82 PSC-AC015400 Screw(M3xP0.5 L=20) E LIAHM3xP0.5,L=20) 1

J-83 CCT-CB000401 Belt Support Sensor Lever Crank HWESZMMHIAYT 1

J-84 CCT-BB002801 Feeler 23 1 Mar.08.12
J-85 PBR-BF000900 Needle Roller Pin(@3%14L) Hol& B2 H(@3x14L) 1

J-86 PSC-AC014800 Screw(M12XP1.75 L=60) ELFAHMI12XP1.75,L=60) 1

J-87 PWS-CA002400 Spring Washer ATZZIpM(EHA 12) 1

J-88 PSC-CB004300 Screw(M10xP1.5 L=20) E LIAHM10%P1.5, L=20) 1

J-89 AS-006726-00 Hammer Cylinder Ass'y HH AR (E) 1set

J-90 CCT-BJ002000 Belt Loop Guide WE 12| 7to|=E 1

J-91 PSC-AC014100 Screw(M4xL12) DELEAL 2

J-92 CCT-BJ002100 Belt Loop Guide Control Plate HE 12| 70| =™ 1

J-93 PSC-AC004100 Screw(M4xL8) DELEAL 2

J-94 CCT-BJ001800 Rotation Cutter Slide Plate X He g2j0|= T 1

J-95 CCT-BA000500 Rotation Cutter Base 3 HE Hol~ 1

J-96 CCT-BA000600 Rotation Cutter Cylinder Base 3| H HE| ABIT HolA 1

J-97 CCT-GF000100 Rotation Cutter 3 AHE 1

J-08 CCT-CNO00200 Rotation Cutter Cylinder Piston 3 HE B ZAE 2

J-99 PPK-BA000400 O-Ring O-8 4

J-100 CCT-KC001001 Rotation Cutter Base shalft M HE HolA & 1 Sep.07.12
J-101 DBS-DA026200 Rotalion Cutter Base Holder Bushing 2™ HE Ho|~ &C 24 1

J-102 DWS-CB000900 Tray Spring Washer Al A0 oM 1

J-103 PWS-CB000100 Tray Spring Washer (M6) HAl 228 21 (M6) 3

J-104 PSN-DA000200 Nut F@gx HE(M6) 1

J-105 CCT-BB002100 Sensor Holder Lever Bracket MM 8O 2y 2212 1

J-106 PSC-AG000500 Screw(M10xL20) DEHLIAHMI10xL20) 2

J-107 PSC-HY000100 Bolt(M5%P0.8, L=12) Lid| @& E(M5XP0.8, L=12) 1

J-108 PWS-AA003700 Washer AE|F 2al3 DHetM 2

J-109 PWS-CA000800 Spring Washer A2 M(SAH 4) 4

J-110 PWS-AA000200 Washer HepM(EHH 4) 4

J-111 DWS-AAQ16900 Washer HekM 4

J-112 PSC-AC016200 Screw(M10#+1,5+45L) DELEAL 1

J-113 PSN-AAQ02300 Nut(M4) HE (M4) 1

J-114 CTT-CNO00401 Hammer Piston—-A B OAE A 1 Aug.26.11
J-115 CTT-CNO00501 Hammer Piston-B M oA~E B 1 Aug.26.11
J-116 CTT-CNO00301 Hammer Piston Boss B ol AR BHA 1 Aug.26.11
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Applied

Ref. No. Parts No. Note Name of Parts = 3 Q'ty
Period
K-1 CJS-BJ000100 Equipment Base Plate et lES 1
K-2 CJS-LF000100 Coating Film for Equipment Base Plate |32 2x| Ho|A® €S 1
K-3 CJS-BJ0O00700 Equipment Centering Plate 2SS EE| ME 1
K-4 CJS-LF000400 Coating Film for Center Plate ME{@ ZE U8B 2
K-5 PTC-AB000400 Handle £2|0|= x| DHHE(GN 300-108-M16-SW) 1
K-8 CJS-BJ000200 Equipment Base Plate Guide SSEE| Ho|lAm ZIO|1E 1
K-7 CJS-BJ000300 Base Plate Guide Fixing Plate SSEX|Ho|A 70| DEH B 1
K-8 PSC-BB001800 Screw SSE[E 0|2 JJ0|= DHE DHLIAHMIOKPL .S L=65)| 2
K-9 PSC-AC015000 Screw DHLIAHM16XL100) 1
K-11 CJS-BJ000500 Jig Slide Plate x| &2tolE B 1
K-12 PSC-AC013100 Screw X1 £210|E { DHLIAHMBXP1.25,L=15) 2
K-13 PWS-CA002000 Washer |2 ga2lolE I Azt (M8) 2
K-14 CJS-BK000200 Base Moving Plate Block e 1
K-15 PSC-BB001700 Screw mEal DY LAHMEXP1.0,L=15) 2
b DSN-AA004600 Nut "A” £210|E 0l% X2 HFHE"A” 1
DSN-AA004700 Nut "B” £2l0|E 0|% X2 HIHE"R” 1
K-18 PWS-AA003800 Washer S24M (M10) 1
K-19 CJS—-KF000100 Jig Shaft Screw x| aFLEAL 1
K-21 PTC-AB000300 Handle S2E# Ho| AN 0|5 #E(GN 323-80-B10-D) 1
K-22 PSC-AC014200 Screw(M6xL12) ELIAHMEXL12) 1
K-23 CJS-BB000101 Quick Angle Bar 2 Y et 1 Dec.21.10
K-24 PSC-AC001900 Screw 2 9 Zut DHLAHMSXPO.8,L=40) 2
K-25 PWS-CAD00600 Washer A 2bM (M5) 2
K-28 CJS-BB000201 Jig Leg x| ct2l 1
K-28 DTC-CB000300 Metric Ruler o|E{ XH101) 1
K-29 CJS-BJ000400 Jig Support Plate Koy 1
K-30 PSC-AC001300 Screw XY@ DHLAHMSXP0.8,L=20) 4
K-31 DWS-CA000100 Washer A28 24 (M5) 4
K-32 CJS-BJO00600 Moving Jig Spacers 0|F x| AH0|AM 2
K-33 CJS-BK000101 Supply Unit Guide Block SSE 7to|= 28 1 Jun.15.12
K-34 PSC-AC004500 Screw SE&A 7jo|E B3 DHLIAHMSXP0.8,L=10)] 4
K-35 CJS-LF000200 Coating Film "A” for Guide Block JIOIEESAYEEBA 1
K-36 CJS-LF000300 Coating Film "B” for Guide Block JOIEESAYEEB 1
K-37 DBS-DB009300 Quick Angle Bar Bushing F Y Y 1
K-38 PSC-AC014200 Screw(MBx12) DELEA 2
K-39 PBS-BA000600 Bushing S 1
K-40 PWS-CA000600 Spring Washer A2 2L (M6) 2
K-41 PWS-AAD01700 Washer X1 £2lo| =@ HebM(MB) 2
K-42 DWS-AA001400 Washer £ dhil opy 1
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Assembly

Ref. No. Parts No. Note Name of Parts = = Q'ty No
L-1 CLB-JD000300 il Wick 29 74
-2 CLB-JG000400 Oil Hose 28 5~
L-3 CLB-JL001000 il Return Felt A aE 29 HEA 1
L-4 CLB-JL001400 Arm Qil Return Felt ofglf 2t HE 1
L-5 CLB-JG001100 Oil Hose ofglf B YE 22U A 1
L-6 CLB-BG001000 Hose Holder ofglf EHR HE 5 FO| 1
L-7 DSC-BJ0O1100 Screw(9/84”n=40) E LEAHD/64"n=40) 3
L-8 CLB-BG000300 Crank Rod Lubrication Plate dheci 3Y3 2= S 7H 1
L-9 CLB-JLO01300 Crank Rod Lubrication Felt dhEt Y3 TE ERUE 1
L-10 CLB-BG000300 Balance Lubrication Plate WHA SRE 1
L-11 CLB-JL000200 Balance Lubrication Felt WA 27 fE 1
L-12 DSC-BF002400 Screw(9/64"n=40) E LEAH9/647n=40) 1
L-13 CLB-JJ000100 0il Window 7 1
L-14 CLB-JNO0O100 0il Gauge 2 A 0| x| 1
L-15 CLB-FAQ00100 Oil Window Rubber Ring sHD2Y 1
L-16 CLB-BH000700 Holder For oil Hose (D) A0 D 1
=17 DSC-8J000200 Screw (9/64"n=40) FAZF0| D DEHLIAL 4
L-18 PSC~AC000800 Oil Hose Holder 28 A Fo| 1
L-33 PPP-AAD05800 Y-Union Y- e 1 LE
L-35 ALB-PS002700 Hook Oil Unit Ass'y = S BAEE RAUE) 1set
L-36 PSC-AGO00600 Screw DFLEAL 4
L-37 WS-000410-00 Washer(M5) 214 0| 80| 244 (M5) 4
L-38 PSN-AA000700 Nut(MS5) ye 2
L-39 CLB-BB002200 Oil Tank Base 27 83 oA 1
L-42 CLB-BJ003300 il Wick Support Plate TUE 1
L-43 CLB-JD001800 Wick w4 1
L-44 CLB-BG005800 Felt Holder HE Fol 1
L-45 CLB-JL010500 Felt HE 1
L-46 DSC-BJ000200 Screw DE LA 1
L-47 DWS-CA000100 Spring Washer Axal obA(M5) 2
L-48 PTC-AHO000100 Cable Holder(5N) 701 & EOI(5N) 2
L-49 DSC-BJ000200 Screw #olE Fol THLIAL 2
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Assembly

Ref. No. Parts No. Note Name of Parts = o No
M-1 AAR-PS001700 Main Supply Unit Ass'y ool F22&=|(x) 1set
M-1-1 PPP-BA001000 Solenoid Valve &% 2 (SY5140-5L.2-02S) 1
M-1-2 PPP-AH0D00200 Slide Valve &2to| = 2(SH-02) 1
M-1-3 PPP-AA005100 Nipple U &(TP1/4-L) 3
M-1-4 PPP-BC000400 Silencer 422 37((ASS-02) 1
M-1-5 PPP-AA000500 Coupling 7 &2 (CM20-CH20) 2
M-1-6 PPP-BD000600 Filter HE{(AF30-03C) 1
M-1-7 PPP-BD000500 Regulator 2l 22f ol e (AR30-03BG) 1
M-1-8 PPP-AA006100 Y31-02 27(Y31-02) 1
M-1-9 PPP-BG000300 Switch 2ted A9 %] (1IS1000E-302Y) 1
M-1-10 | PPP-AAD04700 Fitting 312 (KQ2H08-02S) 3
M-1-11 PPP-AA006000 Distributor i (AD0DB-02) 1
M-1-12 | PPP-AA004900 Fitting 215 (KQ2H08-01S) 6
M-1-13 | PPP-AA005400 Fitting £1€(KQ2U06-028) 1
M-2 PSC-ACO014200 Screw(M6XL12) EILEAHMG, L=12) 4
M-3 PWS-CA000600 Spring Washer(M6) AT 29LM(M6) 4
M-4 AAR-PS001800 Finger Valve Ass'y HAHYWE(=E) 1set
M-4-1 PPP-BAQ01200 Solenoid Valve &' 5 (SY7140-5L2) 3
M-4-2 PPP-BB001200 Manifold Block ol & =(SS5Y7-42-03-02) 1
M-4-3 PPP-AA000900 Fitting %1 (KQ2L06-02S) 2
M-4-4 PPP-AA005400 Fitting 315 (KQ2U06-02S) 2
M-4-5 PPP-AA005500 Fitting £1% (KQ2U04-028) 2
M-4-6 PPP-AA004700 Fitting #1% (KQ2U04-086) 3
M-4-7 PPP-AAD05600 Fitting #I%J(Kazwoa—ozs) 1
M-4-8 PPP-BC000400 Silencer #HE7((ASS-02) 2
M-5 PSC-AC015200 Screw(M4xL45) E LEAHM4, L=45) 4
M-7 AAR-PS001900 Trimming Valve Ass'y ALEY B (=) 1set
M-7-1 PPP-BA001300 Solenoid Valve &' = (SY7140-5LZ-02) 1
M-7-2 PPP-AA005400 Fitting % © (KQ2U06-028) 1
M-7-3 PPP-AA005500 Fitting %1 2 (KQ2U04-02S) 2
M-7-4 PPP-BC000400 Silencer 224 371(ASS-02) 2 ASSYy
M-8 PSC-AC004400 Screw(M4x125) EILEAHMA, L=25) 6
M-11 AAR-PS002000 Cutter Valve Ass'y ZHE{ W 2 (X) 1set
M-11-1 PPP-BA001100 Solenoid Valve &' 5 (VF5144-5DZ-02) 1
M-11-2 | PPP-AA004700 Fitting 4| & (KQ2H08-028) 3
M-11-3 | PPP-BC000400 Silencer 2242 87|(ASS-02) 2
M-12 PSC-AC015100 Screw(M5xL25) E LHAHMS, L=25) 2
M-13 DWS~-CA000100 Washer 2tM 4
M-14 CAR-BB001501 Pressur Unit Base Bracket SQUEx| Hlo|A =2l 1 Nov.12.10
M-18 CAR-BB001601 Bracket S z=H f4 2apl 1 Nov.02.10
M-19 AAR-PS002300 Reduction of Pressure Unit Ass'y SEEEAHHE) 1set
M-19-1 PPP-BD000400 Check Regulator H 3 2 22l 0l £ (AR20K-02BG) 1
M-19-2 | PPP-AA000900 Fitting 215 (KQ2L06-028) 2
M-20 PSC-AC015300 Screw(M5xL15) EHLEAHMS, L=15) 2
M-22 AAR-PS002200 Supply Unit Valve Ass'y AadxWa(xE) 1set
M-22-1 PPP-AAQD0900 Fitting 25 (KQ2L06-028) 2
M-22-2 PPP-BM000100 Exhaust Valve = 5178 2 (AQ2000-02) 1
M-22-3 PPP-BA001400 Solenoid Valve & = (VT301-025G) 1
M-22-4 PPP-AA005700 Nipple L &(TP1/4-L-1/4) 2
M-22-5 PPP-BJ000200 Bracket =23 (PL-30) 1
M-22-6 | PPP-BC000400 Silencer &4+ 57((AS5-02) 1
M-22-7 PPP-AA005700 Fitting % 5 (KQ2VF08-02S) 1
M-23 PSC~AC004400 Screw(M4xL25) Screw(M4 xL25) 2
M-24 PSN-AA003500 Nut(M4) 62t L= (M4) 2
M-25 DSC-AZ000100 Bolt(M8) Elol2nHEE(MB) 4
M-26 PWS-AA001700 Washer DHEE 9Ly 12
M-27 PWS-CA001500 Spring Washer IHEE ATZM 4

From the library of Superior Sewing wine & Supply LLC - www.supsew.com




; X X 0

o ADD)eee T )—

B T 4.4'
N
O P~p~oo

Bl ik LR

Air Control Mechanism

S 2HA

From the library of Superior Sewing N@me & Supply LLC - www.supsew.com



Assembly

Ref. No. Parts No. Note Name of Parts = Q'ty No
M-28 PSN-AA000500 Nut DHEE L{E(M8) 4
M-29 AAR-PS002400 Cutter Support Tank Ass'y ZHE{ 2 XY T (X) 1set

M-29-1 PPP-AJO00100 Alr Tank ol|0f & 3 (VBATO5A) 1
M-29-2 | PPP-BD000200 Regulator 2| 22} 0l€{(AR20-02BG) 1
M-29-3 PPP-AA005300 Fitting % (KQ2L08-02S) 3
M-29-4 | PPP-AA005900 Union 74 2(KQ2u08-00) 1
M-30 BD-000455-00 Joint Board =oE 22 1
M-31 PSC-HC000100 Stud AE{S(4-6-10) 4
M-32 PSC-BH000600 Screw(M4xP0.1) DHLEAHMAXPO.7) 4
M-35 PPP-AA005200 Union FUH2(KQ2U04-086) 1
M-36 PPP-AAD03600 Union Fu4 2(KQ2H04-086) 1
M-37 PPP-ADO00100 Air Hose 0| 0§ & ~(TU04258) 20
M-38 PPP-AD000200 Air Hose 0| 0 & A(TU0B04B) 10
M-39 PPP-AD0O00600 Air Hose 0] 0 & A(TUDBOSB) 3
M-40 49-0000-1060 Cable Connect FHolE 324 EL 15
M-41 PPP-AA005900 Union L 2(KQ2T108-00) 2
M-42 PPP-AA005700 Fitting %1% (KQ2VF08-02S) 1
M-43 PPP-AA000200 Fitting %| & (KQ2L06-025S) 1
M-44 PPP-DB000100 Air Gun 0] 01 74 1set
M-45 PSC-AC015300 Screw(M5xL6) ELIAHM5XLE) 2
M-46 AAR-PS002100 Buffer Unit Valve ASTAUE(X) 1set
M-46-1 PPP-BA000400 Solenoid Valve &4 = (SY3120-5LE-M5) 10
M-46-2 | PPP-BB000400 Manitold Block o L| & =(S85Y3-20-04) 1
M-46-3 | PPP-AA002800 Fitting 8 (KQ2H06-018) 1
M-46-4 PPP-AAQ000200 Nipple L E(M-5H-4) 10
M-46-5 | PPP-AAD00700 Nipple L E(M-5HL-6) 1
M-46-6 | DSC-AA002100 Plug E22(M-5P) 7
M-46-7 PPP-BCO00100 Silencer 22 E7[(ASS-01) 2
M-47 CAR-LB000200 Air Unit Cover S AR Ay 1
M-48 DSC-HB003000 Air Unit Cover Shaft Screw SUEE A FLiAl 2
M-49 PPP-AB000200 Speed Controller AT E HEE 1
M-50 PWS-CA000900 Spring Washer 2013 2N 2
M-51 PWS-AA001000 Washer(M6) = 2k (M6) 4
M-52 - Hinge 43 2
M-53 PSC-AC004100 Screw(M4xL8) ELIAHM4 % L8) 8
M-54 PWS-CA000900 Spring Washer(M4) AT 2 (M4) 8
M-55 PWS-AA000200 Washer(M4) H 2tM (M4) 8
M-56 PSN-AG000200 Nut(M4) SHpAL I Y HE 4
M-57 PSN-AA000400 Nut(M8) L E(Mm8) 4
M-58 PSC-HY000100 Screw E LA 2
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Assembly

Ref. No. Parts No. Note Name of Parts = o Q'ty s
N-1 CST-LHO001200 Stand-Right TCl2] A (F) 1
N-2 CST-LHO001100 Stand-Left TCl2| -7 (&) 1
N-3 CST-BK000200 Guide TCl2| 70| = 4
N-4 PSC-AC004500 Screw(M5xP0.8 L=10) ZILEAHMSXP0.8, L=10) 16
N-5 DWS-CA000100 Spring Washer 2 T2 9L (M5) 16
N-6 CST-KF000100 Worm Wheel Shaft HESH 1
N-7 PKY-AB000400 Key HHF|(LBEDE, 8X7X45) 2
N-8 DCL-AA008800 Worm Wheel Shaft Collar AE= Ftet 2
N-9 PSC-CB002500 Screw(M6xP1.0 L=5) ELEAHMBXP1.0, L=5) 4
N-10 DGR-AA003300 Spur Gear Tcl2| A17|0f 2
N-11 PSC-CB003800 Screw(M8xP1.25 L=6) ELIAHMBXP1.25, L=6) 2
N-12 PSC-CB003900 Screw(M8xP1.25 L=12) EILIAHMBXP1.25, L=12) 2
N-13 PGR-CA000100 Speed Reducer i) 1
N-14 PTC-AB000200 Crank Lever Handle 3243 2l #ME(GN 471-125-B14) 1
N-15 PSC-CB002500 Screw(M6xP1.0 L=6) E|LIAHMBEXP1.0, L=6) 1
N-16 CST-BB005000 Gear Box Bracket 7|of8fA 2213 2
N-17 CST-BF000300 Bearing Holder LIGEE 15| 1
N-18 PWS-CA002000 Spring Washer A I 2l 91M (M8) 8
N-19 PSC-AC013100 Screw(M8xP1.25 L=15) ZLIAHMBxP1.25, L=15) 8
N-20 PBR-AA009100 Bearing |0 2l (6205DDU) 2
N-21 PSR-AB001300 C-Ring CE HEE (7Y 8-R52) 1
N-22 PSC-AC013100 Screw(M8xP1,25 L=15) ELIAHMBXP1,25, L=15) 8
N-23 PWS~-CA002000 Spring Washer AT 2 (M8) 8
N-24 PSN-AA000400 Nut L{ E(M8) 8
N-25 CST-LHO01000 Upper Stand-Right TCk2|(F) 1
N-26 CST-LH000900 Upper Stand-Left Tck2|(ZH 1
N-27 CST-BJ001400 Guide Plate TCl2| 710l =/ 2
N-28 PSC-AC006800 Screw(M8xP1.25 L=25) ELIAHMBXP1.25, L=25) 4
N-29 PWS-CA002000 Spring Washer A X 22 (M8) 12
N-30 PSN-AA000400 Nut L E(Mm8) 4
N-31 PSC-AC013100 Screw(MBxP1.25 L=15) E LEAHMBXP1,25, L=15) 8
N-32 DGR-AF001100 Rack Gear TCh2| 37| 2
N-33 CST-BB004700 Back Side Bracket TCh2| A 1
N-34 GP-013852-00 Air Unit Bracket Y 7R FEE 1
N-35 CST-BB004900 Bottom Bracket TCh2| 5HE 1
N-36 PSC-AC013100 Screw(M8XxP1.25 L=15) EHLIAHM8XP1.25, L=15) 10
N-37 PWS-CA002000 Spring Washer A 21 9L (M8) 10
N-39 PSC-AC005800 Screw(MBxP1.0 L=15) EILIAHMBXP1.0, L=15) [5
N-40 PWS-CA000600 Spring Washer A T2 2LM (M6) 6
N-41 PWS-AA001000 Washer = obM (M6) 32
N-42 CST-BB004401 Table Support EHO|E MEZE 1
N-43 CST-LA000300 Table Support Cover E|Oj8 MZE Ay 1
N-44 PSC-AC006800 Screw(MBxP1.25 L=25) E L}AHMBXP1.25, L=25) 8
N-45 PWS-CAQ02000 Spring Washer Aot (M8) 8
N-46 DSN-AA005000 Nut L4 E(M8) 8
N-47 CST-BB005200 Air Gun Bracket of|0f 24 223! 1
N-48 PSC-AC002800 Screw(M3xP0.5 L=8) E LIAHM3XP0.5, L=8) 2
N-49 CST-BB004500 Table Support B Hol& MZEBR 1
N-50 CST-BB004600 Hinge Stud Base BIX| 2| Hjo| A 1
N-51 DBS-DB008700 Hinge Stud Bushing B4 24 2
N-52 DPN-AD010100 Hinge Stud Shaft Rk 2
N-53 PSC-AC014200 Screw(M6xP1.0 L=12) ELIAHMBEXP1.0, L=12) 6
N-54 PWS-CA000600 Spring Washer A T 2I2LM (MB) 6
N-55 CST-BJ001303 Table Plate Elo| & T 1 Jul.04.12
CST-BJ001301 Table Plate Elo| g T 1 0ct.19.10
N-56 CST-LG003901 Table Elo| & 1 0Oct.19.10
N-57 CST-FD002700 Bed Support Rubber B SutE DS 1
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Assembly

Ref. No. Parts No. Note Name of Parts = ] Q'ty No
N-58 CMB-FD000500 Bed Rubber HEDS 2
N-59 DSC-AZ000100 Bolt Elo| & 0% ZE(M8) 12
N-60 PWS-AAQ01700 Washer DHEE 2HM 15
N-61 PWS-CAQ01500 Spring Washer DHEE ATLN 15
N-62 PSN-AA000500 Nut IHEE L{E(M8) 15
N-63 DSC-AG000100 Screw(M8xP1.25 L=60) EHLHAHM8XP1.25, L=60) 4
N-64 CST-BA000100 Qil Supporter SAE wo| 1
N-65 CST-JB000100 Qiler TAg 1
N-67 CST-BB004800 T stand Front Bracket TCl2 Mo 2EE i
N-68 CST-LJ000100 Box WED2| WolE 1
N-69 CST-BJ001600 Hanger Plate & 0| 1
N-70 CST-BF000400 Hanger ELIE] 2
N-71 PSC-AC001300 Screw E LA 2
N-72 CST-BB005300 Bracket for Table Support Cover E|O| MEZE 7| 221 1
N-73 PSC-AC007100 Screw(M4xL10) DHLIAHMAXL10) 4
N-74 EP-000187-00 Rotary Switch 2Ee| A% 1
N-75 PSC-AGO000300 Screw(M5xL10) 2E{2] A9 x| DHLIAL 4
N-76 CMB-BJ0O07400 Bracket for Table Support Cover B EHO|E MZE #H B2 B 1
N-77 PSC-AC007100 Screw(M4xL10) DFAHMA4XL10) 4
N-78 EP-000191-00 Emergency Stop Switch H| &) B X AP 1
N-79 CST-BB005100 Air Gun Bracket oil0fZ1 =ef3 1
N-80 PWS-CA000100 Spring Washer(M3) AZg 2L (M3) 2
N-81 PWS-CA000200 Spring Washer(M4) AZY 2hM(M4) 8
N-82 PWS-AAD01500 Washer(M5) 2 (M5) 2
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Applied

Ref. No. Parts No. | Note Name of Parts = & Q'ty :
! Period

0-1 01-000A-BTLP Control Box Ass'y T E ButA(x) 1Set

0-2 GP-022128-00 Box Body gt AHiC)| 1

0-3 GP-008671-01 Front Profile Upper HHg o 2aiel-At 1

0-4 10-016S-CPT1 Screw(M4xL12) Hog T2olel-AF DELIA 2

Q-5 GP-008672-01 Front Profile Lower HHg oz ojel-5f 1

0-6 10-016S-CPT1 Screw(M4xL12) Hoi g Z2ajel-51 DFLIAL 2

0-7 GP-008673-00 Rear Profile Upper Fog T 2aolel-4 2

0-8 10-016S-CPT1 Screw(M4xL12) Foig T 2omiel-4 DHLIAL 4

0-9 GP-008674-00 Rear Profile Lower FoiE T 2 mel-5t 1

0-10 10-016S-CPT1 Screw(M4x12) Fog Z2aolel-sf DHLIAL 2

0-11 GP-013686-00 Upper Frame JI2X| x| -4 1

0-12 10-004M-SW68 Screw(M3xL5) Jt2X[ X[ -4 DFLEAL 4

0-13 GP-013687-00 Lower Frame 2t 2 X| x| ch -5} 1

0-14 10-004M-SW68 Screw(M3xL5) Zt2X x| -8t DELEAL 4

0-15 GP-008662-04 Upper Cover HEAHY 1 Jan.18.13

0-16 EP-000112-00 Control Box Fan DEEUA W 1

0-17 SC-000656-00 Screw(M5xL10) ZEEYA B LA 4

0-18 GP-022122-01 Side cover bl 1

0-19 10-003M-PTO1 Screw(M4xL8) 20 7 DFHLAL 2

0-20 10-004M-SW68 Screw(M3xL5) At e DELIAL 6

0-21 GP-008667-00 Insulation Plate Hod Z2fjo|E 3

0-22 BD-000372-00 Backplane Board WEY o EE 1

0-23 10-020M-SW66 Screw(M3xL12) s Zpf ol HE TELIAL (X) 18

0-24 GP-013683-01 Rear Cover W 1

0-25 10-004M-SW68 Screw(M3XL5) FHHH LA [5

0-26 EP-000039-00 SMPS SMPS 1

0-27 GP-008701-05 SMPS Bracket SMPS =22}3! 1

0-28 10-0025-SW66 Screw(M3xL8) SMPS DELIAKX) 5

0-29 BD-000203-06 DDC Board DDC BE 1

0-30 10-0025-SW66 Screw(M3xL8) DDC 2= IHLUAKE) 6

0-31 BD-000533-04 Digital Board OXx& 2= 1 Nov.01.10
BD-000533-02 Digital Board ClXE 2= 1 Feb.10.09

0-32 GP-008668-04 Digital Board Bracket CIXE 2= =23 1

0-33 GP-007198-00 Digital Board Ragiator Sheet ClZE B E WHAIE 1

0-34 10-0025-SW66 Screw(M3xL8) Clx|EY 25 DEHLIANE) 4

0-35 GP-012617-00 Board Bracket Handle He "3 &7 o| 1

0-36 10-073S-3701 Screw(M3xL10) HE Hail &F0| DFHLA 2

0-37 SC-000507-00 Screw(M3.5%L6) CIX|E B E 2213 DFLIAL 2

0-38 GP-013684-00 Step Board Bracket Al BHE =22P34 1

0-39 GP-013685-00 Step Board Radiator A8 HC odledn 1

0-40 06-001C-SE50 Screw(M4XL8) AYHE g DEHLEAL 4

0-41 GP-014003-00 Step Board Radiator Sheet(A) AHEE YHAE (A) 2

0-42 BD-000532-02 Step Board(A) AHEE (A) 1 Nov.01.10
BD-000532-01 Step Board(A) AERCE (A) 1 Feb.10.09

0-43 10-0025-SW66 Screw(M3xL8) A8 HE DFLIAL (XE) 4

0-44 GP-012617-00 Board Bracket Handle HE =213 £80| 1

0-45 10-0735-3701 Screw(M3xL10) HE =2l &F0| DHLIAL 2

0-46 SC-000507-00 Screw(M3.5XL6) 28 2E =2a2p3 LA 2

0-47 GP-000441-04 Main Board e 1 Feb.10.09

0-48 GP-007203-00 Main Board Radiator F5 EC odm 1

0-49 10-012M-PT10 Main Board Stud F& HE AEC 3

0-50 01-0035-2070 Screw(M4xL16) S| CHo|2E DFHLIANE) 1

0-51 10-003M-PT10 Screw(M4xL10) IPM DHLAHE) 2

0-52 GP-008670-04 Main Board Bracket FE HE =223 1

0-53 GP-012617-00 Board Bracket Handle BE =al3 £Fo0| 1

0-54 10-0735-3701 Screw(M3xL10) HE =213 70| DHLIAL 2

0-55 10-002S-SW66 Screw(M3xL8) & B E DELIAL(X) 4
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Applied

Ref. No. Parts No. Note Name of Parts = =] Q'ty :
Period
0-56 SC-000507-00 Screw(M3.5%L6) FH B2 2217 OFLA 2
0-57 07-0045-8M58 Screw(M4xL10) FHH FXLAE) 1
0-58 GP-008660-01 Cable Cover Aol & 7o 1
0-59 10-003M-PT0O1 Screw(M4xL8) AHOlE HH DELIAL 4
0-60 GP-007711-00 Digital Board Sticker ClX|E 2= ~E|H 1
0-61 GP-014311-00 Step Board Sticker A8 B2 AEH 1
0-62 GP-014312-00 Main Board Sticker Fa HE AEH 1
0-63 GP-047599-00 QC Passed Sticker QC Passed 2~E|7H 1 Nov.04.09
0-64 GP-014313-00 \Voltage Sticker Hepatet AE|H 1
0-65 09-012S5-CE53 Earth Sticker Of AAE|F 1
0-66 04-004S-AU10 Caution Sticker HE|l @0 AEH 1
0-67 080918C-7113 Screw(M6x120) 2ER u2 TFELIA 4
0-68 91-001C-BT10 Urethane Washer el B 2tM 4
0-69 CA-000351-00 Jumper Cable EEEHE HolE 1
0-70 CA-000339-02 Input Cable 2|5 HMel gy #Holg 1
0O-71 CA-000340-00 Main Board 110V/220V Jumper Cable FaEcS110v/220V HH 7ol & 1
0-72 CA-000341-00 Fan Connecling Cable Fan ¢& #|0| & 1
0-73 CA-000342-00 SMPS Connecting Cablel SMPS o1& #HO|E1(2™) 1
0-74 CA-000343-00 SMPS Connecting Cable2 SMPS ¢ #HoIE2(&”) 1
0-75 GP-016338-00 Box Bracket A =223 1
0-76 SC-000476-00 Screw(M8) HoOlE NY EE 4
o-77 GP-027061-00 Fan Bracket  =apH 1
0-78 10-0025-SW66 Screw(M3xL8) o Bap3 aEHLLAL 2
0-79 150958W-3115 Spring Washer Ang oty 4
0-80 90S0155-306H Nut(M8) e 4
0-81 22-012W-2516 Spring Washer(M6) 22 2HM (M8) a
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Applied

Ref. No. Parts No. Note Name of Parts = Q'ty
Period

P-1 EM-000290-00 Operation Box(Assy) L 0| M BA(X) 1Set

p-2 GP-014336-03 Front Cover M 1

P-3 GP-014339-02 Membrane Switch U=l ol APl 1 Dec.14.09

P-4 02-002A-BHUP LCD LCD 1

P-5 SC-000837-00 LCD screw(ST2xL60) LCD DnHLIAHST2XL6) 4

P-6 BD-000454-25 OP Board Q/P.EE 1 Nov.11.11
BD-000454-23 OP Board O/P 2E 1 Oct.06.11
BD-000454-22 OP Board Q/P 2= 1 Aug.04.11
BD-000454-21 OP Board O/P EE 1 Mar.10.11
BD-000454-20 OP Board Q/P EE 1 Nov.01.10
BD-000454-19 OP Board O/P EE 1 Dec.04.09
BD-000454-18 OP Board O/PEE 1 Nov.17.09
BD-000454-17 OP Board Q/P 2= 1 Sep.07.09

P-7 GP-014337-02 CF Card Reader Board FEHHY 1

P-8 SC-000459-00 Fixing Screw For CF Card Reader Board |F8Ht{ D LIAHST3IXL8) 4

P-9 CA-001890-00 LCD Cable LCD &2tedd CABLE 1

P-10 GP-016661-00 OP-Box Bracket Holder OP-BOX =22} &4 1

P-11 SC-000756-00 Screw(M8XP1.25 L=30) EHPAHM8XP1.25,1=30) 2

P-12 150955W-4115 Spring Washer 2D (Z3H 8) 2

P-13 08041SW-4115 Washer HetM (&3 H 8) 2

P-14 GP-016662-00 OP-Box Hinged Block SH20|H A BIX| B 1

P-15 SC-000724-00 Screw(M6xP1.0 L=15) ELAHMBXP1.0,L=15) 2

P-16 17-026W-3000 Spring Washer AT (A 6) 4

P-17 GP-016660-00 OP-Box Brackst OP-BOX=2! 1

P-18 080358C-4113 Screw(M6xP1.0 L=10) EHLPAHMEXP1.0,L=10) 2

P-19 CA-001891-01 Power Input Cable Myl el #HolE 1

P-20 CA-001883-01 Air Signal Output Cable S A HY AHOIE 1

P-21 CA-002885-00 Sensor Cable MM #HolE 1

p-22 181538C-3123 Screw(Md4xL10) E LFAHMAXL10) 4
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Assembly

Ref. No. Parts No. Note Name of Parts = Q'ty No
Q-1 PTL-BA000100 Driver (L) Z210|¥{(X) 1
Q-2 PTL-BA000200 Driver (M) =2t0| (%) 1
Q-3 PTL-BA000200 Driver (S) Z2L0| ¥ (/)\) 1
Q-4 PTL-CB000100 Spaner(9x10) AH 1
Q-5 CAC-JB000100 Oiler 28 F57 1
Q-6 CAC-JB000200 Qil 2d 1
Q-7 PTC-CAD00900 Needle (1955-01-MR4.5) Y}&(1955-07-MR4 .5) 1
Q-9 CHK-HB000300 Bobbin ELl 4
Q-10 PTL-AB000100 L-Shaped Wrench LA} 3l x| (2mm) 1
Q-11 PTL-AB000300 L-Shaped Wrench LA 2l x| (2.5mm) 1
Q-12 PTL-AB000500 L-Shaped Wrench LA} 8l X|(3mm) 1
Q-13 PTL-AB000400 L-Shaped Wrench LA} 8l x| (4mm) 1
Q-14 PTL-AB000200 L-Shaped Wrench LA} 2l x| (5mm) 1
Q-15 12-046C-SC53 Fuse(15A, 30mm) E=(15A, 30mm) 1
Q-186 CAC~-MAQ00200 Head Cover old #Hy 1
Q-17 CAC-JF000200 Grease Nozzle az|A FRF 1
Q-18 CAC-MJ000100 Grease mEIES 1
Q-19 CST-MF000300 Thread Stand Ass'y AmZol(E) 1set
Q-20 CGA-GJ002700 Feed Plate(N) 0] SEHN) 1
Q-21 CGA-GJ002100 Feed Plate(30, 50) 0| 5130, 50) 1
Q-22 CGA-GJ002300 Feed Plate(40, 60) 0l £ EH40, 60) 1
Q-23 CGA-GN000400 Hammer[Straight cut Type](D) #oi[228](D) 1
Q-32 CGA-GCO011100 | Option |Presser Fool(F) CR2EF 1
Q-33 CGA-GC011200 | Option |Presser Foot(R) = F2(R) 1
Q-34 PTL-AB000OB00 L-Shaped Wrench LA} @l %[(1.5mm) 1
Q-43 - Inner Box gl gt A 1
Q-44 - CD Manual CD o7& 1
Q-45 CAC-MH000100 Accessory Bag SHAIM 2| E5 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Q'ty :
Period

R-1 PSC-AC015700 Screw OELEAL (M5+L18) 4
R-2 PSC-AC015800 Screw DELEAL (M5#+L20) 4
R-3 CCP-BJ000600 Ball Support Plate 8 XX g 1
R-4 DSC-BB000200 Screw (M6) & A|X| 2t E LPAHME) 2
R-5 PBR-AD000200 Ball = 7
R-6 CCP-BA000200 Ball Base & Hjola 1
R-7 DSN-AA000500 Nut THEE ZH5 Y E(1/4"n=40) 1
R-8 CCP-BB005800 Cylinder Bracket B de =23 1
R-9 CCP-BB005900 Cylinder Bracket A At 2213HA 1
R-10 DSC-FA020600 Cylinder Shaft Hgd 5 2
R-11 CCP-BJ004300 Guide Plate 7iol= f 1
R-12 DSN-CY001500 Cylinder Nut A HBHHEA 2
R-13 DSN-AA005200 Cylinder Nut B AHEHHEB 2
R-14 CCP-BB006000 Presser Foot Guide R 70| = 2
R-15 CCP-BJ004401 Stopper A ETH (M) 1
R-16 CCP-BA001000 Presser Foot Bracket Base LR =2l wolA 1
R-17 CCP-BB006200 Presser Foot Bracket B LR =2a2l3B 1
R-18 DDP-BB006300 Presser Foot Bracket A S =223A 1
R-19 CCP-BB006100 Feed Bracket ol =ap3y 1
R-20 PPP-BF000100 Valve ZHeig = (ARJ1020F-M5-04) 1
R-21 PPP-CA005200 Cylinder R (CJP2016-25D) 2
R-22 PPP-AA000100 Elbow EAUL R (M-5HL-4) 7
R-23 PPP-AAD01300 Union 2 (KQ2u04-00) 2
R-24 PPP-ADC00100 Tube 0l O - 2 (TU-0425) 2
R-25 PSC-AC004000 Screw EILIAL (M5x12L) 4
R-26 DWS-CA000100 Spring Washer ATaiold (M5) 10
R-27 PWS-CA000800 Spring Washer A Z2L (M5) 8
R-28 DWS-AAQ00600 Washer & 2hM (M5) 10
R-29 PSC-AC016000 Screw ELEAL (M8,L=20) 2
R-30 PTC-AH000100 Cable Holder #olE &ol(5N) 2
R-31 PSC-AC016100 Screw ELiAL (M4,L=5) 2
R-32 CCT-BB002700 Sensor Bracket Guide MM 2aj3 7l = 1 Mar.05.10
R-33 PSC-AAQ01400 Screw (M6xP1.0 L=12) OELAL 1
R-34 CCT-BB002600 Sensor Bracket EZZ UM 2213 1
R-35 DSC-AA003000 Screw (3/16" n=32) OFLIAL 1
R-36 DSC-HZ002100 Screw MM oM ZEECIAL 1
R-37 CA-005145-00 Sensor A 1 Sep.15.10
R-38 CPR-BJ000500 Sensor Bracket MM Bapl 1
R-39 DSC-BA001900 Screw (M3xP0.5 L=8) DELEAL 1
R-40 CCT-BJ002200 Sensor Plate HESS UM 1
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Applied

Ref. No. Parts No. Note Name of Parts = H Q'ty :
Period
S-1 AS-016714-00 Stair Gap Double-Acting Cylinder Ass’y Chite Fi Rl (X) 1Set
S-1-1 PPP-AD000100 Tube APE A 2IG 00l 7§ 2TU-0425 2
S-1-2 PPP-AAQ00100 Elbow SAYUEPM-5HL-4 4
S-1-3 PPP-CA004500 Cylinder A (CDJ2D16-15) 2
S-2 DCL-AA009100 Hinge Stud Collar BlX| AE{E FI2} 1
S-3 CCP-BK002300 Guide Block for Feed Plate Clamp oIS E Y I Jl0lE B (Ealy) 1
S-4 PSC-AC000800 Bolt SU4FYHE0 EE 2
5-5 DWS-AAD00100 Washer HE melM 2
S-6 CCP-BJ000100 Presser Foot Guide Cover LY 1ol 28 3
S-7 DSC-BB000100 Screw Al ZE2LEAL 4
S-8 DSC-BB000900 Screw Al Z2LEAL 2
S-9 CCP-CA001900 Cylinder Link ded g3 2
S-10 DCL-AAD09200 Cylinder Boss HEc 2 2
S-11 PSC-CB0006800 Screw LY E0| Y EHLIAHMAXLS) 6
S-12 CCP-BB006400 Cylinder Bracket e =22h3 1
S-13 CCP-CM003000 Presser Foot Lever L5 2
S-14 DSC-FA013500 Stud Screw FESEAUAECCHIAL 2
S-15 CCP-BA001100 Cylinder Bracket Base Fg 2213 Hola 1
S-16 CCP-BJ004500 Stopper (Separation) AEH(E2Y) 1
S-17 CGA-GC010900 Presser Foot — Left (Option) CRE-ZHFHE) 1
S-18 CGA-GC001100 Presser Foot - Right (Option) LRU-2(FME) 1
S-19 CWP-BB002100 Wiper Cylinder Base (R) (Separation) ejolE Alel(¥F) yo|A-gal g 1
S-20 CWP-BJ001700 Wiper (R) Bracket (Separation) efolg ()=l -Fald J
S-21 CBL-BJ001100 Finger Plate L Za ol E(EHAIFH ALY 1
S-22 CBL-BB001800 Finger Stiffening Support (front) g E 2l § Fol(Zh[chxt S4] 1
S-23 CCP-KC001900 Cylinder Shaft e 1
S-24 DPN-ADO010300 Lever Hinge Stud Ble PIX] AEE 1
§-25 DWS-AA017900 Cylinder Washer el 2t 1
5-26 CCT-BB002700 Sensor Bracket Guide MM =alF 2jolE 1
§-27 PSC-AA001400 Screw (M6xP1.0 L=12) DEHLEAL 1
S-28 CCT-8B002600 Sensor Bracket HWEZZ MM Bap 1
S$-29 DSC-AA003000 Screw (3/16" n=32) DFHLIAL 1
S-30 DSC-HZ002100 Screw MM old =FCA 1
S-31 CA-005145-00 Sensor A 1
§5-32 CPR-BJ000500 Sensor Bracket MM Hapl 1
5-33 DSC-BA001900 Screw (M3xP0.5 L=8) DELIAL 1
S-34 CCT-BJ002200 Sensor Plate HEZS MM 1
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01-000A-BTLP|Control Box Ass'y 57 | O-1 AMB-PS0041 |Bed Leit Cover (A) Ass'y| 7 | A-38 CBL-BB0007 |Base Bracket (B-2) | 29 | H-2
01-0035-2070 |Screw(M4 xL16) 57 | O-50 AS-005485 [Cutter cylinder Ass'y | 41 J-16 CBL-BB0008 |Base Bracket (B-4) 29 H-4
02-002A-BHUP|LCD 61 | P-4 AS-005488 |Trimming Cylinder Ass'y| 21 | E-33 CBL-BB0009 |Base Bracket (M) 29 | H-5
04-004S-AU10|Caution Sticker 59 | 0O-66 AS-005483 [cylinder Ass'y 29 | H-12 CBL-BB0010 |Bumper Support 31 | H-74
06-001C-SE50|Screw(M4xL8) 57 | 0-40 AS-005494 [Pulling Cylinder Ass'y| 37 | I-13 CBL-BB0011 |Sensor Bracket(F) 29 | H-54
07-0045-SM5S|Screw(M4xL10) 59 | O-57 AS-005495 |Pulling Cylinder Ass'y| 37 | I-12 CBL-BB0012 |Hat Support 33 |H-139
08035SC-4113|Screw(M6XP1.0 L=10)| 61 | P-18 AS-005496 |Buffer Cylinder Ass'y | 31 | H-68 CBL-BB0013 |Finger Mobile Support | 33 |H-150
08041SW-4115|Washer 61 | P-13 AS-005497 |Wiper Cylinder Ass'y | 19 | D-32 CBL-BB0016 |Finger Holder Plate Support | 31 | H-93
080915C-7113|Screw(M6xL20) 59 | 0-67 AS-005521 |Bell Loop Supply Unit Ass'y | 21 | E-35 CBL-BB0017 |Finger Shaft Base 33 |H-133
09-0125-CE53|Earth Sticker 59 | 0-65 AS-005829 |Finger Cylinder Ass'y | 35 | H-193 CBL-BB0018 |Finger Stiffening Support (frent) | 67 | §-22
09-045W-3701|Spring Washer 13 | B-91 AS-005854 |Thiead Take-Up Lever Ass'y| 11 B-6 CBL-BDO0001 |Finger Unit Lift Cylinder | 31 | H-77
09-045W-3701|Washer 31 | H-62 AS-006724 |Slide Ass'y 17 | C-90 CBL-BD0002 |Cylinder for finger rotate | 33 [H-118
09-045W-3701|Washer 33 |H-152 AS-006726 |Hammer Cylinder Ass'y | 43 | J-89 CBL-BD0003 |Cylinder 33 |H-168
09-045W-3701|Washer 35 |H-197 AS-006727 |Presser Fool Bracket(R) Assy | 19 | D-55 CBL-BF0001 |Finger Fixed Support | 33 | H-147
09-045W-3701 |Washer 43 | J-79 AS-006728 |Presser Fool Bracket(F) Assy | 19 | D-56 CBL-BH0002 |Belt Loop Holder-28 | 35 | H-195
10-0025-SW66 |Screw(M3xL8) 57 | 0-28 AS-016714 |3t Gap Double-Acing Cyinder Assy | 67 | S—1 CBL-BH0003 |Belt Loop Support Pin(L) | 33 | H-158
10-0025-SW66 |Screw(M3xL8) 57 | 0-30 ATA-PS0040 |Thvead Tenson Conbiol Ass ylGenerd) | 27 G-2 CBL-BH0004 |[Belt Loop Support Pin(U)| 33 | H-157
10-0025-SW66 |Screw(M3xL8) 57 | 0-34 ATA-PS0051 |Thead Tension Conbol Ass yiFowndation) | 27 | G—1 CBL-BJ0001 |Valve Opening Plate | 31 | H-60
10-0025-SW66 [Screw(M3xL8) 57 | 0-43 ATA-PS0052 |Trvead Tenson Control Ass'ylHeaw)| 27 | G-3 CBL-BJ0002 |Finger Plate 31 | H-99
10-002S-SW66 [Screw(M3xL8) 57 | O-55 ATR-PS0007 |Piston Ass'y 7 A-27 CBL-BJO0D3 |Base Bracket (B-3) 29 | H-8
10-0025-SW66 [Screw(M3xL8) 59 | O-78 AYF-PS0010 [X-Y Roller Guide 23 | F-34 CBL-BJ0004 |Loader Sliding Plate | 29 | H-57
10-003M-PTO1[Screw(M4xL8) 57 | 0-19 BD-000203 |DDC Board 57 | 0-29 CBL-BJ0O005 |Bufter Fixing 29 | H-43
10-003M-PTO01 |Screw(M4 xL8) 59 | O-59 BD-000372 |Backplane Board 57 | O-22 CBL-BJ0006 |Valve Holder Bracket | 29 | H-15
10-003M-PT10|Screw(M4xL10) 57 | O-51 BD-000454 |OP Board 61 P-6 CBL-BJ0007 |Cylinder Support Plate | 31 [H-116
10-004M-SW6B |Screw(M3xL5) 57 | O-12 BD-000455 |Joint Board 51 | M-30 CBL-BJ0O008 |Belt Loop Holder SupportB | 33 | H-163
10-004M-SW6B |Screw(M3xL5) 57 | O-14 BD-000532 |Step Board(A) 57 | 0-42 CBL-BJ0O009 |Belt Loop Support Plate| 33 | H-164
10-004M-SW68 |Screw(M3XL5) 57 | 0-20 BD-000533 |Digital Board 57 | O-31 CBL-BJ0010 [Finger Plate 33 |H-149
10-004M-SW6B |Screw(M3xL5) 57 | 0-25 CA-000339 [Input Cable 59 | 0-70 CBL-BJO011 [Finger Plate 67" | s-21
10-012M-PT10|Main Board Stud 57 | 0-49 CA-000340  [Man Board 110v/220V Jumger Czbe| 59 | O-T1 CBL-BJ0012 |Belt Holder Cylinder Plate | 35 | H-176
10-0165-CPT1|Screw(M4 xL12) 57 | O-4 CA-000341 |Fan Connecting Cable| 59 | O-72 CBL-BKO0001 |Sliding Support Block| 29 | H-25
10-016S-CPT1|Screw(M4xL12) 57 | 0-6 CA-000342 |SMPS Connecling Cablel] 59 | O-73 CBL-BK0002 |Bufier 29 | H-42
10-0165-CPT1|Screw(M4 xL12) 57 | O-8 CA-000343 [SMPS Connecling Cable2| 59 | O-74 CBL-BK0003 |Sliding Block Guide 29 | H-47
10-016S-CPT1|Screw(M4xL12) 57 | O-10 CA-000351 |Jumper Cable 59 | 0-69 CBL-BK0004 |Cut Fixing 29 | H-14
10-020M-SW66|Screw(M3xL12) 57 | 0-23 CA-001883 |Air Signal Output Cable | 61 | P-20 CBL-BKO0005 [Rack Gear Guide 33 |H-136
10-0735-3701 [Screw(M3xL10) 57 | 0-36 CA-001890 |LCD Cable 61 | P-9 CBL-BKO006 |Comector for Finger Suoport Plaze | 31 | H-100
10-0738-3701 |Screw(M3xL10) 57 | O-45 CA-001891 |Power Input Cable 61 | P-19 CBL-BK0007 [Support for Hook Plate | 33 | H-161
10-0735-3701 [Screw(M3xL10) 57 | O-54 CA-001902 |[Sensor 39 | I-74 CBL-BKO008 |Metric Ruler Support | 31 | H-104
12-046C-SC53|Fuse(15A, 30mm) 63 | Q-15 CA-001903 |[Sensor 35 | H-204 CBL-BN0001 [Bumper Stopper H |H-A
15095SW-3115|Spring Washer 59 | O-79 CA-001905 |Cable 21 E-8 CBL-BNO002 |Cyinder Soacer for FingerRota'e | 33 | H-123
150955W-4115|Spring Washer 61 | P-12 CA-001906 |Limit Switch Cable 17 | C-100 CBL-BNQO003 |[Spacer for Finger Fixing] 31 |[H-101
17-026W-3000|Spring Washer 61 | P-16 CA-002885 |Sensor Cable 61 | P-21 CBL-CNO0O1 _|Finger Unit Lift Cyinder Piston | 31 | H-78
181535C-3123|Screw(M4xL10) 61 p-22 CA-005145 |Sensor 65 | R-37 CBL-CNO0002 |Cylinder Piston for Finger Aotate | 33 | H-121
22-012W-2516|Spring Washer(M6) 59 | 0-81 CA-005145 [Sensor 67 | §-31 CBL-CNO00O03 |Beit Loop Holder Cylinder Piston | 33 | H=172
27-009W-7507 |Washer 17 | C-101 | [ CAB-AAD048 |Arm T A-1 CBL-FD0001 |Cover Support Rubber | 35 | H-188
49-0000-1060 [Cable Connect 51 | M-40 CAB-ABO0040 |Bed 7 A-2 CBL-FD0001 |[Cover Support Rubber | 39 | I-61
9050155-306H|Nut(M8) 59 | O-80 CAC-JB0001 |Qiler 63 Q-5 CBL-FD0002 |Cover Support Rubber(F) | 35 | H-189
91-001C-BT10|Urethane Washer 59 | O-68 CAC-JB0002 |Oil 63 | Q-6 CBL-FD0003 |Dustproof Rubber A | 35 |H-191

AAR-PS0017 [Main Supply Unit Ass'y | 49 | M-1 CAC-JF0002 |Grease Nozzle 63 | Q-17 CBL-FD0003 |Dustproof Rubber A | 39 | I-65
AAR-PS0018 |Finger Valve Ass'y 49 | M-4 CAC-MAQ002 [Head Cover 63 | Q-16 CBL-FD0004 [Dustproof Rubber B | 35 | H-192
AAR-PS0019 [Trimming Valve Ass'y| 49 | M-7 CAC-MHO0001 |Accessory Bag 63 | Q-45 CBL-FD0004 |Dustproof Rubber 8 | 39 | I-66
AAR-PS0020 |Cutter Valve Ass'y 49 | M-11 CAC-MJ0001 |Grease 63 | Q-18 CBL-KCO0O001 |Fixed Shaft For Supply Unit 29 | H-40
AAR-PS0021 |Buffer Unit Valve 51 | M-46 | | CAR-BBO015 |Pressur Unit Base Bracket | 49 | M—14 [ | CBL-KCQ002 |Guide Shaft 29 | H-24
AAR-PS0022 [Supply Unit Valve Ass'y | 49 | M—22 CAR-BB0016 |Bracket 49 | M-18 CBL-KCQ003 |Pivot for Sensor Reading | 31 | H-67
AAR-PS0023 [Reduction of Pressure Unit Ass'y | 49 |. M-19 CAR-LB0002 |Air Unit Cover 51 | M-47 CBL-KCO0004 |Grip Positioning Pivot| 33 | H-145
AAR-PS0024 |Cutter Support Tank Ass'y| 51 | M-29 | | CBL-BA0OO1 |Moving Cylinder Support | 29 | H-41 CBL-KF0001 _|Belt Loop Support Shaft] 35 | H-184
ABL-PS0001 |Safety Valve Ass'y 29 | H-19 CBL-BAO0002 |Finger Base Plate Support | 31 | H-89 CBL-LAQ001 |Cover for Supply Uint| 35 | H-187
ABW-PS0002 (Bobbin Winder Base Assy | 7 | A-49 CBL-BB0001 |Holder Bracket 29 | H-52 CBL-LB0001 |Hat Support Cover 33 | H-143
ABW-PS0007 (Bobbin Winder Ass'y | 7 | A-48 CBL-BB0002 |Sensor Bracket 29 | H-53 CBP-BAQ001 |Pulling Cylinder Base(L)| 37 -3
ALB-PS0027 |Hook Oil Unit Ass'y 47 | L-35 CBL-BB0003 |Roller Support Bracket | 29 | H-30 CBP-BA0Q02 |Pulling Cylinder Base(U) | 37 -9
AMB-PS0003 |Thiead Tension Adjusting Assy | 9 | A-73 CBL-BB0004 |Base Bracket (B-1) 29 | H-1 CBP-BBO0001 |Rear Grip Stopping Bracket | 37 | 1-57
AMB-PS0032 [Safety Plate Ass'y 9 | A-82 | | CBL-BBO0005 |Base Bracket (R) 29 | H-37 | [ CBP-BB0002 |Pulling Cylinder Base(l)| 37 | I-8
AMB-PS0039 |Bed Right Cover (A)Ass'y | 7 | A-37 CBL-BB0006 [Base Bracket (L) 29 | H-8 CBP-BB0003 |Pulling Cylinder Base(R)| 37 -7
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CBP-BB0004 |Puling Cylinder Support(R)| 37 | I-14 CCP-BK0021 |Gib for Presser Foot Guide| 19 | D-7 CGA-GJ0024 |Feed Plate-16(50) 25 | F-62
CBP-BB0005 |Maving Bracket 37 1-36 CCP-BK0022 |Presser Foot Support Block| 19 | D-12 CGA-GJ0025 |Feed Plale 12mm(30.50) | 25 | F-65
CBP-BBO006 |Pulling Sensor Support(F)| 37 | 1-28 CCP-BK0023 |Gude Block for Fesd Plate Clamp| 67 S-3 CGA-GJ0026 |[Feed Plate 12mm(Normal)| 25 | F-66
CBP-BB0007 |Pulling Sensor Support(R ) Base] 37 | 1-22 CCP-CA0019 |Cylinder Link 67 | S-9 CGA-GJ0027 |Feed Plate(N) 63 | Q-20
CBP-BD0001 [Belt Pulling Bracket 37 1-41 CCP-CMO0030 |Presser Foot Lever 67 | S-13 CGA-GN0004 [Hammer|Straight cut Type](D)] 63 | Q-23
CBP-BJ0001 |Belt Holding Plate(L) | 37 | 1-47 CCP-CNO0001 |Presser Foot Piston 19 | D-4 CHB-BA00D8 [Hook Base 15, | C-31
CBP-BJ0O002 |Belt Holding Plate washer | 37 | I1-55 CCP-KC0019 |Cylinder Shaft 67 | 5-23 CHB-BB0001 [Sensor Bracket 17 | C-79
CBP-BJ0003 |Belt Holding Plate{U) | 37 1-56 CCP-KDO0O1 |Presser Fool Bracket Shaft| 19 D=1 CHB-BB0002 |Piston Holder 15 | C-33
CBP-BJ0004 |Pulling Sensor Plate | 37 | |-40 CCT-BAD004 |Cutter cylinder Base | 41 J=1 CHB-BJ0003 |Base Plate 17 | C-65
CBP-BJO005 |Pulling Cylinder Sensor Plate| 37 | 1-20 CCT-BA0005 |Rotation Cutter Base | 43 | J-95 CHB-BJ0004 |Slide Plate 17 | C-64
CBP-BK00O1 |Grip Guide ar -1 CCT-BAQ0O6 |Rotation Cutter Cylinder Base | 43 | J-96 CHB~BJ0005 |Gib 17 | C-62
CBP-BK0002 |New Type Grip Block | 37 1-53 CCT-BB0019 |Cutter cylinder Bracket | 41 | J-15 CHB-BJ0O006 |Hook Base Cover(R ) Holder| 15 | C-32
CBP-CNO001 |Piston for Grip Block | 37 | 1-43 CCT-BB0020 |Sensor Holder Lever | 43 | J-69 CHB-BK0001 |Space 17 | C-63
CBP-FB0001 |Pulling Cylinder Rubber Washer | 39 | I-72 CCT-BB0021 |[Sensor Holdet Lever Bracket | 43 | J-105 CHB-BK0002 [Hook Holder Block 15 | C-27
CBP-FB0002 |Pulling Cylinder Rubber Washer A] 37 | 1-31 CCT-BB0022 |Salety Cover Support Bracket | 41 | J-35 CHB-BKO0003 |Connecter 17 | €72
CBP-FB0003 |Rubber Washer 37 | I-18 CCT-BB0023 |Safety Cover Guide 41 | J-31 CHB-BK0004 |[Stopper 17 | C-66
CBP-FD0001 |Cover Support Rubber(P)| 37 1-60 CCT-BB0024 |Belt Support Sensor Plate| 43 | J-67 CHB-CT0001 |Rotor 15 | C-39
CBP-KCO0001 |Pulling Cylinder Guide Shaft | 37 1-21 CCT-BB0025 |U Bracket 41 | J-60 CHB-KC0003 |Hook Shatt 15 | C-24
CBP-LAOQOO1 |Cover for drawing out unit | 39 1-64 CCT-BB0026 |Sensor Bracket 65 | R-34 CHB-KC0005 |Rotor Shaft 15 | C-44
CBP-LAQOQO1 [Cover for drawing out unit | 39 | 1-64 CCT-BB0026 |Sensor Bracket 67 | S-28 CHK-HAQ004 |Hook 15 | C-13
CBW-BAOOO1 |Bobbin Winder Action Body| 9 | A-B5 CCT-BB0027 |Sensor Bracket Guide | 65 | R-32 CHK-HBO0003 |Bobbin 15 | C-14
CBW-BHO0001 |Bobbin Stopper 9 | A-68 CCT-BB0027 |Sensor Bracket Guide | 67 | S-26 CHK-HB0003 [Bobbin 63 | Q-9
CBW-BJO0O1 |Bobbin Winder ActionPlate| 9 | A-64 CCT-BB0028 |Feeler 43 | J-84 CHK-HC0003 |Bobbin Case 15" ].C~15
CBW-BJ0O002 |Bobbin Winder Adjusting Plate | 7 | A-57 CCT-BD0001 |Hammer Cylinder 41 | J-48 CHK~-HH0008 |Hook Holder 15 | C-26
CBW-BNO0003 [Bobbin Stand 9 | A-70 CCT-BF0O010 |Rotation Cutler Base Holder | 41 | J-22 CHP-CL0001 |Hand Pulley Roller 11 | B-58
CBW-CMO0001 [Bobbin Winder Lever | 7 | A-56 CCT-BH0001 |Belt Tension Spring 41 | J-44 CHP-CP0002 |Hand Pulley 13 | B-61
CBW-CP0O001 [Bobbin Winder Pulley| 7 A-52 CCT-BJ0015 |Safety Cover Fixing Plate | 41 J-39 CHP-KZ0001 |Hand Pulley Shaft 11 B-57
CBW-DZ00O01 [Bobbin Winder Adjusting Cam | 7 | A-61 CCT-BJ0O016 |Belt Guide 41 | J-45 CJS-BBO001 |Quick Angle Bar 45 | K-23
CBW-FAQ001 |Bobbin Winder Action Ring| 7 | A-54 CCT-BJ0017 |Hammer Slide Plate | 41 | J-46 CJS-BB0002 |Jig Leg 45 | K-26
CBW-FAQ002 (Babbin Winder Shatt Rubber Ring| 7 A-55 CCT-BJO018 |Rotation Cutter Slide Plate | 43 | J-94 CJS-BJO001 |Equipment Base Plate | 45 K-1
CBW-KCO001 |Bobbin Winder Lever Shaft| 7 A-860 CCT-BJ0019 |Loop Brake Plate 43 | J-76 CJS-BJ0002 |Equipment Base Plate Guide | 45 K-6
CBW-KZ0006 |Bobbin Winder Shaft | 7 | A-50 CCT-BJ0020 |Belt Loop Guide 43 | J-90 CJS-BJ0003 |[Base Plate Guide Fixing Plate | 45 K=7
CCP-BA0O002 |Ball Base 65 R-6 CCT-BJ0021 |Belt Loop Guide Control Plate | 43 | J-92 CJS-BJ0004 [Jig Support Plate 45 | K-29
CCP-BA0O10 |Presser Foot Bracket Base| 65 | R-16 CCT-BJ0022 |Sensor Plate 65 | R-40 CJS-BJ0005 lig Slide Plate 45 | K-11
CCP-BAO011 [Cylinder Bracket Base | 67 | S-15 CCT-BJ0022 |Sensor Plate 67 | S-34 CJS-BJ0006 [Moving Jig Spacers 45 | K-32
CCP-BB0047 |Clamp Bracket 23 | F-42 CCT-BK0004 |Loop Discard Holder Block| 41 J-64 CJS-BJO007 |Equipment Centering Plate| 45 K-3
CCP-BB0051 [Feed Bracket 23 | F-39 CCT-CB0004 |Belt Support Sensor Lever Crank| 43 | J—83 CJS-BK0O001 |[Supply Unit Guid Block | 45 | K-33
CCP-BB0052 |Presser Foot Bracket (F) | 19 D-3 CCT-CNOQO2 |Rotation Cutter Cylinder Piston| 43 | J—98 CJS-BKO002 |[Base Moving Plate Block | 45 | K-14
CCP-BBO0053 |Presser Foot Bracket (R) | 19 D-2 CCT-GF0001 |Rotation Cutter 43 | J-97 CJS-KF0001 |Jig Shaft Screw 45 | K-19
CCP-BB0054 [Clamp Support 23 | F-43 CCT-GNOOO1 |Rotation Cutter Hammer | 41 | J-47 CJS=LFOO001  |Coating Film lor Equipment Base Plate| 45 K-2
CCP-BB0055 |Feed Bracket Support | 25 | F-55 CCT-KCO0009 |Cutter Support Guide | 41 | J-30 CJS-LFO002 _|Coaling Film "A"for Guide Block| 45 | K-35
CCP-BBO0056 |A Carpet Stoper(L) 23 | F-50 CCT-KCO0010 [Rotation Cutter Base shaft| 43 | J-100 CJS-LF0003 |Coating Film "B"for Guide Block| 45 | K-36
CCP-BB0057 |A Carpet Stoper(R) 23 | F-49 CCT-KCO011 [Belt Support Sensor Lever Hinge Shatt | 41 | J-59 CJS-LF0004 |Coating Film for Center Plate | 45 K-4
CCP-BB0058 |Cylinder Bracket B 65 | R-8 CCT-KCO0012 |Eell Support Sensor Lever Shall| 43 | J-80 CLB-BB0022 |Oil Tank Base 47 | L-39
CCP-BB0059 [Cylinder Bracket A 65 | R-9 CCT-LA0001 |Safety Cover 41 | J-40 CLB-BGO003 |Balance Lubrication Plate] 47 | L-10
CCP-BB0060 |Presser Foot Guide 65 | R-14 CGA-GC0011 |Prasser Foot - Right (Option)| 67 | S-18 CLB-BGO0009 |[Crank Rod Lubrication Plate | 47 L-8
CCP-BB0061 |Feed Bracket 65 | R-19 CGA-GC0072 |Presser Foot(F) 19 | D-18 CLB-BG0010 [Hose Holder 47 L-6
CCP-BB0062 |Presser Foot BracketB | 65 | R-17 CGA-GC0073 |Presser Foot(R) 19 | D-19 CLB-BGO0058 |Felt Holder 47 | L-44
CCP-BB0064 |Cylinder Bracket 67 | S-12 CGA-GC0104 |Presser Foot(F)-16mm | 19 | D-60 CLB-BG0059 |[Hose Holder 17 | C-104
CCP-BHO005 |Guide Shaft 25 | F-60 CGA-GC0104 |Presser Foot(F)-12mm | 19 | D-62 CLB-BHO0O001 [Belt Loop Holder 35 | H-185
CCP-BH0006 |Guide Shaft 25 | F-69 CGA-GC0105 [Presser Foot(R)-16mm | 19 | D-61 CLB-BH0007 [Holder For oil Hose (D) | 47 | L-16
CCP-BJ00O1 [Presser Fool Guide Cover| 67 | S-6 CGA-GCO0109 |Presser Foot - Left (Option) | 67 | S-17 CLB-BJ0033 |Oil Wick Support Plate| 47 | L-42
CCP-BJO006 |Ball Support Plate 65 R-3 CGA-GCO0111 |Presser Foot(F) 63 | Q-32 CLB-FAQ001 |Oil Window Rubber Ring| 47 | L-15
CCP-BJ0038 |Plate for Presser Foot Guide| 19 | D-9 CGA-GCO0112 |Presser Foot(R) 63 | 0-33 | | CLB-JDO003 |Oil Wick 47 | L
CCP-BJ0039 |Washer 19 | D-13 CGA-GCO0114 |Presser Foot(R)-12mm | 19 | D-63 CLB-JD0O018 |Wick 47 | L-43
CCP-BJ0040 |Feed Guide Plate 23 | F-47 CGA-GDO0009 |Needle Clamp A 11 | B-30 CLB-JG0004 [Oil Hose 47 =2
CCP-BJ0041 |A Carpet Stopper Fixed Plate | 23 | F-51 CGA-GDO0010 [Needle Clamp B 11 | B-31 CLB-JG0011 [Oil Hose 47 L-5
CCP-BJ0042 |Salety Guide 23 | F-53 CGA-GJ0021 [Feed Plate(60) 23 | F-41 CLB-JJ0001 |Oil Window 47 | L-13
CCP-BJ0043 |Guide Plate 65 | R-11 CGA-GJ0021 [Feed Plate(30, 50) 63 | Q-21 CLB-JL0002 |[Balance Lubrication Felt | 47 | L-11
CCP-BJ0044 |Stopper 65 | R-15 CGA-GJ0022 |Feed Plate(55) 23 [F-41-2 CLB-JLO010 |Qil Return Felt A 47 L-3
CCP-BJ0045 |Stopper (Separation) | 67 | S-16 CGA-GJ0023 |Feed Plate(57) 23 |F-41-3| | CLB-JLO013 |Crank Rod Lubrication Felt| 47 L-9
CCP-BK0020 |Presser Foot Guide 19 D-8 CGA-GJ0023 |Feed Plate(40, 60) 63 | Q-22 CLB-JLOO14 [Arm Oil Return Felt 47 L-4
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CLB-JLO105 |Felt 47 | L-45 CST-BB0046 |Hinge Stud Base 53 | N-50 CTT-KC0011 |Fixed Shaft for Cylinder | 21 | E-12
CLB-JLO107 [Hook Shaft Felt 15 | C-25 CST-BB0047 |Back Side Bracket 53 | N-33 CTT-NAD019 [Moving Mes 21 E-20
CLB-JLO108 |Felt 29 | H-27 CST-BB0048 |T stand Front Bracket | 565 | N-67 CTT-NB0019 [Fixed Mes 21 E-23
CLB-JN00O1 |0il Gauge 47 | L-14 CST-BB0049 |Bottom Brackel 53 | N-35 CUS-BB0005 |Bracket For Idler 13 | B-75
CLB-MGO0003 |Sponge 37 | 1-39 CST-BB0050 |Gear Box Bracket 53 | N-16 CUS-BB0017 |Basa For Lower Shaft Drive Gear| 13 | B-67
CLS-KC0030 |Lower Shaft A 15 Cc-1 CST-BB0051 |Air Gun Bracket 55 | N-79 CUS-CF0001 |Bobbin Winder Driving Wheel [ 11 | B-39
CLS-KCO0031 |Lower Shaft B 15 | C-16 CST-BB0052 |Air Gun Bracket 53 | N-47 CUS-DAO003 |Link Cam 11 B-2
CMB-BB0080 |Safety Plate Bracket 9 | A-8B4 CST-BB0053 |Bracket for Table Support Cover| 55 | N-72 CUS-KC0003 |Oscillator Shaft 13 | B-73
CMB-BG0006 |Safety Plate Holder 9 | A-85 CST-BF0003 |Bearing Holder 53 | N-17 CUS-KF0008 |Upper Shaft 11 B-1
CMB-BJ0063 |Safety Plate 9 A-83 CST-BF0004 [Hanger 55 | N-70 CWP-BA0002 [Support For Wiper Base| 19 | D-28
CMB-BJ0071 [Needle Plate (F) 15 | C-46 CST-BJ0013 |Table Plate 53 | N-55 CWP-BA00O3 |Control Support for Wiper Base] 19 | D-51
CMB-BJ0072 [Needle Plate (R) 15 | C-48 CST-BJ0014 |Guide Plate 53 | N-27 CWP-BA0004 |Wiper Support Base A 19 | D-64
CMB-BJ0074 |[Bracket for Table Support Cover B| 55 | N-76 CST-BJ0016 [Hanger Plate 55 | N-69 CWP-BB0016 |Wiper Cylinder Base (R ) 19 | D-29
CMB-FC0060 |Face Plate Gasket 7 A-4 CST-BK0002 |Guide 53 N-3 CWP-BB0017 |Wiper Cylinder (F) Base(A)] 19 | D-44
CMB-FC0061 |Bed Cover(R ) Gaskel 7 | A-16 CST-FD0027 |Bed Support Rubber | 53 | N-57 CWP-BB0018 |Wiper Cylinder (F) Base(B)] 19 | D-42
CMB-FC0062 [Bed Cover(L) Gasket | 7 | A-18 CST-JB0001 |Oiler 55 | N-65 CWP-BB0020 |Wiper Support Base B | 19 | D-65
CMB-FCO0063 |Rear Cover Gasket 7 A-23 CST-KF0001 [Worm Wheel Shaft 53 N-6 CWP-BBO0021 |Wper Cyinder Base R (Separeton) | 67 | S-19
CMB-FD0001 |Bed Rubber 7 | A-45 CST-LAO003 (Table Support Cover | 53 | N-43 CWP-BF0002 |Wiper Arm 19 | D-52
CMB-FD0005 |Bed Rubber 55 | N-58 CST-LG0039 [Table 53 | N-56 CWP-BH0004 (Wiper 19 | D-53
CMB-HKO0010 |Thread Guide Plate 9 A-75 CST-LHO009 |Upper Stand-Left 53 | N-26 CWP-BJ0015 |Wiper Support Base Fix Plate| 19 | D-38
CMB-HK0027 |Thread Guide with Three Holes| 9 | A-98 CST-LHO0010 [Upper Stand-Right 53 | N-25 CWP-BJ0016 (|Wiper Support Base Plate Spring | 19 | D-68
CMB-HK0032 |Thread Guide with Two Holes | 9 | A-96 CST-LHO011 |Stand-Left 53 | N-2 CWP-BJ0017 |Wiper (R) Bracket (Separation)| 67 | S-20
CMB-HK0081 |Thread Guide(T) 7 A-20 CST-LH0012 [Stand-Right 53 N-1 CXF-BJ0038 |X-Motor Mounting Plate| 23 | F-25
CMB-HK0082 [Thread Guide(L) 7 | A-21 CST-LJ0001 |Box 55 | N-68 CXF-BJ0039 |X-Sensor Film 23 | F-13
CMB-HK0083 |Thread Guide (R) 9 | A-100 CST-MF0003 |Thread Stand Ass'y 63 | @-19 CXF-BJ0040 (X-Sensor Base 23 | F-29
CMB-HMOO0O1 |Thead Tension Adjusting Shalt | 9 | A-74 CTA-BADODO9 |Body for Thead Take-up Sprng | 27 | G-15 CXF-CD0002 |X-Feed Block 23 | F-10
CMB-LA0184 |Face Plate 7 A-3 CTA-BD0002 |Spring Cover 9 | A-79 CYF-BB0052 |Y-Feed Arm 23 | F-4
CMB-LA0185 [Take-up Lever Cover| 7 | A-12 CTA-BJO0O1 [Thread Tension Spring Stopper | 9 | A-78 CYF-BJ0019 |[Cloth Feed Support Plate | 25 | F-58
CMB-LA0186 |Bed Cover(R) I A-15 CTA-BJO0O1 |Stooper for Thread Tension Spring | 27 | G—34 CYF-BJ0056 |Y-Motor Mounting Plate| 23 | F-28
CMB-LA0187 [Bed Cover(L) 7 | A-17 CTA-BJO019 |Stopper for Thread Tension Conwral | 27 | G—46 CYF-BJ0057 |Y-Sensor Film 23 F=7
CMB-LAO188 |Rear Cover 7 A-22 CTA-BJ0020 |Plate for Thread Tension Disk | 27 | G-33 CYF-BJ0061 |Y-Sensor Base 23 | F-32
CMB-LA0189 [Motor Cover 9 A-90 CTA-BJ0022 |Stopper for Tnread Take-up Spang | 27 | G—19 DBR-FF0001 |Spline Holder Ass'y 16 | CA7
CMB-LAOQ199 [Bed Cover 17 | C-60 CTA-BJ0023 |Thread Take-up Soring Guide Plate| 27 | G-10 DBR-GG0001 |Spline Shatt 15 | C-18
CMB-LA0202 [Top Cover 7 A-47 CTA-BJ0024 |Thread Tension Plate | 27 G-7 DBS-DA0004 |Hand Pulley Bushing | 11 | B-55
CMB-LAD220 |Cover for back electricity| 9 | A-93 CTA-BKO0O2 |Mdusting Pt ‘ot Thead Taep Spimg | 27 | G-18 | | DBS-DAO0018 |Y-Feed Bushing(F) | 23 | F-1
CMB-LA0228 |Face Plate 9 [A-103 || CTA-HK0010 |Thread Guide Plate 27 | G-39 DBS-DA0019 |Y-Feed Bushing(R) 23 | F-2
CMB-LB0085 [Bed Left Cover (B) i A-36 CTA-HLO0O01 |Thread Tension Disk 9 A-76 DBS-DAD06G9 |Needle Bar Lower Bushing | 13 | B-89
CMB-LB0086 |Bed Right Cover (B) 7 | A-35 CTA-HLOO11 |Thread Tension Disk | 27 | G-32 DBS-DAD262 |Rotaton Cutter Base Holder Bushng | 43 | J-101
CMB-LD0002 |Caution Sticker 7 | A-11 CTA-HL0012 |Sub Thread Tension Disk | 27 | G-36 DBS-DA0264 |Lower Shaft Rear Bush | 15 | C-7
CMB-LD0080 [Caution Sticker A 9 | A-101 CTA-HMOO16 |Sud for Theead Tension Contrdl {Smalll | 27 | G-23 DBS-DA0265 |Lower Shaft B Bushing | 15 | C-22
CMB-LD0071 |CE Mark 9 A-95 CTA-HMOO17 |Thread Tension Adjusting Shalt | 27 G-8 DBS-DA0266 [Hook Bushing(L) 15 | C-63
CMB-LD0083 |Model Mark 7 A-46 CTA-HMOO18  [Std for Thvead Tension Cortrol (Largel | 27 | G-22 DBS-DA0274 |Needle Bar Upper Bushing | 11 B-20
CMB-NB0001 |Bobbin Winder Mes 9 | A-T1 CTA-HMOO19 |Stud for Thread Guide (Large) | 27 | G-27 DBS-DAD275 |Lower Shaft A Bushing(F) | 15 | C-10
CNB-BF0020 |Needle Bar HolderB | 13 | B-85 CTA-HMO0020 |Stud for Thread Guide (Small) [ 27 | G-28 DBS-DA0288 |Hook Bushing(U) 15 | C-51
CNB-BF0021 [Needle Bar Holder A | 11 | B-14 CTA-KFQ002 |[Tnead Tace-uo Spring Guide Snalt| 27 | G-21 DBS-DA0327 |Needle Bar Lower Bushing | 13 | B-89
CNB-BF0024 |Needle Clamp 11 B8-24 CTH-CBO00O03 |Thread Take-Up Lever Crank | 11 B-9 DBS-DB0079 |[Thread Guide Bushing 9 |[A-102
CNB-BJ0013 |Needle Clamp A Fix Plate | 11 B-25 CTH-CCO0001 |Needle Bar Crank Rod 11 B-12 DBS-DB0079 (Thread Guide Bushing | 27 | G-41
CNB-BK0020 [Needle Bar Block Gude| 13 | B-87 CTH-CJ0003 |Needle Bar Crank 11 B-8 DBS-DB0087 |Hinge Stud Bushing | 53 [ N-51
CNB-BK0021 |Block 13 | B-86 CTH-HJ0022 |Thread Take-Up Lever | 11 B-7 DBS-DB0093 |Quick Angle Bar Bushing 45 | K-37
CNB-CDO0001 |Needle Bar Guide Block| 11 B-18 CTR-BA0003 |Cylinder Body 4 A-24 DBT-BC0004 |Hook Shaft Timing Belt | 17 | C-58
CNB-HK0024 |Needle Thread Guide 8| 11 | B-29 CTR-BHO011 |Thead Tension Release Soring| 27 | G-42 DCL-AA0004 |Lower Shaft Collar 15 | C-8
CNB-HKO0025 |Needle Thread Guide A | 11 B-28 CTR-BJ0021 |Thread Tension Release Plate | 27 | G-43 DCL-AA0010 |Upper Shaft Collar 11 B-43
CNB-HKO0033 |Thread Guide 9 | A-105 CTR-BJ0022 |Tension Release flange | 7 A-32 DCL-AA0083 |Hook Collar 15 | C-11
CNB-KA0028 [Needle Bar 11 | B-19 CTT-BAQ012 |Thread Trimmer Support| 21 E-18 DCL-AAQ088 [Worm Wheel Shaft Collar | 53 N-8
CNB-KA0031 [Support Needle Bar 13 | B-84 CTT-BB0033 |Fixed Mes Bracket 21 E-22 DCL-AAQQ90 (Fesler Press Spring Collar | 41 J-62
CPR-BJ0005 |Sensor Bracket 35 | H-203 CTT-BMOO002 |Fork for Cylinder 21 E-9 DCL-AA0091 [Hinge Stud Collar 67 s-2
CPR-BJ0005 |Sensor Bracket 39 I-73 CTT-BNOO06 |Stopper 21 E-6 DCL-AA0092 [Cylinder Boss 67 | S-10
CPR-BJ0005 |Sensor Bracket 65 | R-38 CTT-BJO049 |Lower Thread Catcher | 21 | E-21 DCL-ABO0030 |Upper Shaft Bearing Bushing(F)| 11 | B-37
CPR-BJ0005 |[Sensor Bracket 67 | S-32 CTT-CM0033 |Trimming Lever(R ) 21 | E-13 DCL-ABOO31 |Upper Shaft Bearing Bushing(M) | 11 | B-41
CST-BA0001 |Qil Supporter 55 | N-64 CTT-CM0034 |Trimming Lever(F ) 21 | E-14 DCL-AB0032 |Lower Shaft B Busing (M) | 17 | C-86
CST-BB0044 |Table Support 53 | N-42 CTT-GLO013 |Needle Plate Cover 17 | C-98 DCL-BAQOO12 (Lower Shaft Rear Bush Collar | 15 | C-6
CST-BB0045 |Table Support B 53 | N-49 CTT-KCO0010 |Shatt for Trimming Cylinder| 21 E-1 DCL-BB0003 |X-Feed Lever Gear Snaft Collar] 23 | F-16
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DCL-BB0018 |Washer for Guide Plate | 27 | G-12 DSC-BA0019 |Screw (M3xP0.5 L=8)| 65 | R-39 DSC-FAD036 |idler Shaft 13 | B-79
DCL-BB0018 |Collar for Guide Plate| 27 | G-13 DSC-BA0019 |Screw (M3xP0.5 L=8)| 67 | 5-33 DSC-FA0135 |Stud Screw 67 | S-14
DDP-BBO0B3 |Presser Foot BracketA | 65 | R-18 DSC-BB0001 |Screw 67 | S-7 DSC—FAQ144 [SudSoen lor Theead Tension RdeasePate| 27 | G-44
DGR-AAQ005 |Y-Drive Gear 23 | F-27 DSC-BB0002 [Screw (M) 65 | R-4 DSC-FA0190 |Stud Screw 43 | J-71
DGR-AAQ029 [X-Drive Gear 23 | F-19 DSC-BB0003 [Screw 17 | C-99 DSC-FAD206 |Cylinder Shaft 65 | R-10
DGR-AA0032 [X-Feed Lever Gear 23 F-9 DSC-BB000Y |Screw 67 .. -S=8 DSC-FB0020 |Wiper Support Base Screw| 19 | D-66
DGR-AA0033 |Spur Gear 53 | N-10 DSC-BB0022 |Screw(M4, L=6) 11 | B-23 DSC-FF0025 |Y-Feed Hinge Stud Screw | 23 | F-6
DGR-AAQ034 |Pinion Gear for Finger Rotate | 33 | H-135 DSC-BCO0O1 |Screw 9 A-94 DSC-HB0027 [Motor Cover Support Bar 9 A-91
DGR-AB00O01 |Upper shalt Drive Gear | 13 | B-65 DSC-BCOQ01 |Screw 16 | C-47 DSC-HB0028 |Screw 17 | :C=58
DGR-AB0004 |Oscillator Shaft Gear | 13 | B-71 DSC-BCO001 |Screw 23 | F-48 DSC-HB0029 |Screw 29 | H-38
DGR-ACO0001 |Hand Pulley Gear A 11 | B-52 DSC-BF0002 [Screw 13 | B-62 DSC-HBO030 |Air Unit Cover Shaft Screw | 51 | M-48
DGR-ACO0001 |Hand Pulley Gear A 11 | B=54 DSC-BF0015 [Needle Bar Holder Screw | 11 | B-15 DSC-HY0004 |Screw 7 A-40
DGR-AF0003 |Y-Feed Shaft 23 F-=3 DSC-BF0016 |Needle Bar Left Screw | 11 | B-13 DSC-HZ0018 |Screw 17 | C-77
DGR-AF0011 |Rack Gear 53 | N-32 DSC-BF0O017 [Screw 9 A-69 DSC-HZ0019 |Finger Control Bolt 31 | H-108
DGR-AF0012 |Rack Gear for Finger Aotate | 33 | H-122 | | DSC-BF0018 [Screw(1/8”n=40) 7 | A-58 DSC-HZ0021 |Screw 65 | R-36
DPK-BAQ004 |O-Ring 31 | H-82 DSC-BF0018 |Screw 9 | A-72 DSC-HZ0021 |Screw 67 | 5-30
DPK-CB0001 |Rubber Cap(L) 7 A-44 DSC-BF0024 |Screw(9/64"n=40) 47 | L-12 DSN-AAD001 |Thraad Guide with Two Holes Nut | 9 A-97
DPK-CBO0003 |Needle Bar Rubber Cap| 7 | A-42 DSC-BF0031 |Screw(11/64, n=40) 7 | A-14 DSN-AA0005 |Nut 65 | R-7
DPK-CB0008 [Arm Rubber Cap 7 | A-43 DSC-BF0031 |Screw(11/64”, n=40)| 9 | A-92 DSN-AA0007 |Nut(15/64"n=28) 9 | A-81
DPK-CB0031 |Rubber Cap 31 | H=72 DSC-BF0121 [Screw 19 | D-54 DSN-AAD0Q07 |Thvead Guide with Thee HolesNut | 9 | A-99
DPK-DAOOQ1 Bl Loop Holder Cyindet Piston Wear-Aing| 35 | H-194 DSC-BF0131 |Screw [9/64"n=40] 27 | G-40 DSN-AA0033 |Nut [11/64”"n=40] 27 | G-29
DPL-BCO0044 |Upper shaft Timing Pully | 13 | B-63 DSC-BF0161 [Screw [9/64"n=40] 27 | G-20 DSN-AAQ040 |Nut 21 E-5
DPL-BCO0045 |Pulley for Lower Shaft A| 13 | B-70 | | DSC-BH0006 |Screw(M3xXP0.5 L=5)| 33 |H-144 | | DSN-AAQ041 [Nut 21 | E-7
DPL-BCO0046 [Timing Pully for Lower ShattA| 15 | C-2 DSC-BJO001 |Screw(15/64"n=28) | 11 | B-4 DSN-AA0042 |Nut 29 | H-10
DPL-BCO047 |Timing Pully for Lower ShaltB] 15 | C-20 DSC-BJ0002 |Screw(11/64”n=40) | 25 | F-59 DSN-AAD046 [Nut "A” 45 | K=16
DPL-BCO048 |Triming Pulley(S) for Hook(F) | 15 | C-52 DSC-BJ0002 |Screw 25 | F-64 DSN-AAQ047 |Nut "B” 45 | K-16
DPL-BCO0049 |[Triming Pulley(L) for Hook(F) | 15 | C-55 DSC-BJ0002 |Thread Guide Bushing | 27 | G-45 DSN-AAQ050 |Nut 53 | N-48
DPL-CB0002 |Face Plate Rubber Cap| 7 A-10 DSC-BJ0002 [Screw (9/64"n=40) 47 | L-17 DSN-AAD052 |Cylinder Nut B 85 | R-13
DPN-AAQ090 |Pin for Thread Guide | 27 | G-26 DSC-BJ0002 |Screw 47 | L-46 DSN-CCO0004 |Sub Thread Tension Nut| 27 | G-38
DPN-AAD091 [Thread Release Pin (Small) | 27 | G-30 DSC-BJ0002 |Screw 47 | L-49 DSN-CDO00QO01 |Thread Tension Nut 9 | A-8B0
DPN-AAQ092 |Thread Release Pin (Large) | 27 | G-31 DSC-BJ0003 |Screw(9/64"n=40) 7 | A-13 DSN~-CDO0001 |Control Cap for Thread Tension | 27 | G-35
DPN-AAQ0093 |Pin for Tension Disk (Small) | 27 | G-24 DSC-BJO011 [Screw [9/64”n=40] 27 | G-47 DSN-CDO0O0O07 |Nut for Thread Tension Stud | 27 | G-17
DPN-AAQ0094 |Pin for Tension Disk (Large) | 27 | G-25 DSC-BJ0011 |Screw(9/64"n=40) 47 L-7 DSN-CY0012 |Nut 31 |H-109
DPN-AA0154 |Sensor Pin 39 | I-76 DSC-BJ0032 |Screw(11/64, n=40) 7 A-9 DSN-CY0013 |[Fix Bushing Nut 15 | C-30
DPN-AA0155 |Hammer Pin 41 | J-52 DSC-BJ0032 |Screw 9 A-89 DSN-CY0015 |Cylinder Nut A 65 | R-12
DPN-ADOQO3 |[Thread Take-Up Lever Pin| 11 | B-16 DSC-BJ0032 |Screw 13 | B-90 DSP-AA0001 |Hand Pulley Spring 13 | B-60
DPN-ADO094 |Fork Pin 21 E-10 DSC-BJ0032 |[Screw 23 | F-17 DSP-AA0107 |Piston Spring 7 A-31
DPN-ADOQ98 [Spacer 21 | E-15 DSC-CAQ031 |Screw [1/8"n=44, L=4]| 27 | G-16 DSP-AA0110 |Rotor Spring 15 | C-87
DPN-ADO099 [X-Feed Lever Gear Shaft | 23 | F-15 DSC-CB0003 |Screw(11/64”, n=40)| 7 | A-53 DSP-AAD111 |Cutter Tension Spring| 17 | C-78
DPN-ADO100 [X-Feed Block Shaft | 23 | F-11 DSC-CB0004 [Screw(1/4”n=40) 11 | B-38 DSP-AA0113 |Finger unit lift lever Spring | 31 | H-92
DPN-ADO101 [Hinge Stud Shaft 53 | N-52 DSC-CB0004 |Screw(15/64"n=28) 11 B-53 DSP-AA0119  [Bet LoopHalder Oyinde Psion RetmSong | 35 | H-1756
DPN-ADO103 [Lever Hinge Stud B7 | 5-24 DSC-CB0004 |Screw(1/4”, n=40, L=6)| 13 | B-64 DSP-ABC0O1 |Bobbin Winder Spring| 9 A-67
DPN-BAOQQ10 [Pulling Return Spring Pin 37 |-46 DSC-CB0004 |Screw(1/4”, n=40, L=6)| 15 | C-23 DSP-ABQ049 |Presser Foot Return Spring| 19 | D-16
DPP-AA0002 |Super Nozzle{U) 41 J=7 DSC-CB0004 |Screw(1/4”n=40, L=6) | 15 | C-57 DSP-AB0056 |Pulling Device Retun Spring | 37 | 1-45
DPP-AA0003 |Super Nozzle(L)) 41 J-8 DSC-CB0004 |Screw(1/4”n=40) 23 F-5 DSP-AB0057 |Anti-Vibration Spring | 43 | J-68
DSC-AA0006 |Screw(11/64”n=40) | 23 F-8 DSC-CB0005 |Screw(15/64"n=28) 11 B-5 DSP-ACO0074 |Feeler Press Spring 41 | J-61
DSC-AAQQ06 [Screw 23 | F-14 DSC-CB0005 |Screw 11 | B-17 DSP-BAO0Q03 [Thread Tension Spring | 9 | A-77
DSC-AA0021 |Plug 51 |M-46-6| | DSC-CB0005 |Screw(15/64"n=28) | 11 | B-44 DSP-BAD007 |Tvead Tension SpringlFoundaton) | 27 | G-4
DSC-AA0028 [Screw(M5 L=12) 23 | F-23 DSC-CB0005 |Screw(M6, L=8) 11 | B-47 DSP-BA0010 |Thead Tension Spring|Genzral) 27 | G-5
DSC-AA0030 [Screw (3/16" n=32) 85 | R-35 DSC-CB0005 |Screw(15/64"n=28) 11 B-56 DSP-BA0022 |Sub Thread Tension Spring| 27 | G-37
DSC-AA0030 |Screw (3/16" n=32) 67 | S-29 DSC-CB0005 |Screw(15/64"n=28) 13 | B-66 DSP-BA0023 |Thread Tension Spring(Heawy}| 27 G-6
DSC-AA0036 |Bolt 31 | H-73 DSC-CB0005 [Screw(15/64"n=28) 13 | B-92 DSP-BB0007 |Thread Take-up SpringlRightl)] 27 | G—14
DSC-AAQ037 [Screw(M4xP0.7 L=12) | 41 J-41 DSC-CB0005 |Screw(15/64"n=28) 15 C-3 DSP-BB0008 |Thread Take-up Spring(Left) | 27 G-9
DSC-AC0023 |Screw(M5xP0.8) 19 | D-14 DSC-CB0005 |Screw 23 | F-20 DTC-CB0001 [Metric Ruler 31 |H-112
DSC-AGO0001 |Screw(M8xP1.25 L=60)| 55 | N-63 DSC-CB0007 |Screw(11/64"n=40) 15 c-9 DTC-CB0002 |[Pulling Device Metric Rubber| 37 1-38
DSC-AZ0001 |Bolt(M8) 49 | M-25 DSC-CBO007 [Screw(M5x0.8, L=5) | 15 | C-36 DTC-CBO0003 |Metric Ruler 45 | K-28
DSC-AZ0001 |Bolt 55, | N-59 DSC-CBO007 [Screw(M5XP0.8 L=5)| 43 | J-70 DWS-AA0001 [Link Cam Washer 11 B-3
DSC-BA0001 |Screw(9/64"n=40) 7 | A-19 DSC-CB0029 |Screw 17 | C-87 DWS-AA0001 |Washer 67 | §-5
DSC-BA0007 |Screw(15/64"n=28,L=6) | 15 | C-56 DSC-CB0031 |Screw 23 | F-12 DWS-AA0002 |Washer A-59
DSC-BA0007 [Screw(3/16”, n=32) | 23 | F-31 DSC-FAQQO1 [Safely Plate Hinge Screw | 9 | A-86 DWS-AA0004 |Washer 9 A-66
DSC-BA0019 |Screw 35 | H-205 DSC-FAQQ02 ([Hand Pulley Roller Stud Screw | 11 | B-59 DWS-AAQ006 |Washer 9 A-87
DSC-BA0019 |Screw 39 1-75 DSC-FAD014 [Hinge Screw 25 | F-61 DWS-AADQ0B |Washer 11 B-51
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DWS-AAQ006 [Washer 23 | F-24 GP-015842  |Finger Stiffening SupportiL)| 33 | H-160 | | PPK-DAQ003 |0-RING(DYR-10A) 33 |H-173
DWS-AA0Q06 |Washer 23 | F-37 GP-015843 |Finger Stiffening Support{R)| 33 | H-159 | | PPK-DA0O004 |O-Ring 41 | J-51
DWS-AAQ006 |Washer 85 | R-28 GP-016338 |Box Bracket 59 | O-75 PPP-AAQQO1 [Nipple 7 | A-25
DWS-AAQQ08 |Washer 13 | B-83 GP-016660 |OP-Box Bracket 61 P-17 PPP-AAQ001 |Nipple 19 | D-33
DWS-AAQ008 |Trust Washer 15 | C-4 GP-016661 |OP-Box Bracket Holder| 61 | P-10 PPP-AACQQ01 |Nipple 21 E-4
DWS-AAQ011 |Washer 23 | F-22 GP-016662 |OP-Box Hinged Block | 61 | P-14 PPP-AAQQ01 |Nipple 31 | H-84
DWS-AA0011 [Washer 23 | F-38 GP-019772 |Rear Cover 17 | C-93 PPP-AAQ001 |Nipple 33 |H-126
DWS-AAQ011 [Washer 41 J-43 GP-019773 |Push 1 17 | C-96 PPP-AAQ001 |Nipple 33 |H-142
DWS-AA0014 (Washer 45 | K-42 GP-019774 |Push 2 17 | C-97 PPP-AAQ001 [Nipple 35 |H-182
DWS-AAQ033 (Washer 13 | B-82 GP-019776 |[Front Cover 17 | C-92 PPP-AAD001 |Elbow 37 1-42
DWS-AAQ136 |Plate for Guide Plate | 27 | G-11 GP-022122 [Side cover 57 | O-18 PPP-AAQ001 |Elbow 41 | J-1
DWS-AA0169 (Washer 43 | J-111 GP-022128 |Box Body 57 0-2 PPP-AAQ001 |Elbow 65 | R-22
DWS-AA0179 (Cylinder Washer 67 | S-25 GP-027061 |[Fan Bracket 59 | O-77 PPP-AAQ001 |Elbow 67 | 5-1-2
DWS-CA0001 [Spring Washer 11 | B-50 GP-039228 |Base 9 | A-104 PPP-AAQ002 |Nipple 15 | C-50
DWS-CAQ001 [Spring Washer 19 | D-15 GP-047599 |QC Passed Sticker 59 | 0-63 PPP-AA0002 |Nipple 19 | D-46
DWS-CAO0001 [Spring Washer 23 | F-36 GP-051034 |Feed Plate (80) 23 |F-41-4| | PPP-AAQ002 |Nipple 41 | J-49
DWS-CAQ001 [Spring Washer 37 -5 PBR-AA0002 |Bearing 11 B-42 PPP-AA0002 |Nipple 51 |[M-46-4
DWS-CAQ001 |Spring Washer 37 | I-16 PBR-AAQ006 |Bearing 13 | B-72 PPP-AAQ005 |Coupling 49 |M-1-5
DWS-CAO0001 |Washer 45 | K-31 PBR-AACO19 |ldler Bearing 13 | B~78 PPP-AAD007 |Nipple 51 |M-48-5
DWS-CAOQQ01 |Spring Washer 47 | L-47 PBR-AAQ087 |Bearing A 11 | B-35 PPP-AAD009 |Fitting 49 | M-4-3
DWS-CA0001 [Washer 49 | M-13 PBR-AA0087 |Bearing 17 | C-85 PPP-AAD009 |Fitting 49 |M-19-2
DWS-CAO0001 |Spring Washer 53 | N-5 PBR-AAQ088 |Bearing B 11 | B-36 PPP-AAD009 |Fitting 49 [M-22-1
DWS-CAQ001 |Spring Washer 65 | R-26 PBR-AAOO0B8 |Bearing for Lower ShattB| 15 | C-21 PPP-AAD002 |Fitting 51 | M-43
DWS-CBO0009 [Tray Spring Washer | 43 | J-102 PBR-AA0089 |Bearing 11 | B-45 PPP-AA0013 |Union 65 | R-23
EM-000290 [Operation Box(Assy) | 61 P=1 PBR-AAQ090 |Bearing(F) for Hook(F) | 15 | C-54 PPP-AA0028 [Fitting 51 |M-46-3
EM-000304 [Switch Box Ass'y 17 | C-91 PBR-AA0091 |Bearing 53 | N-20 PPP-AA0036 |Union 51 | M—-36
EP-000039 |SMPS 57 | O-26 PBR-AD0002 [Ball 65 | R-5 PPP-AA0047 |Fitting 49 |M-1-10)
EP-000112 |Control Box Fan 57 | O-16 PBR-ADO011 |Rotor Stop Ball 15 | C-38 PPP-AAD047 [Fitting 49 |M-4-6
EP-000187 [Rotary Switch 55 | N-74 PBR-BA0003 |Needle Bearing 15. ] C=5 PPP-AA0047 [Fitting 49 IM-11-2
EP-000191 [Emergency Stop Switch| 55 | N-78 PBR-BAQO06 |Needle Bearing 11 B-10 PPP-AAQ048 [Nipple 31 | H-83
GP-000441 |Main Board 57 | 0-47 PBR-BAO006 |Needle Bearing 11 | B-11 PPP-AA0048 [Nipple 35 | H-200
GP-007198 |Digital Board Ragiator Sheet | 57 | 0-33 PBR-BA0043 |Needle Bearing 17 | C-108 PPP-AA0049 |Fitting 49 M-1-12
GP-007203 [Main Board Radiator | 57 | O-48 PBR-BCO002 |Bearing 29 | H-34 PPP-AA0050 [Fitting 31 | H-85
GP-007711 [Digital Board Sticker | 69 | O-60 PBR-BFQ006 |Needle Roller Pin{@6x16.6L) | 19 | D-43 PPP-AAQ051 |Nipple 49 |M-1-3
GP-008660 |Cable Cover 59 | O-58 PBR-BFO006 |Needle Roller Pin(@6x16,8L) | 31 | H-95 PPP-AA0052 |Union Y 17 | C-102
GP-008662 |Upper Cover 57 | O-15 PBR-BF0007 |Needie Roller Pin(@4x15.6L) | 31 | H-96 PPP-AAQ052 |Union 51 | M-35
GP-008667 |Insulation Plate 57 | O0-21 PBR-BF0007 |Needle Roller Pin(@4x15.8L) | 41 | J-54 PPP-AAD053 |Fitting 51 |M-29-3
GP-008668 |Digital Board Bracket| 57 | 0-32 PBR-BFO008 |Nesdie Roller Pin(@3x23.8L) | 37 | I1-54 PPP-AAQ054 |Fitting 49 |[M-1-13
GP-008670 [Main Board Bracket | 57 | O-52 PBR-BF0009 |Needle Roller Pin(@3x14L)| 43 | J-85 PPP-AA0054 [Fitting 49 |M-4-4
GP-008671 |Front Profile Upper 57 | O-3 PBR-FAQ014 |Ball Bearing 29 | H-26 PPP-AAD054 |Fitting 49 |M-7-2
GP-008672 |Front Profile Lower 57 | O-5 PBS-BA0001 [DU bushing(@10x20L)| 41 J-4 PPP-AAQ055 [Fitting 49 |M-4-5
GP-008673 |Rear Profile Upper 57 | O-7 PBS-BAQ0O0E |Bushing 45 | K-39 PPP-AAD055 |Fitling 49 |M-7-3
GP-008674 |[Rear Profile Lower 57 | 0-9 PBS-BA000S |DU bushing(@5x8L) 21 | .E-18 PPP-AAD056 |Fitting 49 | M-4-7
GP-008701 |SMPS Bracket 57 | 0-27 PBS-BAQO10 [DU Bushing(d6x10L) 7 | A-33 PPP-AA0057 |Nipple 49 |M-22-4
GP-012617 |Board Bracket Handle | 57 | 0-35 PBS-BACO10 |DU bushing(@6x10L) | 31 | H-94 PPP-AAQ057 |Fitting 49 |M-22-7
GP-012617 [Board Bracket Handle | 57 | O-44 PBS-BAQO11 |DU bushing(@6x8L) | 33 | H-134 PPP-AAQ057 [Fitting 51 | M-42
GP-012617 [Board Bracket Handle | 57 | 0-53 PBT-BCO019 |Upper shaft Timing Belt| 13 | B-74 PPP-AA0058 [Y-Union 47 | L-33
GP-013683 |Rear Cover 57 | O-24 PBT-BCO0020 |Hock A Shaft Timing Belt| 17 | C-84 PPP-AA0059 |Union 51 |M-29-4
GP-013684 [Step Board Bracket | 57 | 0-38 PCP-AAQ001 |Clamping Lever 17 | c-74 PPP-AA0058 |Union 51 | M=41
GP-013685 [Step Board Radiator | 57 | 0-39 PCR-AD0O001 |Coupling 11 B-46 PPP-AA0060 |Distributor 49 M-1-11
GP-013686 |Upper Frame 57 | O-11 PGR-CAD001 [Speed Reducer 53 | N-13 PPP-AA0061 [Y31-02 49 |M-1-8
GP-013687 |Lower Frame 57 | 013 PKY-AB0004 |[Key 53 | N-7 PPP-AB000S [Speed Contraller 51 | M-49
GP-013852 [Air Unit Bracket 53 | N-34 PKY-AB0O005 |[Key 31 | H-117 PPP-AB0011 [Speed Controller 21 | E-4-1
GP-014003 |Step Board Radiator Sheet{A)| 57 | O-41 PPK-BA0004 |[O-Ring 43 | J-99 PPP-ADOQO1 |Air Hose 17 | C-103
GP-014311 |Step Board Sticker 59 | O-61 PPK-BADOOS |Piston O-Ring 7 | A-28 PPP-AD00O1 |Air Hose 51 | M-37
GP-014312 |Main Board Sticker 59 | O-62 PPK-BADOOS |O-Ring 31 | H-79 PPP-ADO0O01 |Tube 65 | R-24
GP-014313 |Voltage Sticker 59 | O-64 PPK-BAQ005 [0-Ring 37 | 144 PPP-AD00O1 [Tube 67 | S-1-1
GP-014336 |Front Cover 61 p-2 PPK-BA0020 [O-Ring 33 |H-119 PPP-AD0002 |Air Hose 51 | M-38
GP-014337 |CF Card Reader Board | 61 P=7 PPK-BA0021 [0—-Ring 33 | H-120 PPP-ADOOOE |Air Hose 51 | M-39
GP-014338 |[Membrane Switch 61 | P-3 PPK-BA0022 |O-Ring P-12.5 41 | J-58 PPP-AD0007 |Hose A 41 | J-6
GP-014836 |X-Sensor 23 | F-30 | | PPK-BADD23 |0-Ring 29 | H-36 | | PPP-ADO008 |Hose B 41 | J-9
GP-014837 |Y-Sensor 23 | F-33 | | PPK-DAD0O2 |O-RING (DYR-8) 19 | D-5 PPP-AHO0002 |Slide Valve 49 |M-1-2
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PPP-AJO0D01 _[Air Tank 51 |M-29-1| [ PSC-AC0041 |Screw(M4XL8) 43 | J-93 PSC-AC0140 [Screw(M5XL50) 15 [ c-43
PPP-BA0004 [Solenoid Valve 51 [M-46-1| | PSC-AC0041 [Screw(M4XLB) 51 | M-53 PSC-AC0141 |Screw(M4x12) 11 | B-33
PPP-BAQ010 |Solenoid Valve 49 |M-1-1 PSC-AC004 |Screw(M6x90) 13 | B-81 PSC-ACO0141 |[Screw(M4xP0.7 L=12) | 17 | C-81
PPP-BAQO11 |Solenoid Valve 49 [M-11-1 PSC~AC0044 |Screw(M4XP0.7 L=25) | 37 1-50 PSC-AC0141 [Screw(M4 L=12) 23 | F-21

PPP-BAD012 |Solenoid Valve 49 |M-4-1 PSC-AC0044 [Screw(M4XxL25) 49 M-8 PSC-ACO0141 |Screw(M4xP0.7 L=12) | 31 | H-86
PPP-BA0013 |Solenoid Valve 49 |M-7-1| | PSC-AC0044 [Screw(M4XL25) 49 | M-23 | | PSC-AC0141 |Screw(M4xP0.7 L=12) | 33 [H-127
PPP-BAQ014 |Solenoid Valve 49 [M-22-3| [ PSC-AC0045 |Screw 13 | B-88 PSC-ACO0141 [Screw(M4xP0.7 L=12) | 37 | I-49

PPP-BB0O004 [Manifold Block 51 |M-46-2| | PSC-AC0045 |Screw(M5x0.8, L=10) 17 | C-67 PSC-AC0141 [Screw(M4xL12) 43 | J-91

PPP-BB0012 [Manifold Block 49 |M-4-2 PSC-AC0045 |Screw 19 | D-69 PSC-AC0142 |Screw(M6x1.0, L=12) 19 | D-47
PPP-BCO0001 |Silencer 51 |M-46-7| | PSC-AC0045 |Screw(M5XP0.8,L=10) | 23 | F-40 PSC-AC0142 [Screw(M6xL12) 45 | K-22
PPP-BCO0004 |Silencer 49 |M-1-4 | | PSC-AC0045 |Screw(M5XP0.8, L=10)| 25 | F-56 PSC-AC0142 |Screw(M6x12) 45 | K-38
PPP-BC0004 |Silencer 49 |M-4-8 PSC-AC0045 [Screw(M5XP0.8 L=10) | 37 -4 PSC-AC0142 |Screw(M6xL12) 49 M-2

PPP-BC0004 |Silencer 49 |M-7-4 PSC-ACQ0045 |Screw 45 | K-34 PSC-AC0142 |Screw(M6xP1.0 L=12) | 53 | N-53
PPP-BCO0004 |Silencer 49 |M-11-3| | PSC-AC0045 [Screw(M5XP0.8 L=10) | 53 N-4 PSC-AC0143 |Screw(M3xP0.5, L=10)| 7 | A-34
PPP-BCD004 [Silencer 49 |M-22-g| | PSC-AC0058 |Screw(MBXP1.0, L=15)| 17 | C-76 PSC~AC0143 |[Screw(M3xP0.5, L=10)| 21 | E-29
PPP-BD0002 |Regulator 51 |M-29-2| | PSC-AC0058 |Screw(MBXP1.0, L=15)| 19 | D-34 PSC-AC0143 |Screw(M3xP0.5 L=10) | 31 |H-113
PPP-BD0004 |Check Regulator 49 |M-19-1| | PSC-AC0058 [Screw(M6XP1.0 L=15) | 31 | H-63 PSC-ACO0144 |Screw(M4xP0.7 L=35) | 31 |H-102
PPP-BD0005 |Regulator 49 |M-1-7| | PSC-AC0058 |Screw(MBXP1.0 L=15) | 31 | H-69 PSC-AC0148 |Screw(M10XP0.8 L=35)] 41 | J-17
PPP-BD000 |Filter 49 [M-1-6 PSC-AC0058 [Screw(MBXP1.0 L=15) | 33 |H-165 PSC-AC0149 |Screw(M12xP1.75=60) | 43 | J-86
PPP-BF0001 |Valve 65 | R-20 PSC-AC0058 |Screw(M6XP1.0 L=15) | 37 -2 PSC-ACO0150 [Screw 45 K-9

PPP-BGO003 [Swilch 49 |M-1-9| | PSC-AC0058 |Screw(M6XP1.0 L=15) | 53 | N-39 PSC-ACO0151 [Screw(M5xL25) 49 | M-12
PPP-BJ0002 |Bracket 49 |M-22-5| | PSC-AC0067 |Screw(M4XP0.7 L=15) | 33 |H-130| [ PSC-AC0152 [Screw(M4xL45) 49 | M-5

PPP-BM0001 |Exhaust Valve 49 |M-22-2| | PSC-AC0067 |Screw(M4xP0.7 L=15) | 35 |H-177| [ PSC-AC0153 [Screw(M5xL15) 49 | M-20
PPP-CAQ045 [Trimming Cylinder 21 E-3 PSC-AC0067 |Screw(M4XP0.7 L=15) | 37 1-23 PSC-AC0163 [Screw(M5XL6) 51 | M—-45
PPP-CA0045 [Trimming Cylinder 21 | E-32 PSC-AC0068 [Screw(MBxP1.25 L=25)| 53 | N-28 PSC-ACO0154 [Screw(M3xP0.5 L=20) | 43 | J-82

PPP-CAQ045 |Cylinder 67 |s-1-3 | [ PSC-ACO0068 [Screw(MBXP1.25 L=25)[ 53 | N-44 PSC-ACO155 [Screw(MBXP1.0 L=15) | 41 | J-2

PPP-CA0052 |Cylinder 65 | R-21 PSC-ACO069 [Screw(M4xP0.7 L=30) | 29 | H-20 | | PSC-ACO156 |Screw(M10XP1.5L=25)] 41 | J-26
PPP-DBO001 |Air Gun 51 | M-aa | | Psc-Ac0089 [screw(MaxP0.7 1=30) | 41 | u-12 | | Psc-ACO157 |Screw 85 | R-1

PSC-AAD008 [Screw(M8, L=15) 13 | B-76 | | PSC-AC0071 [Screw(M4x0.7, L=10) | 15 | C-34 | | PSC-ACO158 [Screw 65 | R-2

PSC-AA0014 [Screw (MBxP1.0 L=12) | 65 | R-33 PSC-AC0071 |Screw(M4xP0.7 L=10) | 29 | H-16 PSC-ACO0160 [Screw 65 | R-29
PSC-AA0014 |Screw (M6xP1.0 L=12) | 67 | S-27 PSC-AC0071 |Screw(M4XP0.7 L=10) | 31 |H-103 | | PSC-ACO161 [Screw 65 | R-31

PSC-ACO001 |Screw(M5, L=25) 11 | B-49 | | PSC-AC0071 |Screw(M4xP0.7 L=10) | 33 |H-137| [ PSC-ACO162 [Screw(M10+1.5+450) 43 [ J-112
PSC-AC0008 |0il Hose Holder 47 | L-18 PSC-AC0071 |Screw(M4xP0.7 L=10) | 41 | J-36 PSC-ACO0163 |Screw(M3xP0.5L=15) | 31 | H-105
PSC-AC0008 |Bolt 67 | s-4 PSC-AC0071 |Screw(M4xL10) 55 | N-73 PSC-AC0174 [Screw(M3XL=15) 21 | E-34
PSC-ACO0013 |Screw(M5xP0.8,L=20) | 23 | F-35 PSC-AC0071 |Screw(M4XL10) 55 | N-77 PSC-AG0003 |Screw(M5XL10) 55 | N-75
PSC-AC0013 [Screw 45 | K-30 PSC-AC0072 |Screw 13 | B-68 PSC-AGO004 |Screw(MBXP1.25 L=30)[ 28 | H-9

PSC-AC0013 |Sciew 55 | N-71 | | PSC-ACO072 |screw(MExP1.01=25) | 29 | H-8 || PsC-AG0D0S [Screw(M10xL20) 43 | J-108
PSC-AC0015 [Screw 7 | A-B2 PSC-AC0072 |Screw(M6XP1.0 L=25) | 29 | H-31 PSC-AGD006 [Screw(M5x%P0.8, L=15)| 17 | C-61

PSC-AC0019 [Screw(MExP1.0, L=35)| 17 | c-68 | | PSC-ACD072 |Screw(MBXP1.0 L=25) | 29 | H-48 | | PSC-AGO006 |Screw(M5x0.8, L=15) | 17 | C-70
PSC-AC0019 |Screw(MBXP1.0 1=35) | 29 | H-49 PSC-AC0072 |Screw(MB6XP1.0 L=25) | 29 | H-58 PSC-AGD006 |Screw(M5xP0.B =12) | 39 | I1-62

PSC-AC0019 |Screw 45 | K-24 PSC-AC0072 |Screw(M6XP1.0 L=25) | 31 | H-90 PSC-AGO006 |Screw 47 | L-36
PSC-AC0020 |Screw(M6XP1.0, L=20)| 19 | D-50 PSC-AC0072 |Screw(MB6XP1.0 L=25) | 37 | 1-32 PSC-BB0015 |Screw(M4xP0.7, L=10)| 7 | A-39
PSC-AC0020 |Screw(MBXP1.0 1=20) | 29 | H-28 PSC-AC0073 |Screw(M3xP0.5, L=15)| 21 E-26 PSC-BB0015 |Screw(M4Xx0.7, L=15) 15 | C-29
PSC-AC0020 [Screw(M&xP1.0 L=20) | 37 | 1-59 PSC-AC0075 [Screw(M3) 19 | D-59 PSC-BB0017 |Screw(M6XP1.0L=10) | 31 | H-97
PSC-AC0028 |Screw(M3xp0.5) 17 | c-105| | PSC-AC0075 |Screw(M3xP0.5 L=6)| 33 |H-154 | | PSC-BB0017 |Screw 45 | K-15
PSC-AC0028 |Screw(M3xP0.5, L=8) | 21 | E-25 PSC-AC0075 |Screw(M3xP0.5L=8)| 43 | J-75 PSC-BB0018 |Screw 45 | K-8

PSC-AC0028 |Screw(M3xP0.51=8)| 37 | 1-33 PSC-AC0101 |Screw(M3XP0.5, L=12)| 19 | D-10 PSC-BH0002 |Screw(M5xP0.8 L=8)| 43 | J-77
PSC-AC0028 |Screw(M3xP0.5 L=8)| 53 | N-48 PSC-AC0123 |Screw(M4xP0.7, L=20)| 7 | A-26 PSC-BHO006 |Screw(M4xP0.1) 51 | M-32
PSC-AC0034 |Screw(M6XP1.0 L=20) | 31 H-75 PSC-AC0123 (Screw(M4xP0.7 L=20) | 29 | H-44 PSC-BHO007 |Screw(M4xP0.7 L=10) | 29 | H-55
PSC-AC0036 |Screw(M5xL35) 15 | c-40 | | PSC-AC0123 |Screw(M4xL20) 37 | 1-24 | [ PSC-BHO007 |Screw(M4xP0.7 L=10) | 33 |H-151
PSC-AC0037 |Screw(M5x0.8, L=20) | 17 | c-69 PSC-ACO0131 [Screw 45 | K-12 PSC-BH0007 [Screw(M4xP0.7 L=10) | 35 [H-190
PSC-AC0038 [Screw(M8, L=70) 13 | B-77 | | PSC-AC0131 |Screw(MB8xP1.25 L=15)| 53 | N-19 | | PSC-BH0014 |Screw(M4xP0.7 L=15) | 31 | H-61
PSC-ACO039 [Screw{M5xP0.8,L=15) | 23 | F-44 | | PSC-ACO131 |Screw(M3XP1.25L=16)| 53 | N-22 | | PSC-CA0002 |Plug Bolt 41 | J-67
PSC-AC0039 [Screw(M5%P0.8,L=15) | 23 | F-45 PSC-ACO0131 [Screw(MB8xP1.25 L=15)| 53 | N-31 PSC-CB0002 |Screw(M4) 7 | A-51

PSC-AC0039 |Screw(M5XP0.8 L=15) | 37 -15 PSC-ACO0131 [Screw(M8xP1.25 L=15)| 53 | N-36 PSC-CB0002 |Screw(M4, L=6) 11 B-32
PSC-AC0039 |Screw(M5%P0.81=15) | 41 | J-66 PSC-AC0134 |Screw(M3xP0.5, L=14)| 19 | D-24 PSC-CB0002 |Screw(M4x0.7, L=4) | 15 | C-28
PSC-AC0040 |Screw 65 | R-25 | | PSC-ACO134 |Screw(M3xP0.51=10) | 33 | H-138| | PSC-CB0002 |Screw(M4xP0.7 L=4)| 31 | H-66
PSC-AC0041 |Screw(M4xP0.7 L=8)| 21 | E-16 PSC-AC0134 [Screw(M3xP0.5 L=10) | 33 [H-140| | PSC-CB0002 [Screw(11/64”n=40) | 33 |H-148
PSC-AC0041 |Screw(M4xP0.7, L=8) | 23 | F-52 PSC-AC0134 |Screw(M3xP0.5 L=10) | 33 |H-169| | PSC-CB0002 |Screw(M4XP0.7 L=4)| 37 | |-37

PSC-AC0041 |Screw(M4xP0.7. (=8) | 23 | F-54 | | PSC-AC0134 [ScrewiM3xP0.51=10) | 35 |H-172| [ PSC-CB0002 |Screw(MaxPO.7 L=4)| 41 | J-63
PSC-AC0041 |Screw(M4xP0.7 L=8)| 41 | J-32 PSC-AC0138 [Screw(M5xL40) 15 | C-41 PSC-CB0003 |Screw(M5xP0.8 L=5)| 21 | E-17
PSC-AC0041 |Screw(M4xP0.7 L=8)| 43 | J-78 PSC-AC0139 [Screw(M5XL45) 15 | c-42 | | PSC-CBO0006 |Screw (M4xP0.7 L=5) | 33 | H-174
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PSC-CB0006 (Screw 67 | S-11 PSN-AAQ035 [Nut 35 |H-178 PWS-AAQQ19 [Washer 21 E-28
PSC-CB0019 [Screw 1 B-40 PSN-AA0035 |Nut(M4) 37 I-11 PWS-AAQ019 [Washer 21 E-31

PSC-CB0019 [Screw(M5x%0.8, L=8) | 15 | C-35 PSN-AA0035 |Nut{M4) 49 | M-24 PWS-AACO19 [Washer 31 [H-107
PSC-CB0019 [Screw(M5xP0.8 L=8)| 31 | H-98 | | PSN-AGD002 |Nut{M4) 51 | M-56 | | PWS-AAD019 [Washer 31 |H-115
PSC-CB0019 [Screw(M5XP0.8 L=8)| 33 |H-162 | | PSN-DAQCOO1 |Nut 7 | A-41 PWS-AA0019 |Washer 33 |H-156
PSC-CB0019 |Screw(M5xP0.8 L=8)| 37 =17 PSN-DAQ002 |Nut 43 | J-104 PWS-AAQ019 [Washer 33 |H-171
PSC-CB0019 [Screw(M5%P0.8 L=8)| 41 | J-19 PSR-AB0010 |C-Ring 33 | H-125| | PWS-AA0019 |Washer 35 |H-181
PSC-CB0019 |Screw(M5%P0.8 L=8)| 41 | J-65 PSR-AB0013 |C-Ring 53 | N-21 PWS-AA0019 |Washer 35 | H-201
PSC-CB0021 |Screw(M6XP1.0, L=5) | 15 | C-19 PSR-AC0002 |E-Ring 9 | A-63 PWS-AAQ019 |Washer 37 | 1-35

PSC-CB0021 |Screw(M6%P1.0, L=6) 17 | C-71 PSR-AC0003 |E-Ring 21 E-2 PWS-AAD036 |Washer 17 | C-73
PSC-CB0021 |Screw(M6 L=5) 23 | F-48 PSR-AC0012 |E-Ring 21 E-11 PWS-AA0036 |Washer 17 | C-88
PSC-CB0021 |Screw(M6xP1.0L=5)| 29 | H-13 PTC-AB0002 |Crank Lever Handle | 53 | N-14 PWS-AAD037 |Washer 43 | J-108
PSC-CB0021 [Screw(M6xP1.0 L=6)| 29 | H-39 PTC-AB00Q3 [Handle 45 | K-21 PWS-AA0038 |Washer 45 | K-18
PSC-CB0021 |Screw(M6xP1.0 L=6)| 43 | J-81 PTC-ABO0C4 [Handle 45 K=5 PWS-CAOQ01 [Spring Washer 19 | D-25
PSC-CB0025 [Screw(M6XP1.0, L=20)| 15 | C-49 PTC-AH0001 |Cable Holder 65 | R-30 PWS-CAQQ01 [Spring Washer 21 | E-27
PSC-CB0025 |Screw(M6XP1.0, L=10)| 19 | D-6 PTC-AH0001 |Cable Holder(5N) 47 | L-48 PWS-CAQ001 |Spring Washer 21 | E-30
PSC-CB0025 [Screw(M6XP1.0 L=10) | 41 J-29 PTC-AHO005 |Cable Holder 25 | F-63 PWS-CAQ0001 [Spring Washer 31 |H-1086
PSC-CB0025 [Screw(M6xP1.0 L=5)| 53 N-9 PTC-BCQ001 |Pipe 41 J-5 PWS-CA0001 [Spring Washer 31 |H-114
PSC-CB0025 [Screw(M6xP1.0 L=6)| 53 | N-15 PTC-CAQQ08 [Needle(1955-07-MR425)| 11 | B-34 PWS-CAQ001 |Spring Washer 33 |H-141
PSC-CB0032 [Screw(M4, L=15) 1 B-27 PTC-CAQ009 [Needle(1955-01-MR4.5)| 63 Q-7 PWS-CA0001 |Spring Washer 33 |H-155
PSC-CB0032 [ScrewM4xP0.7, L=12) | 19 | D-17 PTC-CDO0001 |Pocket 41 J-10 PWS-CAQ001 [Spring Washet 33 |H~-170
PSC-CB0033 [Screw(M4x0.7, L=6,) 15 | C-12 PTL-ABO0O01 [L-Shaped Wrench 63 | Q-10 PWS-CA0001 |Spring Washer 35 |H-180
PSC-CB0034 [Screw(M3xP0.5, L=8) | 21 E-24 PTL-AB0002 |L-Shaped Wrench 63 | Q-14 PWS-CA0001 |Spring Washer 37 1-34

PSC-CB0034 [Screw(M3xP0.5 L=3)| 41 J-50 PTL-AB0O003 |L-Shaped Wrench 63 | Q-11 PWS-CA0001 |Spring Washer(M3) 55 | N-80
PSC-CB0036 [Screw(M4x0.7, L=8)| 15 | C-45 PTL-AB0004 |L-Shaped Wrench 63 | Q-13 PWS-CAQQ06 |Spring Washer 19 | D-35
PSC-CB0036 [Screw(M4xP0.7 L=5)| 29 | H-35 PTL-ABO0OOS [L-Shaped Wrench 63 | Q-12 PWS-CAO0Q06 [Spring Washer 19 | D-48
PSC-CBO0036 [Screw(M4xP0.7 L=6)| 35 |H-186 PTL-AB0006 |L-Shaped Wrench 63 | O-34 PWS-CAQ006 [Spring Washer 29 H-7

PSC-CB0037 |Screw(M3xP0.5 L=3)| 17 | C-80 PTL-BA0O0O1 |Driver(L) 63 | Q-1 PWS-CAQ0Q06 |Spring Washer 29 | H-29
PSC-CB0037 |Screw(M3xP0.5 L=3)| 35 | H-183 PTL-BA0002 |Driver(M) 63 | Q-2 PWS-CAQ006 |Spring Washer 29 | H-32
PSC-CB0037 |Screw(M3xP0.4 L=3)| 37 I-30 PTL-BA0002 |Driver(S) 63 Q-3 PWS-CAQQ08 [Spring Washer 29 | H-50
PSC-CB0038 [Screw(M8xP1.25 L=6)| 53 | N-11 PTL-CB0001 |Spaner(9x10) 63 Q-4 PWS-CAQ0Q06 [Spring Washer N H-59
PSC-CB0039 |Screw(MBxP1.25 L=12)| 53 | N-12 PWS-AAQ002 [Washer 17 | C-83 PWS-CA0006 [Spring Washer 31 | H-64
PSC-CB0040 |Screw(M6xP1.0 L=15)[ 31 | H-80 PWS-AAQ002 [Washer 25 /| F-87 PWS-CAQ006 |Spring Washer 31 | H-70
PSC-CB0041 |Screw(M4xP0.7 L=20)| 37 1-10 PWS-AAQ002 |Washer 29 | H-18 PWS-CAQ0006 [Spring Washer 33 |H-166
PSC-CB0042 |Screw(M4xL28) 41 J-56 PWS-AAQ002 [Washer 29 | H-22 PWS-CAOQ06 [Spring Washer 37 1-58

PSC-CB0043 |Screw(M10%P1.5 L=20)| 43 | J-88 PWS-AA0002 |Washer 29 | H-48 PWS-CAQ006 [Spring Washer 39 1-70

PSC-CB0044 |Screw(M3xP0.5 L=3)| 33 [H-153 PWS-AAQ002 [Washer 31 H-88 PWS-CAD006 [Washer 45 | K-25
PSC-CB0045 |Screw(M6XP1.0 L=8)| 33 | H-148 PWS-AAQ002 |Washer 33 | H-129 PWS-CAQ006 |Spring Washer 45 | K-40
PSC-CB0046 [Screw(M4xL10) 41 | J-55 PWS-AA0002 |Washer 33 |H-132 | [ PWS—CAQ006 |Spring Washer(M6) 49 | M-3

PSC-HCO0001 |Stud 51 | M=31 PWS-AA0002 [Washer 37 | 1-52 PWS-CAD006 |Spring Washer 53 | N-40
PSC-HY0001 |Bolt(M5xP0.8, L=12)| 43 | J-107 | [ PWS-AAQ002 |Washer 39 | I-69 PWS-CAQ006 |Spring Washer 53 | N-54
PSC-HY0001 [Screw 51 M-58 PWS-AAQ002 |Washer 41 J-14 PWS~-CA0008 |Spring Washer 19 | D-70
PSN-AAQ003 [Nut 31 H-76 PWS-AA0002 |Washer 41 J-34 PWS-CA0008 |Spring Washer 65 | R-27
PSN-AA0004 |Nut 13 | B-93 PWS-AAQQ02 |Washer 43 | J-110 PWS-CAD009 |Spring Washer 25 | F-68
PSN-AA0004 [Nut(M8) 19 | D-58 PWS-AA0002 |Washer(M4) 51 M-55 PWS-CA0009 [Spring Washer 29 | H-17
PSN-AA0004 [Nut{M8) 37 | 1-19 PWS-AA0004 [Washer 19 | D-71 PWS-CA0009 |Spring Washer 29 | H-21

PSN-AAQ004 [Nut(m8) 51 | M-57 PWS-AAQ010 |Washer 13 | B-68 PWS-CAD009 |Spring Washer 29 | H-45
PSN-AA0004 |Nut 53 | N-24 PWS-AAD010 |Washer 19 | D-36 PWS-CA0008 [Spring Washer 31 H-87
PSN-AAQ004 |Nut 53 | N-30 PWS-AAQQ10 [Washer 29 | H-33 PWS-CA0009 |Spring Washer 33 | H-128
PSN-AA0005 |Nut 49 | M-28 PWS-AAQ010 |Washer 29 | H-51 PWS-CA0009 [Spring Washer 33 |H-131
PSN-AAQ005 |Nut 55 | N-62 PWS-AA0010 [Washer 33 | H-167 | | PWS—-CAQ009 [Spring Washer 35 | H-199
PSN-AA0007 |[Nut{M5) 47 | L-38 PWS-AAQ010 |Washer 35 | H-198 PWS-CA0009 |Spring Washer 35 | H-202
PSN-AA0009 |Nut{M6) 13 | B-80 PWS-AA0010 |Washer 39 | I-71 PWS-CA0009 |Spring Washer 37 | 1-48

PSN-AA0009 |Nut il H-81 PWS-AA0010 |Washer(M6) 51 M=-51 PWS-CAD009 |Spring Washer 37 1-51

PSN-AAQ009 |Nut 31 | H-91 PWS-AAQ010 [Washer 53 | N-41 PWS-CA0009 |Spring Washer 39 | |I-67

PSN-AA0014 |Nut 19 | D-67 PWS-AAQ015 [Washer 37 -6 PWS-CA0009 |Spring Washer 41 J-13

PSN-AA0015 |Nut 37 | 1-25 PWS-AAQ015 |Washer 39 | |-68 PWS-CA0009 [Spring Washer 41 | J-33

PSN-AA0023 [Nut(M4) 43 | J-113 | | PWS-AAD015 |Washer(M5) 55 | N-82 PWS-CAD009 |Spring Washer 43 | J-109
PSN~AA0035 |Nut 1 B-26 PWS-AAQ017 |Washer 45 | K-41 PWS-CAQ009 |Spring Washer 51 M=50
PSN-AA0035 |Nut 17 | C-82 PWS-AAQ017 |Washer 49 | M-26 PWS-CAD009 |Spring Washer(M4) 51 M-54
PSN-AA0035 |Nut 29 | H-23 PWS-AA0017 |Washer 55 | N-60 PWS-CAD009 |Spring Washer(M4) 55 | N-81

PSN-AA0035 |Nut 31 | H-110 PWS-AA0019 [Washer 19 | D-26 PWS-CA0015 [Spring Washer 41 J-3
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PWS-CAQ015 |Spring Washer 49 | M-27
PWS-CAQ015 |Spring Washer 55 | N-61
PWS-CA0020 |Washer 45 | K-13
PWS-CAQ020 |Spring Washer 53 | N-18
PWS~-CAQ020 |Spring Washer 53 | N-23
PWS-CA0020 |Spring Washer 53 | N-29
PWS-CAQ020 |Spring Washer 53 | N-37
PWS-CA0020 |Spring Washer 53 | N-45
PWS-CA0022 |Spring Washer 19 | D-11
PWS-CAQ023 |Spring Washer 41 J-18
PWS-CA0024 |Spring Washer 43 | J-87
PWS-CBO0001 |Spring Washer(M8&) 9 | A-88
PWS~-CBO0001 |Tray Spring Washer (M6) | 43 | J-103

RI-000073 |Ring 33 |H-124

SC-000389 |Screw(ST4xL8) 17 | C-94

SC-000458  |Fising Screw For CF Card Readr Board| 61 P-8

SC-000476 [Screw(M8) 59 | O-76

SC-000507 |Screw(M3.5%L6) 57 | O-37

SC-000507 |Screw(M3.5xL6) 57 | O-46

SC-000507 |Screw(M3.5%L6) 59 | O-56

SC-000637 |LCD screw(ST2XL60) 61 P-5

SC-0008654 |Screw(M3XL16) 17 | C-95

SC-000656 [Screw(M5xL10) 57 | 017

SC-000724 |Screw(M6xP1.0 L=15) | 61 | P-15

SC-000756 |Screw(M8xP1.25 L=30)| 61 P-11
SFAM-550-001[Main Motor 11 B-48

SR-000008 |C-Ring (L) 17 | C-106

SR-000009 [C-Ring (U) 17 | C-107
STM01-000001 |X-Driving Motor Ass'y 23 | F-18
STMO01-000001 |Y-Driving Motor Ass'y 23 | F-26

WS-000410 |Washer(M5) 47 | L-37

= CD Manual 63 | Q-44
- Inner Box 63 | Q-43
= Hinge 51 | M-52
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